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Equipment Under Test (EUT):
NOTE: The following sample(s) was/were submitted and identified by the client as

Product Name: ‘ WiFi Modular

Model No.(EUT): | WC18R2211

Standards: | FCC PART 15 Subpart E: 2014
Date of Receipt: | December 11, 2014

Date of Test: | December 23, 2014 to May 17, 2015
Date of Issue: ‘ May 26, 2015

Test Result: ‘ Pass*

*In the configuration tested, the EUT detailed in this report complied with the standards specified above.

ducts in series production are in conformity with the product sample detailed in this report. If the product in this report
detailed in the report, the manufacturer must ensure the new system complies with all relevant standards.

The report 'nél'b.é use bfm%'g t to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the federal government. All test
results in thi t can be trac to National or International Standards.
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3 Test Summary

Test Iltem Test Requirement Test method Result
Antenna Requirement 15.203 & 15.407 a(1)&(3) - PASS
AC Power Lllne. Conducted 15.407 b(6) ANSI C63.10 (2009) N/A
Emission Clause 6.2
26 dB Emission bandwidth 15.403 i PASS
Minimum 6 dB bandwidth
(5.725-5.85 GHz band ) 15.407 (e) PASS
Maximum Conducted output 15.407 a(1)&(3) PASS
power
Transmitter Power Control 15.407 (h)(1) KDB 789033 D02 v01 N/A
KDB 644545 v01r02
Peak Power spectrum density 15.407 a(1)&(3) KDB662911 D01 v02r01 PASS
Radiated Spurious emissions
and Band-edge 15.209 & 15.407 PASS
Transm|33|on[|)n the Absence of 15.407 (c) PASS
ata
Frequency Stability 15.407 (Q) PASS
Dynamic Frequency Selection 15.407 (h)(2) KDB 905462 D02 PASS?

KDB 905462 D03
Notes: 1. Transmit Power Control was not tested as the maximum EIRP is less than 500mW (27dBm)
2. The test result of DFS please reference test report SHEM141200318003
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5 General Information
5.1 Client Information

Applicant: Shanghai Xunzhao Communication Technology Co., Ltd
Address of Applicant: 1759 Jinshajiang road putuo district of Shanghai
Manufacturer: Shanghai Xunzhao Communication Technology Co., Ltd
Address of Manufacturer: 1759 Jinshajiang road putuo district of Shanghai
Factory: Shanghai Xunzhao Communication Technology Co., Ltd
Address of Factory: 1759 Jinshajiang road putuo district of Shanghai

5.2 General Description of E.U.T.
Product Description: 802.11 a/b/g/n/ac 2T/2R Dual Band USB Module
Brand Name: EBD
Power Supply: DC 5V from USB Interface

5.3 Technical Specifications
Operation Frequency: 802.11a/n(HT20)/ac(VHT20):U-NII 1:5180-5240MHz, U-NII 2A:5260-5320MHz,
U-NII-2C:5500-5720MHz, U-NII-3:5745-5825MHz
802.11n(HT40)/ac(VHT40): U-NII 1:5190-5230MHz, U-NII 2A:5270-5310MHz,
U-NII 2C:5500-5720MHz, U-NII 3:5755-5795MHz
802.11ac(VHT80): U-NII 1:5210 MHz, U-NII 2A:5290 MHz,
U-NII 2C:5530-5690MHz, U-NII 3:5775 MHz
Modulation Technique: OFDM(256QAM, 64QAM, 16QAM, QPSK, BPSK)
Remark: 256QAM for 802.11 ac only
Data Rate: 802.11a: 6/9/12/18/24/36/48/54Mbps
802.11n(HT20)/n(HT40): MCSO0-7 up to 300Mbps
802.11ac(VHT20)/ac(VHT40)/ac(VHT80): MCS0-7 up to 866.3Mbps

DFS mode Client without radar detection
Support TPC: XYes [INo
Antenna Type Monopole Antenna

2*2 MIMO without 802.11 beam forming function
2.4G and 5G technology cannot transmit at the same time.

Antenna Gain 3dBi
Number of Channel: ~ 802.11 a/n(HT20)/ac(HT20): 25 Channel: 36,40,44,48,52,56,60,64,100,104,
108,112,116,120,124,128,132,136,140,144,149,
153, 157,161,165
802.11 n(HT40)/ac(HT40): 12 Channel: 38,46,54,62,102,110,118,126, 134,
142, 151,159
802.11 ac(HT80): 6 Channel 42,58,106,122,138,155
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a. Operation Frequency of Each Channel:
Channel| Freq |Channel| Freq |Channell Freq [Channel| Freq |[Channel| Freq |[Channel| Freq
NO. | (MHz) | NO. | (MHz) | NO. |(MHz)| NO. (MHz) NO. (MHz) NO. (MHz)

36 5180 52 5260 100 | 5500 116 5580 132 5660 149 5745
38 5190 54 5270 102 | 5510 118 5590 134 5670 151 5755
40 5200 56 5280 104 | 5520 120 5600 136 5680 153 5765
42 5210 58 5290 106 | 5530 122 5610 138 5690 155 5775
44 5220 60 5300 108 | 5540 124 5620 140 5700 157 5785
46 5230 62 5310 110 | 5550 126 5630 142 5710 159 5795
48 5240 64 5320 112 | 5560 128 5640 144 5720 161 5805
165 5825
Note: The above Frequency and Channel in boldface were 40MHz bandwidth; in boldface and ltalic were
80MHz bandwidth.

b. The device employs MIMO technology. Below are the possible configurations.

. . Spatial Diversity Multiplexing-
Antenna Configurations Sl GIEGOTE i MIMO leﬂCtiOﬂp °
Antenna A Antenna B Antenna A Antenna B
11a X X L] L]
11n(HT20) 4 X X X
5GHz 11n(HT40) 4 X X X
11ac(VHT20) X X X X
11ac(VHT40) X X X X
11ac(VHT80) X X X X

Remark: [X]=Support; [_JNOT Support

5.4 Test Mode

Test Mode Description of Test Mode
Using test software to control EUT working in continuous transmitting, and select
channel and modulation type.

Engineering mode

5.5 Test Channel

Preliminary tests were performed in all tests in different data rata and antenna configurations at lowest
channel, the data rates of worse case as below were chosen for final test.

Band 802.11a 802.11 n(HT20) 802.11n(HT40)

Channel Freq Rate Chan Freq Rate Channel Freq Rate
36 5180 6Mbps 36 5180 MCSO0 38 5190 MCSO0

U-NII 1 44 5200 6Mbps 44 5200 MCSO0 - - -
48 5240 6Mbps 48 5240 MCSO0 46 5230 MCS0
52 5260 6Mbps 52 5260 MCSO0 54 5270 MCS0

U-NII 2A 56 5280 6Mbps 56 5280 MCSO0 - - -
64 5320 6Mbps 64 5320 MCSO0 62 5310 MCSO0
100 5500 6Mbps 100 5500 MCSO0 102 5510 MCSO0
U-NII 2C 120 5600 6Mbps 120 5600 MCS0 118 5590 MCSO0
140 5700 6Mbps 140 5700 MCS0 134 5670 MCSO0
144 5720 6Mbps 144 5720 MCSO0 142 5710 MCS0
149 5745 6Mbps 149 5745 MCSO0 151 5755 MCSO0

U-NII' 3 157 5785 6Mbps 157 5785 MCSO0 - - -
165 5825 6Mbps 165 5825 MCS0 159 5795 MCS0
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Band 802.11ac(HT20) 802.11 ac(HT40) 802.11ac(HT80)
Channel Freq Rate Chan Freq Rate Channel Freq Rate
36 5180 MCSO0 38 5190 MCSO0 42 5210 MCSO0
U-NII 1 44 5200 MCSO0 - - - - - -
48 5240 MCS0 46 5230 MCS0
52 5260 MCS0 54 5270 MCS0 58 5290 MCS0
U-NII 2A 56 5280 MCS0 - - - - - -
64 5320 MCSO0 62 5310 MCSO0 - - -
100 5500 MCSO0 102 5510 MCSO0 106 5530 MCSO0
U-NII 2C 120 5600 MCS0 118 5590 MCS0 - - -
140 5700 MCS0 134 5670 MCS0 122 5610 MCS0
144 5720 MCSO0 142 5710 MCSO0 138 5690 MCS0
149 5745 MCSO0 151 5755 MCSO0 155 5775 MCSO0
U-NII' 3 157 5785 MCSO0 - - - - - -
165 5825 MCS0 159 5795 - - -

5.6 Description of Support Units
The EUT has been tested with support equipments as below.

Description Manufacturer Model No. Supplied By
Laptop Lenovo ThinkPad X100e SGS
Digital Video Recorder Hikvision iDS-9004HMFI- Client
(Host Device) N/IPC/GW
Note: The DVR (Host device) can connect to the Wi-Fi networks via the WiFi modular and upload files
Software name Manufacturer Version Supplied By
RTL8812A USB Software Realtek 0.0059.20130716 Client
Cable Type Length, m Shield Ferrite
USB 0.8 Yes No
Description of connection:
GND
R
RF DVR UsB
. FC
module TX (Host Device) | Cable
VECC

5.7 Test Location
All tests were performed at:

SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.
No.588 West Jindu Road, Songjiang District, Shanghai, China.201612.
Tel: +86 21 6191 5666

Fax: +86 21 6191 5678
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5.8 Test Facility
The test facility is recognized, certified, or accredited by the following organizations:

® CNAS (No. CNAS L0599)
CNAS has accredited SGS-CSTC Standards Technical Services (Shanghai) Co., Lid. to ISO/IEC
17025:2005 General Requirements for the Competence of Testing and Calibration Laboratories (CNAS-
CLO1 Accreditation Criteria for the Competence of Testing and Calibration Laboratories) for the
competence in the field of testing. Date of expiry: 2017-07-14.

® FCC - Registration No.: 402683
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. has been registered and fully described
in a report filed with the Federal Communications Commission (FCC). The acceptance letter from the
FCC is maintained in our files. Registration No.: 402683, Expiry Date: 2017-09-16.

® Industry Canada (IC) — IC Assigned Code: 8617A
The 3m Semi-anechoic chamber of SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd. has
been registered by Certification and Engineering Bureau of Industry Canada for radio equipment testing
with Registration No.: 8617A-1. Expiry Date: 2017-06-18.

® VCCI (Member No.: 3061)
The 3m Semi-anechoic chamber and Shielded Room of SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd. has been registered in accordance with the Regulations for Voluntary Control
Measures with Registration No.: R-3868 and C-4336 respectively. Date of Registration: 2012-05-29.
Date of Expiry: 2017-11-16.

5.9 Measurement Uncertainty

No. Parameter Measurement Uncertainty
1 Radio Frequency <+1x10°
2 Total RF power, conducted <+1.5dB
3 RF power density, conducted <+3dB
4 Spurious emissions, conducted <+3dB
5 All emissions, radiated <<ﬂig gés(g't\)ﬂg\';; éﬁ:l)z)
6 Temperature <#1°C
7 Humidity <5 %
8 DC and low frequency voltages <13 %
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6 Equipments Used during Test

Iltem Test Equipment Manufacturer Model No. Serial No. Cal. Date | Cal. Due date
1 EMI test receiver Rohde & Schwarz ESCS30 100086 2015-01-22 2016-01-21
Line impedance
2 stabilization network SCHWARZBECK NSLK8127 8127490 2015-01-22 2016-01-21
3 Line impedance ETS 3816/2 00034161 2015-01-22 | 2016-01-21
stabilization network
4 Spectrum Analyzer |Rohde & Schwarz FSP-30 2705121009 2015-01-22 2016-01-21
5 EMI test receiver Rohde & Schwarz ESR7 101391 2015-01-22 2016-01-21
6 EMI test receiver Rohde & Schwarz ESU40 100109 2015-02-13 2016-02-12
Active Loop Antenna Schwarzbeck -
7 (9KHZ to 30MHz) Mess-Elektronik FMZB 1519 1519-034 2015-02-07 2016-02-06
Broadband UHF-VHF
8 ANTENNA SCHWARZBECK VULB9168 9168-313 2015-02-07 2016-02-06
(25MHz to 2GHz)
Ultra broadband
9 antenna Rohde & Schwarz HL562 100227 2014-08-30 2015-08-29
(25MHz t03GHz)
10 Horn Antenna Rohde & Schwarz HF906 100284 2015-02-07 | 2016-02-06

(1GHz to 18GHz)
Horn Antenna
11 (1GHz to 18GHz) SCHWARZBECK | BBHA9120D 9120D-679 2015-02-07 2016-02-06

Horn Antenna

12 SCHWARZBECK | BBHA 9170 BBHA9170373 | 2015-02-13 2016-02-12

(14GHz to 40GHz)
13| ok ek LNAG90O TESEQ 71033 2014-12-27 | 2015-12-27
4| Gpéi'f“;g!gigj_'z) Rohde & Schwarz |, 4%%12'5983;2'(':) 10001 2015:01-22 | 2016-01-21
15 | 4FgeH'ZaTa'gi§|'_|Z) Rohde & Schwarz 3335(_352';_13;%'(,:) 10001 2015-01-22 | 2016-01-21
16 | Tunable Notch Fitter [ _anwrioht V\(’)F_‘OC'ZTZ%C_"SOS%?(O' 9170397 / /
17 High pass Filter FSCW AP 122800~ 1 19A45-02 / /
18 High"ozvaﬁnmeﬁerat“re Suzhou Zhihe TL-40 50110050 | 2014-09-11 | 2015-09-10
19 | AC power stabilizer WOCEN 6100 51122 2015-01-02 | 2016-01-01
20 DC power QJE QJ30003SI! 611145 2015-01-02 | 2016-01-01
21 Splitter Anritsu MA1612A M12265 / /
22 Coupler e-meca 803-S-1 900-MO01 / /
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Test Results

7.1 E.U.T. Test Conditions
Test Power: DC 5V

Requirements: 15.31(e) For intentional radiators, measurements of the variation of the input
power or the radiated signal level of the fundamental frequency component of
the emission, as appropriate, shall be performed with the supply voltage
varied between 85% and 115% of the nominal rated supply voltage. For
battery operated equipment, the equipment tests shall be performed using a
new battery.

Operating Temperature: 20.0-25.0 °C
Envi :
nvironment Humidity: 35-75 % RH
Atmospheric Pressure: 99.2 -102.0 kPa

Test frequencies: According to the 15.31(m) Measurements on intentional radiators or
receivers, other than TV broadcast receivers, shall be performed and. if
required. reported for each band in which the device can be operated with the
device operating at the number of frequencies in each band specified in the
following table:

Frequency range over Number of Location in the range of
which device operates frequencies operation
1 MHz or less 1 Middle
110 10 MHz 5 1 near top and 1 near
bottom
More than 10 MHz 3 1 near top. 1 near middle
and 1 near bottom

Pursuant to Part 15.31(c) For swept frequency equipment, measurements
shall be made with the frequency sweep stopped at those frequencies chosen
for the measurements to be reported
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7.2 Antenna Requirement
Standard requirement:

15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited

This requirement does not apply to carrier current devices. Further, this requirement does not apply to
intentional radiators that must be professionally installed, such as perimeter protection systems and
some field disturbance sensors, or to other intentional radiators which, in accordance with §15.31(d),
must be measured at the installation site. However, the installer shall be responsible for ensuring that
the proper antenna is employed so that the limits in this part are not exceeded.

EUT Antenna:

The antenna is Plug-in antenna with 3 meters wire length RG-174 cable. The gain is less than 3.0dBi.
The intentional radiators that must be professionally installed.
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7.3 Conducted Emissions on Mains Terminals
Frequency Range: 150 KHz to 30 MHz

Class/Severity: Class B
Limit: Frequency range Class B Limits: dB (pV)
MHz Quasi-peak Average
0.1510 0.50 66 to 56 56 to 46
0.50to 5 56 46
510 30 60 50

Note1: The limit decreases linearly with the logarithm of the frequency in the range
0.15 MHz to 0.50MHz.

Note2: The lower limit is applicable at the transition frequency.

Test site/setup: Test instrumentation set-up:
Frequency Range Detector RBW VBW
9KHz to 150Hz Quasi-peak 200Hz 500Hz
150KHz to 30MHz Quasi-peak 9kHz 30kHz

Shielding Room

Test Receiver

o
| ==ExT

Blkm

LISMZ

L]

— e

Ground Raference Plane

Test Procedure:
a) The mains terminal disturbance voltage was measured with the EUT in a shielded room.

b) The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization
Network) which provides 50Q/50uH + 5Q linear impedance. The power cables of all other units
of the EUT were connected to a second LISN, which was bonded to the ground reference plane
in the same way as the LISN for the unit being measured. A multiple socket outlet strip was used
to connect multiple power cables to a single LISN provided the rating of the LISN was not
exceeded

c) The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane.
And for floor-standing arrangement, the EUT was placed on the horizontal ground reference
plane, but separated from metallic contact with the ground reference plane by 0.1m of insulation.

d) The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0.4
m from the vertical ground reference plane. The vertical ground reference plane was bonded to
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the horizontal ground reference plane. The LISN was placed 0.8 m from the boundary of the unit
under test and bonded to a ground reference plane for LISN mounted on top of the ground
reference plane. This distance was between the closest points of the LISN and the EUT. The
mains lead of EUT excess 0.8m was folded back and forth parallel to the lead so as to form a
horizontal bundle with a length between 0.3m and 0.4m. All other units of the EUT and
associated equipment were at least 0.8 m from the LISN.

Remark: Pre-scan was performed with peak detected on all ports, Quasi-peak & average
measurements were performed at the frequencies at which maximum peak emission level were
detected. Pretest under all modes; choose the worst case mode (802.11a in Middle channel on
band 1) record on the report. Please see the attached Quasi-peak and Average test results.

Test Result: Pass
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Test Data:
Test Mode: 802.11a Test Channel: | Channel 40

Test Port: AC Live Line

Level ({dBuV})

100
90
70
]
p———
50
30 A
10
A0
-30
KT 5 1 2 5 10 20 30
Frequency (MHz)
LISN AT -
ltem Freq. Read Level i Cable Loss Level Limit Line | Over Limit | Detector
(Mark) (MHz) (dBuV) (dB) (dB) (dBuVv) (dBuVv) (dB)
1 0.150 20.27 0.33 0.10 20.70 56.00 -35.30 Average
2 0.150 50.61 0.33 0.10 51.04 66.00 -14.96 QP
3 0.198 48.40 0.26 0.10 48.76 53.71 -4.95 Average
4 0.198 60.95 0.26 0.10 61.31 63.71 -2.40 QP
5 0.264 41.82 0.26 0.10 42.18 51.29 -9.11 Average
6 0.264 54.35 0.26 0.10 54.71 61.29 -6.58 QP
7 0.330 36.14 0.25 0.10 36.49 49.44 -12.95 Average
8 0.330 46.26 0.25 0.10 46.61 59.44 -12.83 QP
9 0.464 31.06 0.25 0.10 31.41 46.63 -15.22 Average
10 0.464 40.99 0.25 0.10 41.34 56.63 -15.29 QP
11 3.642 26.08 0.38 0.17 26.63 46.00 -19.37 Average
12 3.642 39.27 0.38 0.17 39.82 56.00 -16.18 QP
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Test Port: AC Neutral Line

Level (dBuV)

100
90
70
"
re] I
50F |
30
10
A0
-30
KT 5 1 2 5 10 20 30
Frequency (MHz)
LISN AT -
ltem Freq. Read Level i Cable Loss Level Limit Line | Over Limit | Detector
(Mark) (MHz) (dBuV) (dB) (dB) (dBuVv) (dBuVv) (dB)
1 0.152 18.38 0.34 0.10 18.82 55.87 -37.05 Average
2 0.152 48.71 0.34 0.10 49.15 65.87 -16.72 QP
3 0.200 48.20 0.29 0.10 48.59 53.62 -5.03 Average
4 0.200 59.95 0.29 0.10 60.34 63.62 -3.28 QP
5 0.264 41.77 0.29 0.10 42.16 51.29 -9.13 Average
6 0.264 52.46 0.29 0.10 52.85 61.29 -8.44 QP
7 0.330 33.38 0.30 0.10 33.78 49.44 -15.66 Average
8 0.330 43.87 0.30 0.10 44.27 59.44 -15.17 QP
9 3.584 20.95 0.63 0.16 21.74 46.00 -24.26 Average
10 3.584 31.60 0.63 0.16 32.39 56.00 -23.61 QP
11 4.454 33.37 0.49 0.19 34.05 46.00 -11.95 Average
12 4.454 38.33 0.49 0.19 39.01 56.00 -16.99 QP

Remark: Level = Read Level + LISN/ISN Factor + Cable Loss.
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7.4 Duty Cycle
In order to assist with the determination of the average level of fundamental and spurious emissions
field strength, measurements were made of duty cycle to determine the transmission duration and the
silent period time of the transmitter. The transmitter duty cycle was measured using a spectrum
analyser in the time domain and calculated by using the following calculation:
Duty cycle= T on time / Period
Duty factor = 10 * log (1/Duty cycle)
If duty cycle of test signal is > 98%, duty factor is not required.

If duty cycle of test signal is < 98%, duty factor shall be considered.

Test Data:
Test Mode T on time(ms) Period(ms) Duty Cycle Duty Factor

802.11a 10 10 100% 0
802.11n(HT20) 10 10 100% 0
802.11n(HT40) 10 10 100% 0
802.11ac(VHT20) 10 10 100% 0
802.11ac(VHT40) 10 10 100% 0
802.11ac(VHT80) 10 10 100% 0

Test Result: All measurements are to be performed with the EUT transmitting at 100 percent duty cycle
at its maximum power control level. So duty factor is not required.

Test plot as follows:
Test mode: 802.11 a

Spectrum n%:[ I

Ref Level 30.00 dBm @ RBW 20 MHz

|& Attt 45 dB @ SWT 100 ms & VYBW 20 MHz Input 1 AC
SGL

O 1Pk Clrw

20 dBm

10 dBm

0dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

GF 5.2 GHz 1001 pts 10.0 ms/
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| Testmode: | 802.11 n(HT20) |
Spectrum (&) [@

Ref Level 30.00 dBm @ RBW 20 MHz

|& At 45 dB @ SWT 100 ms & YBW 20 MHz Input 1 AC
SGL PS
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Test mode: 802.11 n(HT40)
Spectrum (&) [%]

Ref Level 2500 dBm @ RBW 40 MHz

| Att 40 dB @ SWT 100 ms & VBW 40 MHz Input 1 AC
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| Testmode: | 802.11 ac(VHT20) |
Spectrum (&) [%]

Ref Level 30.00 dBm @ RBW 20 MHz

|& Attt 45 dB @ SWT 100 ms & VYBW 20 MHz Input 1 AC
SGL PS

O 1Pk Clrw

20 dBm

10 dBm

0dem

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

GF 5.2 GHz 1001 pts 10.0 ms/

Test mode: 802.11 ac(VHT40)
Spectrum (&) [%]
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| Testmode: | 802.11 ac(VHT80) |
Spectrum (&) [%]
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7.5 26dB Emission Bandwidth

For purposes of this subpart the emission bandwidth shall be determined by measuring the width of the
signal between two points, one below the carrier center frequency and one above the carrier center
frequency, that are 26 dB down relative to the maximum level of the modulated carrier. Determination of
the emissions bandwidth is based on the use of measurement instrumentation employing a peak
detector function with an instrument resolution bandwidth approximately equal to 1.0 percent of the
emission bandwidth of the device under measurement.

Test Data:
For Antenna A:
Band 802.11a 802.11 n(HT20) 802.11n(HT40)
CH No. | Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)
36 5180 20.739 36 5180 21.778 38 5190 43.990
U-NII 1 44 5200 20.779 44 5200 22.138 -- -- --
48 5240 20.859 48 5240 22.098 46 5230 43.990
52 5260 20.979 52 5260 21.898 54 5270 44.230
U-NII 2A| 56 5280 20.739 56 5280 22.298 -- -- --
64 5320 20.819 64 5320 21.459 62 5310 43.636
100 5500 20.699 100 5500 21.419 102 5510 43.956
U-NII 2C 120 5600 20.819 120 5600 21.538 118 5590 43.796
140 5700 21.299 140 5700 21.818 134 5670 44.036
144 5720 21.419 144 5720 23.097 142 5710 44.675
149 5745 21.179 149 5745 22.058 151 5755 44116
U-NII 3 157 5785 20.979 157 5785 21.698 -- -- --
165 5825 20.979 165 5825 21.538 159 5795 44116
Band 802.11ac(HT20) 802.11 ac(HT40) 802.11ac(HT80)
CH No. | Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)
36 5180 21.499 38 5190 43.956 42 5210 84.400
U-NII 1 44 5200 21.578 -- -- -- -- -- --
48 5240 21.698 46 5230 43.796 -- -- --
52 5260 21.778 54 5270 43.796 58 5290 84.560
U-NII 2A| 56 5280 21.419 -- -- -- -- -- --
64 5320 21.459 62 5310 44.196 -- -- --
100 5500 21.339 102 5510 44196 106 5530 84.400
U-NII 2C 120 5600 21.778 118 5590 43.876 -- -- --
140 5700 22.617 134 5670 44.036 122 5610 84.240
144 5720 22.218 142 5710 43.716 138 5690 84.400
149 5745 22.258 151 5755 43.796 155 5775 84.560
U-NII 3 157 5785 22.098 -- -- -- -- -- --
165 5825 21.898 159 5795 43.716 -- -- --
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For Antenna B:

Band 802.11a 802.11 n(HT20) 802.11n(HT40)
CH No. | Freq(MHz) BW (MHz)| CH No. [Freq(MHz) BW (MHz)| CH No. [Freq(MHz) BW (MHz)
36 5180 21379 | 36 5180 | 22.258 | 38 5190 | 44.276
U-NII1 | 40 5200 21658 | 40 5200 | 22.218 - - -
48 5240 21299 | 48 5240 | 22298 | 46 5230 | 43.956
52 5260 21459 | 52 5260 | 22.378 | 54 5270 | 44.036
U-NIl2A| 56 5280 21259 | 56 5280 | 22.498 - - -
64 5320 21419 | 64 5320 | 22.258 | 62 5310 | 44.036
100 5500 21139 | 100 5500 | 22.138 | 102 5510 | 43.876
NIl 26 120 5600 21299 | 120 5600 | 22.218 | 118 5590 | 44.036
140 5700 21.499 | 140 5700 | 22178 | 134 5670 | 43.876
144 5720 21419 | 144 5720 | 22178 | 142 5710 | 43.796
149 5745 21.419 | 149 5745 | 22.058 | 151 5755 | 44.036
U-NII3 | 157 5785 21379 | 157 5785 | 22.098 - - -
165 5825 21339 | 165 5825 | 22.058 | 159 5795 | 43.716
Band 802.11ac(HT20) 802.11 ac(HT40) 802.11ac(HT80)
CH No. | Freq(MHz) BW (MHz)| CH No. [Freq(MHz) BW (MHz)| CH No. [Freq(MHz) BW (MHz)
36 5180 22,098 | 38 5190 | 44116 | 42 5210 | 84.720
U-NII1 | 40 5200 22258 - - - - - -
48 5240 22.058 | 46 5230 | 43.716 - - -
52 5260 22218 | 54 5270 | 44116 | 58 5290 | 84.560
U-NIl2A| 56 5280 22.018 - - - - - -
64 5320 22218 | 62 5310 | 43.956 - - -
100 5500 21.938 | 102 5510 | 43.876 | 106 5530 | 84.720
LNl 26 120 5600 22138 | 118 5500 | 43.876 - - -
140 5700 22617 | 134 5670 | 43.956 | 122 5610 | 84.560
144 5720 22218 | 142 5710 | 43.876 | 138 5690 | 84.240
149 5745 22178 | 151 5755 | 44.036 | 155 5775 | 84.560
U-NII3 | 157 5785 22218 - - - - - -
165 5825 22178 | 159 5795 | 43.636 - - -
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Test plot as follows:

‘ 802.11 a ‘ Antenna A | Channel 36 ‘
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT Input 1 AC
PS5
O 1Pk Max
M1[1] 0.64 dBm
5.1859540 GHz
10d8m ndB M1 26.00 dB
0 dem Bw ¥ 20.739000000 MHz
' O 'factor 250.1
-10 dBm
_20 dBm - ,
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L5.185954 GHz 0.64 dBm nde down 20.739 MHz
T1 1 5.1569491 GHz -25.44 dBm nde 26.00 dB
TZ2 1 £5.19023 GHz -2E5.41 dBm Q factor 2E50.1
802.11 a ‘ Antenna A Channel 40
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT Input 1 AC
PS5
O 1Pk Max
M1[1] 1.02 dBm
5.2059540 GHz
10d8m ndB M1 26.00 dB
0 dem Bw ¥ 20.779000000 MHz
' O factor 250.5
-10 dBm
-20 dBm F+ T
b ¥
-30 dBm
-40 dBm;
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.205954 GHz 1.02 dBm nde down 20,779 MHz
T1 1 L5.18957 GHz -24,94 dBm nde 26.00 dB
TZ2 1 5.21035 GHz -24,22 dBm Q factor 2E50.5
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‘ 802.11 a ‘ Antenna A | Channel 48 ‘
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT Input 1 AC
PS5
O 1Pk Max
M1[1] 1.55 dBm
5.2459540 GHz
10 dem ndB 26.00 dB
0 dem Bw k4 20.859000000 MHz
' Q factor 251.5
-10 dBm
-20 dBm F+ F
b v
-30 dBm
40 dBm I
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.245954 GHz 1.55 dBm nde down 20.859 MHz
T1 1 5.229461 GHz -24.43 dBm nde 26.00 dB
TZ2 1 5.25047 GHz -24,532 dBm Q factor 251.5
802.11 a ‘ Antenna A Channel 52
Spectrum @ n%: I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 25 dB SWT 258.4 ps @ VBW 500 kHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 3.21 dBm
5.2659540 GHz
10 dem nde M1 26.00 dB
o By .Y 20.979000000 MHz
' Q factor 251.0
-10 dem
T1 T2
-20 dBm B =
-30dBm
-40 dBm
-50 dBm
-60 dBm
-70dem
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L.265954 GHz 3.21 dBm ndB down 20,979 MHz
T1 1 5£.24973 GHz -22.69 dBm ndg 26.00 dB
TZ 1 5.270709 GHz -22.70 dBm Q factor 251.0
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‘ 802.11 a ‘ Antenna A | Channel 56 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35 dB SWT 28.4 ps @ VYBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.46 dBm
5.2859540 GHz
10 dem nds 26.00 dB
0 dBm Bw v 20.739000000 MHz
' O factor 254.9
-10 dBm
-20 dBm ~ :
v 7
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.2850954 GH=z 0.46 dBm ndB down 20.739 MHz
Tl 1 E5.26053 GHz -25.51 dBm ndg 26.00 dB
T2 1 5.20027 GHz -25.55 dBm Q factor 254.0
802.11 a ‘ Antenna A Channel 64
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 0.78 dBm
5.3139660 GHz
10 dBm M1 ndB 26.00 dB
¥ Bw 20.819000000 MHz
0 dBm
m ofactor 255.2
-10 dBm
20 dBm -t :
v 7
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.313966 GHz 0.78 dBm nde down 20,819 MHz
T1 1 5.309491 GHz -25.23 dBm ndg 26.00 dB
T2 1 £.33031 GHz -2E5.20 dBm Q factor 2E5E.2
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‘ 802.11 a ‘ Antenna A | Channel 100 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -0.07 dBm
5.5059540 GHz
10 dem nd 26.00 dB
0 dBm Bw v 20.699000000 MHz
' O 'factor 266.0
-10 dBm
20 dBm — =
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.505954 GH=z -0.07 dBm ndB down 20.699 MHz
Tl 1 E5.480953 GHz -26.03 dBm ndg 26.00 dB
T2 1 5.51023 GHz -26.15 dBm Q factor 266.0
802.11 a ‘ Antenna A Channel 120
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 1.88 dBm
5.6059540 GHz
10 dBm ndB iy 26.00 dB
0 dem Bw ¥ 20.819000000 MHz
' Q factor 269.3
-10 dBm
-20 dBm —— ——-
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.605954 GHz 1.88 dBm nde down 20,819 MHz
T1 1 5.58981 GHz -24.12 dBm ndg 26.00 dB
T2 1 5610629 GHz -24.03 dBm Q factor 269.3
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‘ 802.11 a ‘ Antenna A | Channel 140 ‘
Spectrum (3] |“é?
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 dB SWT 258.4 ps @ VBW 500 kHz Mode Auto FFT  Input 1 AC
PSS
O 1Pk Max
M1[1] 2.43 dBm
5.6939660 GHz
10 dBm
m M1 ndB 26.00 dB
hd B 21.299000000 MHz
D dBm L SN L,
Q factor 267.3
-10 dBm
R , T1 o
20 dBm = =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.693966 GHz 2.43 dBm ndB down 21.299 MHz
T1 1 5.689451 GHz -23.57 dBm ndg 26.00 dB
TZ 1 5.710749 GHz -23.45 dBm Q factor 267.3
802.11 a ‘ Antenna A Channel 144
Spectrum @ n%: I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 2L de SWT 258.4 ps @ VBW 500 kHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 2.30 dBm
5.7139660 GHz
10 dBm
m M1 ndB 26.00 dB
b By 21.419000000 MHz
0 dem
Q factor 266.8
-10 dBem
-20 dem —. —-
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 £.7130966 GHz 2.30 dBm ndB down 21.410 MHz
T1 1 5.709371 GH=z -23.75 dBm ndg 26.00 dB
TZ 1 5.730780 GHz -23.62 dBm Q factor 266.8
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‘ 802.11 a ‘ Antenna A | Channel 149 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.57 dBm
5.7509540 GHz
10 dem ndB M1 26.00 dB
By A 21.179000000 MHz
0 dém st
Q factor 271.5
-10 dBm
- ) T1 Io
20 dBm = =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.750954 GH=z 2.57 dBm ndB down 21.179 MHz
Tl 1 E5.73457 GHz -23.39 dBm ndg 26.00 dB
T2 1 5.755740 GHz -23.46 dBm Q factor 271.5
802.11 a ‘ Antenna A Channel 157
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.95 dBm
5.7909540 GHz
10 dBm
m nde w1 26.00 dB
0 dBm Bwy ¥ 20.979000000 MHz
' Q factor 276.0
-10 dBm
-20 dBm 1 —
V W
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.790954 GH=z 1.95 dBm ndB down 20.979 MHz
Tl 1 5. 77465 GHz -24.00 dBm ndg 26.00 dB
T2 1 5.795629 GHz -23.98 dBm Q factor 276.0
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‘ 802.11 a ‘ Antenna A | Channel 165
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.57 dBm
5.8309540 GHz
10 dBm
m ndB 26.00 dB
o dam _Bw Y 20.979000000 MHz
' Q factor 277.9
-10 dBm
-20 dBm ++ +
i 7
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.830954 GH=z 1.57 dBm ndB down 20.979 MHz
Tl 1 5.81453 GHz -24.46 dBm ndg 26.00 dB
T2 1 5.835509 GHz -24.34 dBm Q factor 277.9
| 802.11 n(HT20) | Antenna A Channel 36
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 0.27 dBm
5.1841960 GHz
10 dBm nﬁ? 26.00 dB
0 dem By 21.778000000 MHz
' Qfactor 238.0
-10 dBm
-20 dem e, -
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.184196 GHz 0.27 dBm nde down 21.778 MHz
T1 1 5.169011 GHz -25.61 dBm ndg 26.00 dB
T2 1 5.190789 GHz -2E5.95 dBm Q factor 238.0
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‘ 802.11 n(HT20) ‘ Antenna A | Channel 40 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.24 dBm
5.2041560 GHz
10 dBm
™ nelB 26.00 dB
B 22.138000000 MHz
0 dem e
Q factor 235.1
-10 dBm
-20 dBm L =2
7 7
=30 dRim
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.204156 GH=z 2.24 dBm ndB down 22.138 MHz
Tl 1 5.188891 GHz -23.71 dBm ndg 26.00 dB
T2 1 5.211029 GHz -23.69 dBm Q factor 2351
‘ 802.11 n(HT20) ‘ Antenna A Channel 48
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT  Input 1 AC
PS5
QO 1Pk Max
M1[1] 1.73 dBm
5.2441960 GHz
10 dém ngg 26.00 dB
0 derm . _.bw 22.098000000 MHz
' Q factor 237.3
-10 dBm
-20 dBm ++ o
v et
-30 dBriv—
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.244196 GHz 1.73 dBm nde down 22.098 MHz
T1 1 5.228931 GHz -24.47 dBm ndg 26.00 dB
T2 1 5251029 GHz -24.20 dBm Q factor 237.3
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‘ 802.11 n(HT20) ‘ Antenna A | Channel 52 ‘
Spectrum &) In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.48 dBm
5.2641560 GHz
10 dem ndB 26.00 dB
B 21.898000000 MHz
0 dem
Q factor 240.4
-10 dBm
- ) T1 To
20 dBm 7 =
=20idm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.264156 GH=z 2.48 dBm ndB down 21.898 MHz
T1 1 5.248971 GHz -23.38 dBm ndg 26.00 dB
T2 1 5.270869 GHz -23.50 dBm Q factor 240.4
| 802.11 n(HT20) | Antenna A Channel 56
Spectrum &) In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 3.06 dBm
5.2841960 GHz
10 dem nHfE 26.00 dB
0 dBm By 22.298000000 MHz
' Q factor 237.0
-10 dBm
- T T2
20 dBm = =
=30°dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.284196 GH=z 3.06 dBm ndB down 22.298 MHz
T1 1 5.268811 GHz -23.05 dBm ndg 26.00 dB
T2 1 5.291109 GHz -23.05 dBm Q factor 237.0
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‘ 802.11 n(HT20) ‘ Antenna A | Channel 64 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35 dB SWT 28.4 ps @ VYBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -0.03 dBm
5.3241560 GHz
10 dem ndp 26.00 dB
0 dBm 21.459000000 MHz
' Qfactor 248.1
-10 dBm
-20 dBm T e
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.324156 GH=z -0.03 dBm ndB down 21.459 MHz
Tl 1 5.309131 GHz -26.13 dBm ndg 26.00 dB
T2 1 5.330589 GHz -25.99 dBm Q factor 248.1
| 802.11 n(HT20) | Antenna A Channel 100
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] ~0.66 dBm
5.5079120 GHz
10 dBm ndB 26.00 dB
Bw M1 21.419000000 MHz
0 dBm ¥
@ faetor 257.2
-10 dBm
-20 dBm 1 Tz
b v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.507912 GHz -0.66 dBm nde down 21.419 MHz
T1 1 5.489171 GHz -26.70 dBm ndg 26.00 dB
T2 1 5.510589 GHz -26.82 dBm Q factor 257.2
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‘ 802.11 n(HT20) ‘ Antenna A | Channel 120 ‘
Spectrum (& In%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.33 dBm
5.6041960 GHz
10 dBm nﬂ? 26.00 dB
0 dem Buwy 21.538000000 MHz
' Qfactor 260.2
-10 dBm
-20 dBm T :
v 7
-30 dBm
-40-dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.604196 GHz 0.33 dBm nde down 21.538 MHz
T1 1 5.589171 GHz -25.64 dBm nde 26.00 dB
T2 1 5.610709 GHz -2E5.55 dBm Q factor 260.2
‘ 802.11 n(HT20) ‘ Antenna A Channel 140
Spectrum &) In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 1.61 dBm
5.7041560 GHz
10 dBm
™ ndp 26.00 dB
0 dBm By 21.818000000 MHz
' Q factor 261.4
-10 dBm
-20 dBm T3 +
v v
-30dem
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.704156 GH=z 1.61 dBm ndB down 21.818 MHz
Tl 1 5.688971 GHz -24.41 dBm ndg 26.00 dB
T2 1 5.710789 GHz -24.38 dBm Q factor 261.4
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‘ 802.11 n(HT20) ‘ Antenna A | Channel 144 ‘
Spectrum &) In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.80 dBm
5.7241560 GHz
10 dBm
™ rilB 26.00 dB
B 23.097000000 MHz
0 dem
Q factor 247.8
-10 dBm
- 11 T
20 dBm - =
-30°dBm
-40 dBm
-30 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.724156 GH=z 2.80 dBm ndB down 23.097 MHz
T1 1 5.708691 GHz -23.26 dBm ndg 26.00 dB
T2 1 5.731788 GHz -23.29 dBm Q factor 247.8
‘ 802.11 n(HT20) ‘ Antenna A Channel 149
Spectrum (&) ln%jl
Ref Level 20.00 dBm @ RBW 200 kHz
= Att 35 de SWT 28.4 ps @ ¥BW 500 kHz  Mode auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.01 dBm
5.7504350 GHz
10 dBm ndB 11 26.00 db
0 dar . Bw ¥ 22.058000000 MHz
' Q factor 260.7
-10 dBm
-20 dBm T T2
v w,
—30cRm ==
-40 dBm
-50 dBm
-50 dBm
70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result \
M1 1 5.750435 GHz 2.01 dBm ndB down 22.058 MHz
T1 1 5.733931 GHz -23.88 dBm nde 26.00 dB
T2 1 L5.755989 GHz -23.85 dBm Q factaor 260.7
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‘ 802.11 n(HT20) ‘ Antenna A | Channel 157 ‘
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.34 dBm
5.7904350 GHz
10 dem ndB 1, 26.00 dB
0 dBm By ¥ 21.698000000 MHz
' Q'factor 266.9
-10 dBm
-20 dBm =+ T2
v v
-30 dBm e
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.790435 GHz 1.34 dBm nde down 21.698 MHz
T1 1 5.774051 GHz -24.69 dBm nde 26.00 dB
T2 1 5.795740 GHz -24.69 dBm Q factor 266.9
| 802.11 n(HT20) | Antenna A Channel 165
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 1.02 dBm
5.8291560 GHz
10 dBm
™ ngp 26.00 dB
0 dBm Bor 21.538000000 MHz
' Qfactor 270.6
-10 dBm
-20 dBm t :
v v
-30 dBm
=40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.829156 GH=z 1.02 dBm ndB down 21.538 MHz
Tl 1 5.814091 GHz -25.27 dBm ndg 26.00 dB
T2 1 5.835629 GHz -24.97 dBm Q factor 270.6
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| 802.11 n(HT40) | Antenna A | Channel 38 |
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
Mi[1] 2.17 dBm
5.187920 GHz
10d8m M1 ndB 26.00 dB
Y Bw 43.990000000 MHz
0 dem
Q factor 117.9
-10 dBm
R . T1 1o
20 dBm - =
-30 dBm Vi
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.18792 GHz 2.17 dBm nde down 43.99 MHz
T1 1 5.168 GHz -23.59 dBm nde 26.00 dB
T2 1 £.212 GHz -23.57 dBm Q factor 117.9
‘ 802.11 n(HT40) ‘ Antenna A Channel 46
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 2.68 dBm
5.245860 GHz
10 dBm ndB M1 26.00 dB
Bw T 43.990000000 MHz
0 dBm
Q factor 119.2
-10 dBm
T1 12
-20 dBm = v
-30 dBm A e
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.24586 GHz Z2.68 dBm nde down 43.99 MHz
T1 1 5.20789 GHz -23.56 dBm ndg 26.00 dB
T2 1 5.25188 GHz -22.93 dBm Q factor 119.2
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‘ 802.11 n(HT40) ‘ Antenna A | Channel 54 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
j& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.45 dBm
5.284240 GHz
10 dem ndd M1 26.00 dB
Bwy L 44.230000000 MHz
0 dBm
Q factor 119.5
-10 dBm
- ) T1 o
20 dBm = =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 691 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.28424 GH=z 2.45 dBm ndB down 44,23 MHz
T1 1 5.24789 GHz -23.54 dBm ndg 26.00 dB
T2 1 529211 GHz -23.53 dBm Q factor 119.5
‘ 802.11 n(HT40) ‘ Antenna A Channel 62
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
j& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 1.23 dBm
5.3242260 GHz
10 dBm
™ ndB 26.00 dB
0 B ____ Bw ¥ 43.636000000 MHz
' Qfdctor 122.0
-10 dBm
-20 dBm T+ o
v v
-30 dBm
A0 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.324226 GH=z 1.23 dBm ndB down 43.636 MHz
T1 1 5.288182 GHz -24.57 dBm ndg 26.00 dB
T2 1 5.331818 GHz -24.61 dBm Q factor 122.0
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‘ 802.11 n(HT40) ‘ Antenna A | Channel 102 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
j& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 1.13 dBm
5.5079220 GHz
10 dBm
™ o ndB 26.00 dB
o dBm ¥ __ Bw 43.956000000 MHz
' Q-factor 125.3
-10 dBm
-20 dBm T !
v v
-30 dBm
-0 clBm —
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.507922 GH=z 1.13 dBm ndB down 43.956 MHz
T1 1 5.488022 GHz -24.79 dBm ndg 26.00 dB
T2 1 5.531978 GHz -24.75 dBm Q factor 125.3
‘ 802.11 n(HT40) ‘ Antenna A Channel 118
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
j& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.70 dBm
5.6042260 GHz
10 dem ndd M1 26.00 dB
By ¥ 43.796000000 MHz
0 dém e
Q factor 128.0
-10 dBm
- T1 To
20 dBm = =
-30 diém
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.604226 GH=z 2.70 dBm ndB down 43.796 MHz
T1 1 5.568102 GHz -23.14 dBm ndg 26.00 dB
T2 1 5.611898 GHz -23.25 dBm Q factor 128.0
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‘ 802.11 n(HT40) ‘ Antenna A | Channel 134 ‘
Spectrum (X In%: I
Ref Level 20.00 dBm @ RBW 500 kHz
| Att 35 dB SWT 180 ps @ VBW 1 MHz Mode Auto FFT  Input 1 AC
pS
O1Pk Max
M1[1] 2.62 dBm
5.6679220 GHz
10 dBm
m 11 ndB 26.00 dB
T Bw 44.036000000 MHz
0 dem
Q factor 128.7
-10 dBm
- , T1 o
20 dBm = -
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Warker
Type | Ref | Trc | X-value ¥-value |  Function | Function Result |
M1 1 5667022 GHz 2.62 dBm ndB down 44,036 MHz
T1 1 5.648022 GHz -23.53 dBm ndB 26.00 dB
TZ 1 5.692058 GHz -23.39 dBm Q factor 128.7
‘ 802.11 n(HT40) ‘ Antenna A Channel 142
Spectrum &) In%: I
Ref Level 20.00 dBm @ RBW 500 kHz
j& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 3.07 dBm
5.7079220 GHz
10 dem W1 ndB 26.00 dB
0 dBm X Bwy 44.675000000 MHz
' Q factor 127.8
-10 dBm
T1 Tz
-20 dBm - v
“30-dBm 7
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.707922 GH=z 32.07 dBm ndB down 44.675 MHz
T1 1 5.687862 GHz -22.90 dBm ndg 26.00 dB
T2 1 5.732537 GHz -22.89 dBm Q factor 127.8

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions,
if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to thesample(s) tested and such sample(s) are retained for 90 days only



SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd.

Report No.: SHEM141200318001
Page: 39 of 151

‘ 802.11 n(HT40) ‘ Antenna A | Channel 151 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.07 dBm
5.7529220 GHz
10 dBm
™ o ndB 26.00 dB
0 B Y|  Bw 44.116000000 MHz
' Qfdctor 130.4
-10 dBm
-20 dBm r :
v v
-30 dBm
~40 obm
-50 dBm
-60 dBm
-70 dBm
CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.752022 GH=z 1.07 dBm ndB down 44.116 MHz
Tl 1 5.732942 GHz -25.03 dBm ndg 26.00 dB
T2 1 5.777058 GHz -24.93 dBm Q factor 130.4
| 802.11 n(HT40) | Antenna A Channel 159
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 1.37 dBm
5.8052300 GHz
10 dem ndBy, 26.00 dB
0 dBm I - { 44.116000000 MHz
' Ofactor 131.6
-10 dBm
-20 dBm F+ F=
v v
-30 dBm
~4dBra
-50 dBm
-60 dBm
-70 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.80523 GHz 1.37 dBm nde down 44,116 MHz
T1 1 5.772942 GHz -24.78 dBm ndg 26.00 dB
T2 1 5.817058 GHz -24.69 dBm Q factor 131.6
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| 802.11 ac(VHT20) | Antenna A | Channel 36 |
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -0.74 dBm
5.1841560 GHz
10 dem ndp 26.00 dB
o dem EN?1 21.499000000 MHz
' Q factor 241.1
-10 dBm
-20 dBm 1 Tz
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.184156 GH=z -0.74 dBm ndB down 21.499 MHz
T1 1 5.169171 GHz -26.68 dBm ndg 26.00 dB
T2 1 5.190669 GHz -26.74 dBm Q factor 241.1
802.11 ac(VHT20) ‘ Antenna A Channel 40
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -0.09 dBm
5.2041960 GHz
10 dem ndp 26.00 dB
0 dBm B 21.578000000 MHz
' Qtactor 241.2
-10 dBm
-20 dBm T T
ol v
-30 dBm
-40 @Em
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.204196 GH=z -0.09 dBm ndB down 21.578 MHz
T1 1 5.189131 GHz -26.08 dBm ndg 26.00 dB
T2 1 5.210709 GHz -26.10 dBm Q factor 241.2
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‘ 802.11 ac(VHT20) ‘ Antenna A | Channel 48 ‘
Spectrum (X In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
| Att 35 dB SWT 22.4 ps & VBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O1Pk Max
M1[1] 0.58 dBm
5.2441560 GHz
10 dBm
m nds 26.00 dB
By 21.698000000 MHz
0 dBm
m Qfaetor 241.7
-10 dBm
-20 dBm - :
¥ v
-30 dBm
=40
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Warker
Type | Ref | Trc | X-value ¥-value |  Function | Function Result |
M1 1 5.244156 GHz 0.53 dBm ndB down 21.698 MHz
T1 1 5.229051 GHz -25.47 dBm ndB 26.00 dB
TZ 1 5.250749 GHz -25.43 dBm Q factor 241.7
802.11 ac(VHT20) ‘ Antenna A Channel 52
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.31dBm
5.2641560 GHz
10 dBm
™ nelB 26.00 dB
B% 21.778000000 MHz
o dBm Qe i S P MR E——
Q factor 241.7
-10 dBm
-20 dBm L 12
W v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.264156 GH=z 2.31 dBm ndB down 21.778 MHz
T1 1 5.249011 GHz -23.80 dBm ndg 26.00 dB
T2 1 5.270789 GHz -23.69 dBm Q factor 241.7
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| 802.11 ac(VHT20) | Antenna A | Channel 56 |
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.07 dBm
5.2841560 GHz
10 dBm ndB 26.00 dB
21.419000000 MHz
0 dem Qfactor 246.7
-10 dBm
-20 dBm T T
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.284156 GHz 0.07 dBm nde down 21.419 MHz
T1 1 5.269211 GHz -25.96 dBm nde 26.00 dB
T2 1 5.200629 GHz -26.01 dBm Q factor 246.7
802.11 ac(VHT20) ‘ Antenna A Channel 64
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -0.22 dBm
5.3241560 GHz
10 dem ndp 26.00 dB
0 dBm 21.459000000 MHz
' Qfactor 248.1
-10 dBm
-z0 dém 1 TZ
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.324156 GH=z -0.22 dBm ndB down 21.459 MHz
Tl 1 5.309171 GHz -26.20 dBm ndg 26.00 dB
T2 1 5.330829 GHz -26.21 dBm Q factor 248.1
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‘ 802.11 ac(VHT20) ‘ Antenna A | Channel 100 ‘
Spectrum &) In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] -0.66 dBm
5.5041960 GHz
10 dem ndB 26.00 dB
0 dBm BW 21.339000000 MHz
Q-factor 257.9
-10 dBm
-20 dBm T1 T2
W W
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.504196 GH=z -0.66 dBm ndB down 21.339 MHz
T1 1 5.489211 GHz -26.69 dBm ndg 26.00 dB
T2 1 5.510549 GHz -26.53 dBm Q factor 257.9
802.11 ac(VHT20) ‘ Antenna A Channel 120
Spectrum &) In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 1.18 dBm
5.6041560 GHz
10 dBm
™ ngp 26.00 dB
0 dBm Bor 21.778000000 MHz
' Q'factor 257.3
-10 dBm
-20 dBm T T
ol v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.604156 GH=z 1.18 dBm ndB down 21.778 MHz
T1 1 5.589051 GHz -24.88 dBm ndg 26.00 dB
T2 1 5.610829 GHz -24.83 dBm Q factor 257.3
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‘ 802.11 ac(VHT20) ‘ Antenna A | Channel 140 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.22 dBm
5.7041960 GHz
10 dBm
™ Nl 26.00 dB
B 22.617000000 MHz
0 dBm ——
Q factor 252.2
-10 dBm
-20 dBm H T2
v v
<30elRm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.704196 GH=z 2.22 dBm ndB down 22.617 MHz
T1 1 5.688851 GHz -23.68 dBm ndg 26.00 dB
T2 1 5.711469 GHz -23.63 dBm Q factor 252.2
802.11 ac(VHT20) ‘ Antenna A Channel 144
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT  Input 1 AC
PS5
QO 1Pk Max
M1[1] 2.22 dBm
5.7241560 GHz
10 dém B 26.00 dB
P& 22.218000000 MHz
0 dBm i
Q factor 257.6
-10 dBm
-20 dBm - —
v i
=308
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.724156 GHz 2.22 dBm nde down 22.218 MHz
T1 1 5.70B851 GHz -23.77 dBm ndg 26.00 dB
T2 1 5.731069 GHz -23.86 dBm Q factor 257.6
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‘ 802.11 ac(VHT20) ‘ Antenna A | Channel 149 ‘
Spectrum (X In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
|& Att 35 dB SWT 22.4 ps @ VBW 500 kHz Mode Auto FFT  Input 1 AC
pS
O1Pk Max
M1[1] 2.27 dBm
5.7491360 GHz
10 dBm
m B 26.00 dB
B 22.258000000 MHz
0 dem A
Q factor 258.3
-10 dBm
-20 dBm + +
v b
~30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Warker
Type | Ref | Trc | X-value ¥-value |  Function | Function Result |
M1 1 5. 740156 GHz 2,27 dBm ndB down 22,258 MHz
T1 1 5.733851 GHz -24.09 dbm ndB 26.00 dB
T2 1 5.756109 GHz -24.00 dBm Q factor 258.3
802.11 ac(VHT20) ‘ Antenna A Channel 157
Spectrum (X In%: I
Ref Level 20.00 dBm @ RBW 200 kHz
|& Att 35 dB SWT 22.4 ps @ VBW 500 kHz Mode Auto FFT  Input 1 AC
=]
O1Pk Max
M1[1] 2.19 dBm
5.7891960 GHz
10 dBm
m KB 26.00 dB
B 22.098000000 MHz
0 dBm T
Q factor 262.0
-10 dBm
-20 dBm L =
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Warker
Type | Ref | Trc | X-value ¥-value |  Function | Function Result |
M1 1 E£.780106 GHz 2,19 dBm ndB down 22,0928 MHz
T1 1 5.773931 GHz -23.95 dBm ndB 26.00 dB
T2 1 5.796029 GHz -23.83 dbm Q factor 262.0
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‘ 802.11 ac(VHT20) ‘ Antenna A | Channel 165 ‘
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.96 dBm
5.8291560 GHz
10 dBm B 26.00 dB
0 dBm P I BN 21.898000000 MHz
' Q factor 266.2
-10 dBm
-20 dBm — T
v 7
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.829156 GHz 1.96 dBm nde down 21.898 MHz
T1 1 5.814011 GHz -23.84 dBm nde 26.00 dB
T2 1 L£.835909 GHz -24.09 dBm Q factor 266.2
802.11 ac(VHT40) | Antenna A Channel 38
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.44 dBm
5.2002300 GHz
10 dBm
™ ndB, 26.00 dB
0 dBm Bw v 43.956000000 MHz
' Qfactor 118.3
-10 dBm
-20 dem - :
v v
-30 dBm
-40.cBm
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.20023 GH=z 0.44 dBm ndB down 43.956 MHz
Tl 1 5.167942 GHz -25.65 dBm ndg 26.00 dB
T2 1 5.211898 GHz -25.54 dBm Q factor 118.3
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‘ 802.11 ac(VHT40) ‘ Antenna A | Channel 46 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
j& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.21 dBm
5.2442260 GHz
10 dBm
™ ndB w1 26.00 dB
Bwy ¥ 43.796000000 MHz
0 dém e
Q factor 119.7
-10 dBm
-20 dBm L 2
W W
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.244226 GHz 2.21 dBm ndB down 43.796 MHz
T1 1 5.208022 GHz -23.84 dBm ndg 26.00 dB
T2 1 5.251818 GHz -23.87 dBm Q factor 119.7
802.11 ac(VHT40) ‘ Antenna A Channel 54
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
j& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.32 dBm
5.2839860 GHz
10 dBm
™ ndB M1 26.00 dB
Bwy ¥ 43.796000000 MHz
o dBm P N IR W ey
Q factor 120.6
-10 dBm
- ) T1 1o
20 dBm - -
-30 dBm
-40°dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.283986 GH=z 2.32 dBm ndB down 43.796 MHz
T1 1 5.247942 GHz -23.50 dBm ndg 26.00 dB
T2 1 5.291738 GHz -23.81 dBm Q factor 120.6
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‘ 802.11 ac(VHT40) ‘ Antenna A | Channel 62 ‘
Spectrum &) In%:
Ref Level 20.00 dém @ RBW 500 kHz
& Att 25 de SWT 18.9 ps & VYBW 1 MHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 1.26 dBm
5.3079220 GHz
10 dBm
m i ndB 26.00 dB
2 dam ¥ | .. Bw 44.196000000 MHz
' Q'factor 120.1
-10 dBm
-20 dBm T T
v v
-30 dBm
-45aBm—==
-50dem
-60 dBm
-70dem
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 L£.307922 GHz 1.26 dBm ndB down 44,196 MHz
T1 1 5. 287702 GHz -24.77 dBm ndg 26.00 dB
TZ 1 5.331898 GHz -24.89 dBm Q factor 120.1
802.11 ac(VHT40) ‘ Antenna A Channel 102
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] 2.03 dBm
5.5242260 GHz
10 dBm ndB M1 26.00 dB
0 dem Bw ¥ 44.196000000 MHz
' Qfactor 125.0
-10 dBm
-20 dBm — =
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.524226 GHz 2.03 dBm nde down 44,196 MHz
T1 1 5.487862 GHz -24.08 dBm ndg 26.00 dB
T2 1 L5.532058 GHz -24.18 dBm Q factor 12E.0
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‘ 802.11 ac(VHT40) ‘ Antenna A | Channel 118 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.40 dBm
5.6002300 GHz
10 dem ndBu1 26.00 dB
Bw ¥ 43.876000000 MHz
o dBm IS
Q factor 127.6
-10 dBm
R . T1 .
20 dBm = -
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.60023 GH=z 2.40 dBm ndB down 43.876 MHz
Tl 1 5.568022 GHz -23.45 dBm ndg 26.00 dB
T2 1 5.611898 GHz -23.74 dBm Q factor 127.6
802.11 ac(VHT40) ‘ Antenna A Channel 134
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 2.44 dBm
5.6802300 GHz
10 dBm ndBi1 26.00 dB
Bw ¥ 44.036000000 MHz
0 dBm
Q factor 129.0
-10 dBm
-20 dBm — =
v v
-30 aEm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.6B023 GHz Z2.44 dBm nde down 44,036 MHz
T1 1 5.647942 GHz -23.70 dBm ndg 26.00 dB
T2 1 5.691978 GHz -23.67 dBm Q factor 129.0
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‘ 802.11 ac(VHT40) ‘ Antenna A | Channel 142 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.77 dBm
5.7079220 GHz
10 dem M1 ndB 26.00 dB
b Bw 43.716000000 MHz
0 dBm
Q factor 130.6
-10 dBm
- 1 o
20 dBm = =
-30 dBm —
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.707922 GH=z 2.77 dBm ndB down 43.716 MHz
Tl 1 5.688022 GHz -23.09 dBm ndg 26.00 dB
T2 1 5.731738 GHz -23.20 dBm Q factor 130.6
802.11 ac(VHT40) ‘ Antenna A Channel 151
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 2.22 dBm
5.7692260 GHz
10 dém ndB M1 26.00 dB
Bw ¥ 43.796000000 MHz
0 dBm Naae
Q factor 131.7
-10 dBm
-20 dBm —. =
v v
-30 dBm -—
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.753 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5. 769226 GHz 2.22 dBm nde down 43.796 MHz
T1 1 5.733102 GHz -23.93 dBm ndg 26.00 dB
T2 1 5. 776898 GHz -23.97 dBm Q factor 131.7
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‘ 802.11 ac(VHT40) ‘ Antenna A | Channel 159 ‘
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.72 dBm
5.8092260 GHz
10dem ndB 1 26.00 dB
0 dam T R Bw v 43.716000000 MHz
' Qfactor 132.9
-10 dBm
-20 dBm 1 =
v v
-30 dBm
~40dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.809226 GHz 1.72 dBm nde down 43.716 MHz
T1 1 5.772942 GHz -24.40 dBm nde 26.00 dB
T2 1 L5.816658 GHz -24.23 dBm Q factor 132.9
802.11 ac(VHT80) ‘ Antenna A Channel 42
Spectrum @ n%: I
Ref Level 20.00 dBm ® RBW 1 MHz
& Att 2L de SWT 22,9 ps @ VYBW 2 MHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] -1.11 dBm
5.245800 GHz
10 dem ndB 26.00 dB
0 dBm Bt l‘il 84.400000000 MHz
' Q factop 62.2
-10 dBem
-20 dBm
m Tl T2
v v
-30dBm
-40 dBm
-S5O dBm
-60 dBm
-70 dBm
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L£.24E58 GHz -1.11 dBm ndB down 84.4 MHz
T1 1 5£.16812 GHz -27.46 dBm ndg 26.00 dB
TZ 1 L.2E5252 GHz -27.01 dBm Q factor 52,2
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| 802.11 ac(VHT80) | Antenna A | Channel 58 |
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 1 MHz
& ALt 35 dB SWT 229 ps @ YBW 3 MHz Mode Auto FFT Input 1 AC
PS
O 1Pk Max
M1[1] -0.06 dBm
5.317490 GHz
10 dBm ndB 26.00 dB
0 dem Bw le 84.560000000 MHz
' o factor 62.9
-10 dBm
-20 dBm T —
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.31749 GHz -0.06 dBm nde down 84.56 MHz
T1 1 5.24796 GHz -25.95 dBm nde 26.00 dB
T2 1 £.33252 GHz -26.40 dBm Q factor 52.9
802.11 ac(VHT80) ‘ Antenna A Channel 106
Spectrum (X In%: I
Ref Level 20,00 dBm @ RBW 1 MHz
| Att 35 dB SWT 220 ps @ YBW 2 MHz Mode Auto FFT Input 1 AC
PS
O1Pk Max
M1[1] -0.93dBm
5.066280 GHz
10 dem ndB 26.00 dB
M1
0 dem Bw v 84.400000000 MHz
Q-factor 66.0
-10 dBm
-20 dBm 1 TS
v v
-30 dBm
-40 dBm
-50°dBm
-60 dBm
-70 dBm
CF 5.53 GHz 1001 pts Span 160.0 MHz
Warker
Type | Ref | Trc | X-value ¥-value |  Function | Function Result |
M1 1 5. B6628 GHz -0.93 dBm ndB down 84.4 MHz
T1 1 5.48812 GHz -26.59 dBm ndB 26.00 dB
TZ 1 557252 GHz -26.82 dBm Q factor 56.0
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‘ 802.11 ac(VHT80) ‘ Antenna A | Channel 122 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 1 MHz
& Att 35dB SWT 229 ps @ YBW 3 MHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -0.67 dBm
5.637490 GHz
10 dem ndB 26.00 dB
Bw M1 84.240000000 MHz
0 dBm ¥
Q-factor 66.9
-10 dBm
-20 dBm T N
v W
-30 dBm
-40 dBm
=50 dem
-60 dBm
-70 dBm
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.63749 GH=z -0.67 dBm ndB down 84.24 MHz
Tl 1 E5.56B12 GHz -27.05 dBm ndg 26.00 dB
T2 1 5.65236 GHz -26.41 dBm Q factor 66.9
802.11 ac(VHT80) ‘ Antenna A Channel 138
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 1 MHz
& Att 35dB SWT 229 ps @ YBW 3 MHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -1.42 dBm
5.708220 GHz
10 dem ndB 26.00 dB
Bl 84.400000000 MHz
0 dBm ¥
Q factor 67.6
-10 dBm
-20 dBm
m 1 2
v v
-30 dBm
-40 dBm
-S0nkn
-60 dBm
-70 dBm
CF 5.69 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5. 70B2Z GH=z -1.42 dBm ndB down 84.4 MH=z
Tl 1 5.64796 GHz -27.16 dBm ndg 26.00 dB
T2 1 E5.73236 GHz -27.40 dBm Q factor 67.6
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‘ 802.11 ac(VHT80) ‘ Antenna A | Channel 155 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 1 MHz
& Att 35dB SWT 229 ps @ YBW 3 MHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -1.13 dBm
5.792420 GHz
10 dem ndB 26.00 dB
o dem B! 84.560000000 MHz
' qQfactar 68.5
-10 dBm
-20 dBm T1 To
o Y
-30 dBm
-40 dBm
-50dBm
-60 dBm
-70 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.79242 GH=z -1.13 dBm ndB down 84.56 MH=z
Tl 1 5.7328 GHz -27.49 dBm ndg 26.00 dB
T2 1 5.81736 GHz -26.86 dBm Q factor 68.5
802.11 a ‘ Antenna B Channel 36
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 0.78 dBm
5.1739660 GHz
10 dBm M1 ndB 26.00 dB
¥ Bw 21.379000000 MHz
0 dBm
m Qfactor 242.0
-10 dBm
20 dem -t .
v ]
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.173966 GHz 0.78 dBm nde down 21.379 MHz
T1 1 5.169251 GHz -25.17 dBm ndg 26.00 dB
T2 1 5.190629 GHz -2E5.22 dBm Q factor 242.0
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‘ 802.11 a ‘ Antenna B | Channel 40 ‘
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 3.07 dBm
5.2059540 GHz
10 dem ndp M1 26.00 dB
0 dBm Bw x 21.658000000 MHz
' Q factor 240.4
-10 dBm
T1 T2
-20 dBm v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.205954 GH=z 32.07 dBm ndB down 21.658 MHz
Tl 1 5.189291 GHz -22.83 dBm ndg 26.00 dB
T2 1 5.210949 GHz -22.98 dBm Q factor 240.4
802.11 a ‘ Antenna B Channel 48
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 1.30 dBm
5.2459540 GHz
10 dem nde 26.00 dB
0 dem Bw ¥ 21.299000000 MHz
' Q factor 246.3
-10 dBm
-20 dBm F+ T
v ]
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.245954 GHz 1.30 dBm nde down 21.299 MHz
T1 1 5.229251 GHz -24.82 dBm ndg 26.00 dB
T2 1 5. 250549 GHz -24.74 dBm Q factor 246.3
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‘ 802.11 a ‘ Antenna B | Channel 52 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.61 dBm
5.2659540 GHz
10 dBm ndB  n1 26.00 dB
B i 21.459000000 MHz
OdBm———————— e e
Q factor 245.4
-10 dBm
E , T1 To
20 dBm - =
-30 dBm
P akrm—=-
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.265954 GHz Z2.61 dBm nde down 21.459 MHz
T1 1 5.249291 GHz -23.42 dBm nde 26.00 dB
T2 1 5.270749 GHz -23.41 dBm Q factor 245.4
802.11 a ‘ Antenna B Channel 56
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.17 dBm
5.2859540 GHz
10 dem nds 26.00 dB
0 dBm Bw v 21.259000000 MHz
' o'factor 248.6
-10 dBm
20 dBm T —
v v
-30 dBm
-40 dBm
=30 dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.2850954 GH=z 0.17 dBm ndB down 21.259 MHz
Tl 1 5.269291 GHz -25.72 dBm ndg 26.00 dB
T2 1 5.290549 GHz -25.87 dBm Q factor 248.6
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‘ 802.11 a ‘ Antenna B | Channel 64 ‘
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35 dB SWT 28.4 ps @ VYBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.96 dBm
5.3139660 GHz
10 dBm
™ s ndB 26.00 dB
¥ Bw 21.419000000 MHz
0 dém
m Q' factor 248.1
-10 dBm
-20 dBm Tt !
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.313966 GH=z 0.96 dBm ndB down 21.419 MHz
Tl 1 5.309171 GHz -25.03 dBm ndg 26.00 dB
T2 1 5.330589 GHz -24.94 dBm Q factor 248.1
802.11 a ‘ Antenna B Channel 100
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 0.11 dBm
5.5059540 GHz
10 dBm ndB 26.00 dB
0 dem Bw le 21.139000000 MHz
' o'factor 260.5
-10 dBm
-20 dBm T T
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.505954 GHz 0.11 dBm nde down 21.139 MHz
T1 1 5.489291 GHz -25.87 dBm ndg 26.00 dB
T2 1 5.51043 GHz -2E5.93 dBm Q factor 260.5
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‘ 802.11 a ‘ Antenna B | Channel 120 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT Input 1 AC
PS5
O 1Pk Max
M1[1] 1.20 dBm
5.5939660 GHz
10 dem L ndB 26.00 dB
0 dem ¥ _BW 21.299000000 MHz
' Q factor 262.6
-10 dBm
-20 dBm F+ F
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L5.593966 GHz 1.29 dBm nde down 21.299 MHz
T1 1 L5.589291 GHz -24,58 dBm nde 26.00 dB
TZ2 1 L.610589 GHz -24,60 dBm Q factor 262.6
802.11 a ‘ Antenna B Channel 140
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 dB SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
=]
QO 1Pk Max
Mi[1] 3.41 dBm
5.7059540 GHz
10 dém ndg M1 26.00 dB
0 dem Byr b 21.499000000 MHz
' Q factor 265.4
-10 dBm
T1 T2
-20 dBm B =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5. 705954 GHz 3.41 dBm nde down 21.499 MHz
T1 1 5.689251 GHz -22.69 dBm ndB 26.00 dB
T2 1 5.710749 GHz -22,52 dBm Q factor 265.4
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‘ 802.11 a ‘ Antenna B | Channel 144 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT Input 1 AC
PS5
O 1Pk Max
M1[1] 2.57 dBm
5.7259540 GHz
10d8m ndB  n1 26.00 dB
Bw ¥ 21.419000000 MHz
D dBm _______ L e a2l
Q factor 267.3
-10 dBm
R X T1 o
20 dBem - =
-30 dBm
-40-dBm 7
-50 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L5.725954 GHz 2.57 dBm nde down 21.419 MHz
T1 1 5.709251 GHz -23.50 dBm nde 26.00 dB
TZ2 1 L5.730669 GHz -232.51 dBm Q factor 267.3
802.11 a ‘ Antenna B Channel 149
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT Input 1 AC
PS5
O 1Pk Max
M1[1] 2.78 dBm
5.7509540 GHz
10d8m ndB M1 26.00 dB
Bw hd 21.419000000 MHz
0 dBm
Q factor 268.5
-10 dBm
T1 T2
-20 dBm - =
-30 dBm
“lougm——m =
-50 dBm
-60 dBm
-70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5. 750954 GHz 2.78 dBm nde down 21.419 MHz
T1 1 5.734251 GHz -23.32 dBm nde 26.00 dB
TZ2 1 L.7E5E669 GHz -232.19 dBm Q factor 268.5
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‘ 802.11 a ‘ Antenna B | Channel 157 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT Input 1 AC
PS5
O 1Pk Max
M1[1] 1.98 dBm
5.7909540 GHz
10 dBm ndB 1 26.00 dB
Bw ¥ 21.379000000 MHz
odem——— L L ot
Q factor 270.9
-10 dBm
-20 dBm —— -
v v
-30 dBm
-40.dBrm
-50 dBm
-60 dBm
-70 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.790954 GHz 1.98 dBm nde down 21.379 MHz
T1 1 5.774211 GHz -24,09 dBm nde 26.00 dB
TZ2 1 L.795589 GHz -232,92 dBm Q factor 270.9
802.11 a ‘ Antenna B Channel 165
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 dB SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
=]
QO 1Pk Max
Mi[1] 1.71 dBm
5.8309540 GHz
10 dém nde 26.00 dB
0 dem B ¥ 21.339000000 MHz
' Q factor 273.3
-10 dBm
-20 dBm T s
v 7
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.8235 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L5.830954 GHz 1.71 dBm nde down 21.339 MHz
T1 1 5.814251 GHz -24,22 dBm ndB 26.00 dB
T2 1 L5.B35EB9 GHz -24,26 dBm Q factor 273.3
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| 802.11 n(HT20) | Antenna B | Channel 36 |
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.35 dBm
5.1741660 GHz
10 dem w1 ndp 26.00 dB
0 dem ¥ Bwy 22.258000000 MHz
' Q'factor 232.5
-10 dBm
-20 dBm T+ T
v 7
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.174166 GHz 1.35 dBm nde down 22.258 MHz
T1 1 5.168851 GHz -24.72 dBm nde 26.00 dB
T2 1 £.191109 GHz -24.85 dBm Q factor Z32.5
‘ 802.11 n(HT20) ‘ Antenna B Channel 40
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.10 dBm
5.2041560 GHz
10 dBm
m nd@ 26.00 dB
0 dem bW 22.218000000 MHz
' Q factor 234.2
-10 dBm
-20 dBm - T2
7 v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.204156 GH=z 2.10 dBm ndB down 22.218 MHz
Tl 1 5.188B51 GHz -23.79 dBm ndg 26.00 dB
T2 1 5.211069 GHz -23.89 dBm Q factor 234.2
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‘ 802.11 n(HT20) ‘ Antenna B | Channel 48 ‘
Spectrum &) |n%:
Ref Level 20.00 dém @ RBW 200 kHz
& Att 25 de SWT 28.4 ps & YBW 500 kHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 3.67 dBm
5.2441560 GHz
10 dBm
m s 26.00 dB
0 dBm By 22.298000000 MHz
' Q factor 235.2
-10 dBm
-20 dem i 12
-30 6%
-40 dBm
-50dem
-60 dBm
-70dem
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 £.244156 GHz 32.67 dBm ndB down 22,298 MHz
T1 1 5.228771 GHz -22.29 dBm ndg 26.00 dB
TZ 1 5.251069 GHz -22.13 dBm Q factor 235.2
‘ 802.11 n(HT20) ‘ Antenna B Channel 52
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] 4.34 dBm
5.2641560 GHz
10 dém nhié 26.00 dB
0 dem Bwi 22.378000000 MHz
' Q factor 235.2
-10 dBm
T1 Tz
-20 dBm - v
=30-dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.264156 GHz 4,34 dBm nde down 22.378 MHz
T1 1 5.248731 GHz -21.82 dBm ndg 26.00 dB
T2 1 5.271109 GHz -21.85 dBm Q factor 235.2
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| 802.11 n(HT20) | Antenna B | Channel 56 |
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 4.59 dBm
5.2841560 GHz
10 dBm
m ndd 26.00 dB
0 dBm Bw 22.498000000 MHz
' Q factor 234.9
-10 dBm
T1 T2
-20 dBm ¥ 7
-30 dbm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.284156 GH=z 4.59 dBm ndB down 22.498 MHz
Tl 1 5.268651 GHz -21.48 dBm ndg 26.00 dB
T2 1 5.291149 GHz -21.43 dBm Q factor 234.0
‘ 802.11 n(HT20) ‘ Antenna B Channel 64
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] -0.90 dBm
5.3141660 GHz
10 dem ndB 26.00 dB
M1 Bw 22.258000000 MHz
0 dem ¥
Q-factor 238.8
-10 dBm
-20 dBm T Tz
v v
-30 dBm
-40 dBm
=50 dbem
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.314166 GH=z -0.90 dBm ndB down 22.258 MHz
Tl 1 5.308891 GHz -26.99 dBm ndg 26.00 dB
T2 1 5.330949 GHz -26.96 dBm Q factor 238.8
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| 802.11 n(HT20) | Antenna B | Channel 100 |
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] -1.84 dBm
5.50041560 GHz
10 dem ndB 26.00 dB
0 dBm Bl 22.138000000 MHz
' qYactor 248.6
-10 dBm
-20 dBm
T1 TZ
v 7
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.504156 GH=z -1.84 dBm ndB down 22.138 MHz
Tl 1 5.488B811 GHz -27.91 dBm ndg 26.00 dB
T2 1 5.510949 GHz -27.92 dBm Q factor 248.6
‘ 802.11 n(HT20) ‘ Antenna B Channel 120
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 0.25 dBm
5.6079120 GHz
10 dBm ndB M1 26.00 dB
0 dem Bw ¥ 22.218000000 MHz
' Qfactor 252.4
-10 dBm
-20 dem r |
v v
-30 dBm
-40 dBrn
-50 dBm
-60 dBm
-70 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.607912 GHz 0.25 dBm nde down 22.218 MHz
T1 1 5.5885811 GHz -25.77 dBm ndg 26.00 dB
T2 1 £5.611029 GHz -25.83 dBm Q factor 252.4
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‘ 802.11 n(HT20) ‘ Antenna B | Channel 140 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.25 dBm
5.7041560 GHz
10d8m e 26.00 dB
B 22.178000000 MHz
D dBm - S I N P N
Q factor 257.2
-10 dBm
-20 dBm — T
v v
-30 dBm
=40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.704156 GHz 2.25 dBm nde down 22,178 MHz
T1 1 5.688851 GHz -23.72 dBm nde 26.00 dB
T2 1 5.711029 GHz -23.89 dBm Q factor Z57.2
‘ 802.11 n(HT20) ‘ Antenna B Channel 144
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.94 dBm
5.7241560 GHz
10 dem rilB 26.00 dB
B 22.178000000 MHz
0 dBm =
Q factor 258.1
-10 dBm
T1 T2
-20 dBm v =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.724156 GH=z 2.94 dBm ndB down 22.178 MHz
Tl 1 5.708B51 GHz -22.98 dBm ndg 26.00 dB
T2 1 5.731029 GHz -23.13 dBm Q factor 258.1
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‘ 802.11 n(HT20) ‘ Antenna B | Channel 149 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.01 dBm
5.7504350 GHz
10 dBm
m ndB 111 26.00 dB
0 dem _.Bw ¥ 22.058000000 MHz
' Q factor 260.7
-10 dBm
-20 dBm T T
v 7
-30.dim =
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.750435 GH=z 2.01 dBm ndB down 22.058 MHz
Tl 1 5.733931 GHz -23.88 dBm ndg 26.00 dB
T2 1 5.755989 GHz -23.85 dBm Q factor 260.7
‘ 802.11 n(HT20) ‘ Antenna B Channel 157
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.48 dBm
5.7891560 GHz
10 dem ndg 26.00 dB
0 dem _ Bor 22.098000000 MHz
' Q'factor 262.0
-10 dBm
-20 dBm ++ F=
v 7
-30 dBm
-40 dBrn
-50 dBm
-60 dBm
-70 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.789156 GHz 1.48 dBm nde down 22.098 MHz
T1 1 5.773851 GHz -24.59 dBm nde 26.00 dB
T2 1 5.795040 GHz -24.44 dBm Q factor Z62.0

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions,
if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to thesample(s) tested and such sample(s) are retained for 90 days only



SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd.

Report No.: SHEM141200318001
Page: 67 of 151

| 802.11 n(HT20) | Antenna B | Channel 165 |
Spectrum &) |n%:
Ref Level 20.00 dém @ RBW 200 kHz
& Att 35 dB SWT 28.4 ps & YBW 500 kHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 1.21 dBm
5.8291560 GHz
10 dBm
m ngp 26.00 dB
0 dBm Bwy 22.058000000 MHz
' 'factor 264.3
-10 dBm
-20 dBm F+ F
ks v
-30 dBm
-40 dBm
S0 dBm
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 L£.820156 GHz 1.21 dBm ndB down 22.058 MHz
T1 1 5.813891 GHz -24.70 dBm ndg 26.00 dB
TZ 1 5.835949 GHz -24.91 dBm Q factor 264.3
| 802.11 n(HT40) | Antenna B Channel 38
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 dB SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
=]
QO 1Pk Max
M1[1] 2.16 dBm
5.2058240 GHz
10 dém ndB M1 26.00 dB
B ¥ 44.276000000 MHz
D dBm S NP [ PP S o o 2 T Y ¥ i W W
Q factor 117.6
-10 dBm
-20 dBm T1 L2
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L5.205824 GHz 2,16 dBm nde down 44,276 MHzZ
T1 1 5.167782 GHz -24,03 dBm ndB 26.00 dB
T2 1 £.212058 GHz -232.72 dBm Q factor 117.6
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‘ 802.11 n(HT40) ‘ Antenna B | Channel 46 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.93 dBm
5.2458240 GHz
10 dBm ndB M1 26.00 dB
Bw ¥ 43.956000000 MHz
0 dBm
Q factor 119.3
-10 dBm
T1 T2
-20 dBm v =
-30 dBm
-4 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.245824 GHz 2.93 dBm nde down 43.956 MHz
T1 1 5.208022 GHz -22.95 dBm nde 26.00 dB
T2 1 L£.251978 GHz -23.12 dBm Q factor 119.3
‘ 802.11 n(HT40) ‘ Antenna B Channel 54
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] 2.92 dBm
5.2678420 GHz
10 dBm [l ndB 26.00 dB
hd Bw 44.036000000 MHz
0 dBm
Q factor 119.6
-10 dBm
T1 T2
-20 dBm = v
-30 dBm
-40 dBmn
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.267842 GHz 2.92 dBm nde down 44,036 MHz
T1 1 5.247942 GHz -23.21 dBm ndg 26.00 dB
T2 1 £.291978 GHz -22.93 dBm Q factor 119.6
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‘ 802.11 n(HT40) ‘ Antenna B | Channel 62 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.76 dBm
5.3258240 GHz
10 dBm ndB M1 26.00 dB
Bw ¥ 44.036000000 MHz
0 dBm
Q factor 120.9
-10 dBm
T1 T2
-20 dBm - =
-30 dBm
~40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.325824 GHz 2.76 dBm nde down 44.036 MHz
T1 1 5.287862 GHz -23.39 dBm nde 26.00 dB
T2 1 L£.331898 GH=z -23.27 dBm Q factor 120.9
‘ 802.11 n(HT40) ‘ Antenna B Channel 102
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] ~0.11 dBm
5.5258240 GHz
10 dBm ndB 26.00 dB
0 dem Bw le 43.876000000 MHz
' Qfattoi 125.9
-10 dBm
20 dBm T 12
v v
-30 dBm
-40 dpmi—t——— et e
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.525824 GHz -0.11 dBm nde down 43.876 MHz
T1 1 5.487942 GHz -26.17 dBm ndg 26.00 dB
T2 1 £.531818 GHz -26.15 dBm Q factor 125.9
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‘ 802.11 n(HT40) ‘ Antenna B | Channel 118 ‘
Spectrum (& [@]

Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS

O 1Pk Max

M1[1] 0.87 dBm

5.6039060 GHz
ndB L 26.00 dB
Bw v 44.036000000 MHz

Qfactor 127.3

10 dBm

0 dBm e

-10 dBm

-20 dBm Tt .

-30 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.603986 GHz 0.87 dBm nde down 44.036 MHz
T1 1 5.567862 GHz -25.08 dBm nde 26.00 dB
T2 1 £.611898 GHz -25.12 dBm Q factor 127.3

‘ 802.11 n(HT40) ‘ Antenna B Channel 134
Spectrum &) [%]

Ref Level 20,00 dBm @ RBW 500 kHz
& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS

O 1Pk Max

M1[1] 2.31 dBm

5.6842260 GHz
ndB P11 26.00 dB
Bw 43.876000000 MHz
Q factor 129.6

10 dBm

.|

0 dBm WP T

-10 dBm

o

-20 dBm . T

-30 dBm

~+0 dBm

-30 dBm

-60 dBm

-70 dBm

CF 5.67 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.684226 GHz 2.31 dBm ndB down 43.876 MHz
T1 1 5.648102 GHz -23.60 dBm ndg 26.00 dB
T2 1 5.691978 GHz -23.68 dBm Q factor 129.6
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‘ 802.11 n(HT40) ‘ Antenna B | Channel 142 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 4.39 dBm
5.7258240 GHz
10dem ndB Ml 26.00 dB
0 dem B 43.796000000 MHz
' Q factor 130.7
-10 dBm
T1 Tz
-20 dBm - v
-30 nEm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.725824 GHz 4.39 dBm nde down 43.796 MHz
T1 1 5.6858102 GHz -21.68 dBm nde 26.00 dB
T2 1 L£.731898 GHz -21.73 dBm Q factor 130.7
‘ 802.11 n(HT40) ‘ Antenna B Channel 151
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] 0.98 dBm
5.7529220 GHz
10 dBm M1 ndB 26.00 dB
¥ Bw 44.036000000 MHz
0 dem S —
m Qfdctor 130.6
-10 dBm
-20 dBm T+ T
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.753 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.752922 GHz 0.98 dBm nde down 44,036 MHz
T1 1 5.732942 GHz -25.14 dBm ndg 26.00 dB
T2 1 5. 776978 GHz -24.95 dBm Q factor 130.6
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| 802.11 n(HT40) | Antenna B | Channel 159 |
Spectrum &) |n%:
Ref Level 20.00 dém @ RBW 500 kHz
& Att 25 de SWT 18.9 ps & VYBW 1 MHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 1.49 dBm
5.7929220 GHz
10 dBm
m 1 nds 26.00 dB
R I R I o1 B 43.716000000 MHz
' Q'factor 132.5
-10 dBm
-20 dBm =+ F=
v v
-30 dBm
-40 dBm
-50dem
-60 dBm
-70dem
CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.792022 GHz 1.49 dBm ndB down 43.716 MHz
T1 1 5. 773182 GHz -24.47 dBm ndg 26.00 dB
TZ 1 5.816898 GHz -24.46 dBm Q factor 132.5
802.11 ac(VHT20) | Antenna B Channel 36
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35 dB SWT 28.4 ps @ VYBW 500 kHz Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] -1.43 dBm
5.1841560 GHz
10 dem ndB 26.00 dB
Bl 22.098000000 MHz
0 dBm ¥
Q. ractor 234.6
-10 dBm
-20 dBm
T1 TZ
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.184156 GH=z -1.43 dBm ndB down 22.098 MHz
Tl 1 5.168B811 GHz -27.42 dBm ndg 26.00 dB
T2 1 5.190909 GHz -27.38 dBm Q factor 234.6
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‘ 802.11 ac(VHT20) ‘ Antenna B | Channel 40 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.75 dBm
5.2041560 GHz
10 dBm B 26.00 dB
B 22.258000000 MHz
0 dém e
Q factor 233.8
-10 dBm
T1 1=
-20 dBm v =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.2 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.204156 GHz 2.75 dBm nde down 22.258 MHz
T1 1 5.1885811 GH=z -22.94 dBm nde 26.00 dB
T2 1 £.211069 GHz -23.19 dBm Q factor 233.8
802.11 ac(VHT20) ‘ Antenna B Channel 48
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.67 dBm
5.2479120 GHz
10 dBm ndB M1 26.00 dB
0 dem Bw ¥ 22.058000000 MHz
' Qfdctor 237.9
-10 dBm
20 dBm ot ,
v v
-30 dBm
-40 dRm=r
-50 dBm
-60 dBm
-70 dBm
CF 5.24 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.247912 GHz 0.67 dBm nde down 22.058 MHz
T1 1 5.228891 GHz -25.24 dBm nde 26.00 dB
T2 1 L5.250949 GHz -2E5.32 dBm Q factor 237.9
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‘ 802.11 ac(VHT20) ‘ Antenna B | Channel 52 ‘
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 2.65 dBm
5.2654350 GHz
10 dem ndB 11 26.00 dB
Bw,. Y 22.218000000 MHz
0 dBm
Q factor 237.0
-10 dBm
R , T1 1o
20 dBm = =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.26 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.265435 GH=z 2.65 dBm ndB down 22.218 MHz
Tl 1 5.248771 GHz -23.47 dBm ndg 26.00 dB
T2 1 5.270989 GHz -23.32 dBm Q factor 237.0
802.11 ac(VHT20) | Antenna B Channel 56
Spectrum @ n%: I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 2L de SWT 258.4 ps @ VBW 500 kHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] -0.24 dBm
5.2841560 GHz
10 dem ndB 26.00 dB
22.018000000 MHz
0 dém Qfactor 240.0
-10 dBem
-20 dBm T —
v v
-30dBm
-40 dBm
-S0dBm
-60 dBm
-70 dBm
CF 5.28 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 L£.284156 GHz -0.24 dBm ndB down 22.018 MHz
T1 1 5.268891 GH=z -26.13 dBm ndg 26.00 dB
TZ 1 5.200000 GHz -26.18 dBm Q factor 240.0
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‘ 802.11 ac(VHT20) ‘ Antenna B | Channel 64
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 0.06 dBm
5.3241560 GHz
10 dBm ndB 26.00 dB
22.218000000 MHz
0 dém
m Qfactor 239.6
-10 dBm
-20 dBm T T
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.32 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.324156 GHz 0.06 dBm nde down 22.218 MHz
T1 1 5.308731 GHz -25.89 dBm nde 26.00 dB
T2 1 5£.330949 GHz -2E5.99 dBm Q factor 239.6
802.11 ac(VHT20) ‘ Antenna B Channel 100
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] ~1.14 dBm
5.5041560 GHz
10 dBm ndB 26.00 dB
Bl 21.938000000 MHz
0 dBm ¥
Qractor 250.9
-10 dBm
-20 dBm i) Tz
v <
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.5 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.504156 GHz -1.14 dBm nde down 21.938 MHz
T1 1 5.4885851 GHz -27.23 dBm ndg 26.00 dB
T2 1 5.510789 GHz -27.11 dBm Q factor 250.9
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‘ 802.11 ac(VHT20) ‘ Antenna B | Channel 120 ‘
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 0.16 dBm
5.6079120 GHz
10 dem ndB - 26.00 dB
0 dBm Bwy v 22.138000000 MHz
' Qfactor 253.3
-10 dBm
-20 dBm T =
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.6 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.607912 GH=z 0.16 dBm ndB down 22.138 MHz
T1 1 5.588851 GHz -25.78 dBm ndg 26.00 dB
T2 1 5.610989 GHz -25.86 dBm Q factor 253.3
802.11 ac(VHT20) ‘ Antenna B Channel 140
Spectrum &) ||:%:[ I
Ref Level 20,00 dBm @ RBW 200 kHz
j& Att 35dB SWT 28.4 ps @ YBW 500 kHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 3.46 dBm
5.7041960 GHz
10 dem i 26.00 dB
0 dBm Bb¥ 22.617000000 MHz
' Q factor 252.2
-10 dBm
-20 dBm ik, L
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.7 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.704196 GH=z 3.46 dBm ndB down 22.617 MHz
T1 1 5.688811 GHz -22.54 dBm ndg 26.00 dB
T2 1 5.711429 GHz -22.97 dBm Q factor 252.2
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‘ 802.11 ac(VHT20) ‘ Antenna B | Channel 144 ‘
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] 2.50 dBm
5.7241560 GHz
10 dam ndB 26.00 dB
B 22.218000000 MHz
0 dBm 4 e
Q factor 257.6
-10 dBm
R . T1 s
20 dBm 7 =
-30 dBm
-40 dBmn
-50 dBm
-60 dBm
-70 dBm
CF 5.72 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.724156 GHz Z2.50 dBm nde down 22.218 MHz
T1 1 5.70B851 GHz -23.58 dBm ndg 26.00 dB
T2 1 5.731069 GHz -23.55 dBm Q factor 257.6
802.11 ac(VHT20) ‘ Antenna B Channel 149
Spectrum ® ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& Att 35 de SWT 28.4 ps @ ¥BW 500 kHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] 2.30 dBm
5.7491560 GHz
10 dém B 26.00 dB
B 22.178000000 MHz
D dBm L I PN SN I I W L
Q factor 259.2
-10 dBm
-20 dBm - —
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.749156 GHz 2.30 dBm nde down 22.178 MHz
T1 1 5.733851 GHz -23.67 dBm ndg 26.00 dB
T2 1 5. 756029 GHz -23.53 dBm Q factor 259.2
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‘ 802.11 ac(VHT20) ‘ Antenna B | Channel 157 ‘
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 3.82 dBm
5.7903950 GHz
10dem ndp M1 26.00 dB
0 dem By 22.218000000 MHz
' Q factor 260.6
-10 dBm
T1 TZ
20 dem E =
=304 Fizne)
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.790395 GHz 3.82 dBm nde down 22.218 MHz
T1 1 5.773811 GH=z -22.27 dBm nde 26.00 dB
T2 1 5.796029 GHz -22.06 dBm Q factor Z260.6
802.11 ac(VHT20) ‘ Antenna B Channel 165
Spectrum (& ||:|%:[ I
Ref Level 20.00 dBm @ RBW 200 kHz
& ALt 35 dB SWT 28.4 ps @ ¥YBW 500 kHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.57 dBm
5.8291560 GHz
10 dem B 26.00 dB
=1 ] 22.178000000 MHz
0 dem -~
Q factor 262.8
-10 dBm
R . T1 1o
20 dBm - =
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.829156 GHz 2.57 dBm nde down 22,178 MHz
T1 1 5.8135811 GH=z -23.36 dBm nde 26.00 dB
T2 1 L£.835989 GHz -23.35 dBm Q factor 262.8
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| 802.11 ac(VHT40) | Antenna B | Channel 38 |
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 0.79 dBm
5.2042260 GHz
10 dBm ndB M1 26.00 dB
Bw ¥ 44.116000000 MHz
0 dBm =
m Qfactor 118.0
-10 dBm
20 dBm - -
v v
-30 dBm
-40 dBm -
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.204226 GHz 0.79 dBm nde down 44,116 MHz
T1 1 5.167862 GHz -25.24 dBm ndg 26.00 dB
T2 1 5.211978 GHz -25.27 dBm Q factor 118.0
802.11 ac(VHT40) ‘ Antenna B Channel 46
Spectrum @ n%: I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 2L de SWT 12,9 ps & VYBW 1 MHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 2.52 dBm
5.2442260 GHz
10 dem ndB M1 26.00 dB
Bwe x 43.716000000 MHz
0 dBm ]
Q factor 120.0
-10 dBem
R . T1 o
20 dBm = -
-30dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.23 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.244226 GHz 2.52 dBm ndB down 43.716 MHz
T1 1 5.208022 GHz -23.44 dBm ndg 26.00 dB
TZ 1 5.251738 GHz -23.39 dBm Q factor 120.0
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‘ 802.11 ac(VHT40) ‘ Antenna B | Channel 54 ‘
Spectrum (X In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
| Att 35 dB SWT 180 ps @ VBW 1 MHz Mode Auto FFT Input 1 AC
PS
O1Pk Max
M1[1] 2 78 dBm
5.2679220 GHz
10 dem M1 ndB 26.00 dB
T Bw 44.116000000 MHz
0 dem
Q factor 119.4
-10 dBm
- T1 1o
20 dBm = v
-30 dBm
-40'dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.27 GHz 1001 pts Span 80.0 MHz
Warker
Type | Ref | Trc | X-value ¥-value |  Function | Function Result |
M1 1 5.267022 GHz 2.78 dBm ndB down 44,116 MHz
T1 1 5.247862 GHz -23.15 dBm ndB 26.00 dB
TZ 1 5.291978 GHz -23.08 dBm Q factor 119.4
802.11 ac(VHT40) ‘ Antenna B Channel 62
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 1.62 dBm
5.3079220 GHz
10 dém ™ ndB 26.00 dB
0 dam Y|  Bw 43.956000000 MHz
' Qfactor 120.8
-10 dBm
-20 dBm 1 F=
v v
-30 dBm
-40 dRm- -
-50 dBm
-60 dBm
-70 dBm
CF 5.31 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.307922 GHz 1.62 dBm nde down 43,956 MHz
T1 1 5.287782 GHz -24.31 dBm ndg 26.00 dB
T2 1 5£.331738 GHz -24.53 dBm Q factor 1z0.8
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‘ 802.11 ac(VHT40) ‘ Antenna B | Channel 102 ‘
Spectrum (& In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 2.00 dBm
5.5242260 GHz
10 dBm ndB M1 26.00 dB
0 dem Bw ¥ 43.876000000 MHz
' Q'factor 125.9
-10 dBm
-20 dBm —— Lo
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.51 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.524226 GHz Z.00 dBm nde down 43.876 MHz
T1 1 5.488022 GHz -23.92 dBm nde 26.00 dB
T2 1 L£.531898 GH=z -24.10 dBm Q factor 12E.9
802.11 ac(VHT40) ‘ Antenna B Channel 118
Spectrum @ n%: I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 2L de SWT 12,9 ps & VYBW 1 MHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] 2.40 dBm
5.6002300 GHz
10 dBm
m ndBr1 26.00 dB
Bw ¥ 43.876000000 MHz
D dBm | P
Q factor 127.6
-10 dBem
R . T1 .
20 dBm = -
-30dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 £.60023 GHz 2.40 dBm ndB down 43.876 MHz
T1 1 5568022 GHz -23.45 dBm ndg 26.00 dB
TZ 1 5.611898 GHz -23.74 dBm Q factor 127.6
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‘ 802.11 ac(VHT40) ‘ Antenna B | Channel 134 ‘
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 500 kHz
& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS
O 1Pk Max
M1[1] 1.18 dBm
5.50879220 GHz
10 dBm
™ o ndB 26.00 dB
0 B 2 Bw 43.956000000 MHz
' Qfdctor 127.1
-10 dBm
-20 dBm ++ i
v
-30 dBm
-0 dBim
-50 dBm
-60 dBm
-70 dBm
CF 5.59 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.587922 GH=z 1.18 dBm ndB down 43.956 MHz
Tl 1 5.567B62 GHz -24.69 dBm ndg 26.00 dB
T2 1 5.611818 GHz -24.79 dBm Q factor 127.1
802.11 ac(VHT40) ‘ Antenna B Channel 142
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 500 kHz
& Att 35 de SWT 13.9 ps @ vBW 1 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 4.08 dBm
5.7242260 GHz
10 dém ndB M1 26.00 dB
0 dem By 43.876000000 MHz
' Q factor 130.5
-10 dBm
Tl Tz
-20 dBm - 7
-30 GBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.71 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.724226 GHz 4.08 dBm nde down 43.876 MHz
T1 1 5.688102 GHz -21.77 dBm ndg 26.00 dB
T2 1 5.731978 GHz -21.20 dBm Q factor 130.5
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‘ 802.11 ac(VHT40) ‘ Antenna B | Channel 151 ‘
Spectrum (& [@]

Ref Level 20.00 dBm @ RBW 500 kHz
& ALt 35 dB SWT 13.9 ps @ VYBW 1 MHz Mode Auto FFT  Input 1 AC
PS

O 1Pk Max

M1[1] 2.78 dBm

5.7689860 GHz
ndB M1 26.00 dB
Bw ¥ 44.036000000 MHz
Q factor 131.0

10 dBm

0 dBm

-10 dBm

20 dBm 11

<}

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.768986 GHz 2.78 dBm nde down 44.036 MHz
T1 1 5.732942 GHz -23.11 dBm nde 26.00 dB
T2 1 5.7760978 GHz -23.24 dBm Q factor 131.0

802.11 ac(VHT40) ‘ Antenna B Channel 159
Spectrum &) [%]

Ref Level 20,00 dBm @ RBW 500 kHz
& Att 35de SWT 189 ps @ ¥YBW  1MHz Mode Auto FFT  Input 1 AC
PS

O 1Pk Max

M1[1] 1.57 dBm
5.8052300 GHz

ndBy,; 4 26.00 dB
_Bw ¥ 43.636000000 MHz
Q factor 133.0

10 dBm

0 dBm N

-10 dBm

-20 dBm

H
N

<]
<]

-30 dBm

-40 dBm

-30 dBm

-60 dBm

-70 dBm

CF 5.795 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 E5.B0523 GH=z 1.57 dBm ndB down 43.636 MHz
T1 1 5.773102 GHz -24.54 dBm ndg 26.00 dB
T2 1 5.816738 GHz -24.38 dBm Q factor 133.0

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions,
if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to thesample(s) tested and such sample(s) are retained for 90 days only



SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd.

Report No.: SHEM141200318001
Page: 84 of 151

‘ 802.11 ac(VHT80) ‘ Antenna B | Channel 42 ‘
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 1 MHz
& Att 35 de SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
M1[1] 0.12 dBm
5.246120 GHz
10 dBm ndB 26.00 dB
0 dem Bw le 84.720000000 MHz
' Qfactor 61.9
-10 dBm
-20 dBm TT 12
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.21 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.24612 GHz 0.12 dBm nde down 84.72 MHz
T1 1 5.16796 GHz -25.88 dBm ndg 26.00 dB
T2 1 5.25268 GHz -26.37 dBm Q factor 61.9
802.11 ac(VHT80) | Antenna B Channel 58
Spectrum &) In%: I
Ref Level 20,00 dBm @ RBW 1 MHz
& Att 35dB SWT 229 ps @ YBW 3 MHz  Mode Auto FFT  Input 1 AC
PS
0 1Pk Max
M1[1] 1.21 dBm
5.326120 GHz
10 dBm
™ ndB i 26.00 dB
0 dBm _ Bw ¥ 84.560000000 MHz
' Q factor 63.0
-10 dBm
-20 dBm Tt f
v v
-30 dBm
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.29 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value |  Function | Function Result |
M1 1 5.32612 GH=z 1.21 dBm ndB down 84.56 MH=z
Tl 1 5.24796 GHz -24.87 dBm ndg 26.00 dB
T2 1 E5.33252 GHz -24.91 dBm Q factor 63.0
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‘ 802.11 ac(VHT80) ‘ Antenna B | Channel 106 ‘
Spectrum &) In%:
Ref Level 20.00 dBm @ RBW 1 MHz
& Att 35 dB SWT 22.9 ps @ VBW 2 MHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] -1.09 dBm
5.566280 GHz
10 d&m ndB 26.00 dB
0 dem Bw l‘il 84.720000000 MHz
' Q factor 65.7
-10 dBm
-20 dBm TT 5
v v
-30 dBm
-40 dBm
S0 dBm
-60 dBm
-70 dBm
CF 5.53 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 L.BE6628 GHz -1.09 dBm ndB down 84,72 MHz
T1 1 5.4878 GHz -27.45 dBm ndg 26.00 dB
TZ 1 557252 GHz -26.72 dBm Q factor 65,7
802.11 ac(VHT80) ‘ Antenna B Channel 122
Spectrum @ n%: I
Ref Level 20.00 dBm @ RBW 1 MHz
& Att 25 dB SWT 22,9 ps @ VYBW 2 MHz Mode Auto FFT Input 1 AC
PSS
O 1Pk Max
M1[1] -1.13 dBm
5.646280 GHz
10 dBm ndB 26.00 dB
0 dBm Bt fv;l 84.560000000 MHz
' Q factor 66.8
-10 dem
-20 dBm T1 3
v v
-30dBm
-40 dBm
-50 dBm
-60 dBm
-70dem
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.64628 GHz -1.13 dBm ndB down 84.56 MHz
T1 1 LE.56706 GHz -27.40 dBm ndg 26.00 dB
TZ 1 L.BE2E2 GHz -26.74 dBm Q factor 56,58
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‘ 802.11 ac(VHT80) ‘ Antenna B | Channel 138 ‘
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 1 MHz
& Att 35 de SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] 0.08 dBm
5.726120 GHz
10 dBm ndB 26.00 dB
0 dem Bw le 84.240000000 MHz
' Qfactor 68.0
-10 dBm
20 dem - |
v v
-30 dBm
-40 dBm
-50-dBm
-60 dBm
-70 dBm
CF 5.69 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.72612 GHz 0.08 dBm nde down 84.24 MHz
T1 1 5.64828 GHz -25.67 dBm ndg 26.00 dB
T2 1 5. 73252 GHz -25.84 dBm Q factor 68.0
802.11 ac(VHT80) ‘ Antenna B Channel 155
Spectrum ® In%:[ I
Ref Level 20.00 dBm @ RBW 1 MHz
& Att 35 de SWT 22,9 ps @ VBW 3 MHz Mode Auto FFT Input 1 AC
PS5
QO 1Pk Max
Mi[1] ~0.81 dBm
5.810800 GHz
10 dBm ndB 26.00 dB
M1
0 dem Bw Y 84.560000000 MHz
Qfactor 68.7
-10 dBm
-20 dBm 1 Tz
v v
-30 dBm
-40 dBm
<50 dBm
-60 dBm
-70 dBm
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 5.8108 GHz -0.81 dBm nde down 84.56 MHz
T1 1 5.73296 GHz -27.14 dBm ndg 26.00 dB
T2 1 581752 GHz -26.20 dBm Q factor 68.7
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7.6 Minimum 6 dB bandwidth

Test Configuration: connected
EUT cable Spectrum
{Antenna Port Analyzer
Test Procedure: a) Place the EUT on the table and set it in transmitting mode.

b) Remove the antenna from the EUT and then connect a low loss RF cable
from the antenna port to the spectrum analyzer.

c) Set the spectrum analyzer as RBW=100KHz, VBW=3* RBW,
Span=40/80/160MHz, Sweep=auto couple

d) Mark the peak frequency and —6dB (upper and lower) frequency.

e) Repeat above procedures until all frequency measured was complete.

Limit: = 500 kHz (For 5.725-5.85 GHz band)
Test Result: Pass
Test Data:

For Antenna A:

Band 802.11a 802.11 n(HT20) 802.11n(HT40)
CH No. | Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)
149 5745 16.543 149 5745 17.877 151 5755 36.603
U-NII 3 157 5785 16.543 157 5785 17.742 -- -- --
165 5825 16.543 165 5825 17.822 159 5795 36.623
Band 802.11ac(HT20) 802.11 ac(HT40) 802.11ac(HT80)
CH No. | Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)
149 5745 17.862 151 5755 36.643 155 5775 76.720
U-NII 3 157 5785 17.902 -- -- -- -- -- --
165 5825 17.822 159 5795 36.623 -- -- --
For Antenna B:
Band 802.11a 802.11 n(HT20) 802.11n(HT40)
CH No. | Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)| CH No. [Freq(MHz) BW (MHz)
149 5745 16.558 149 5745 17.862 151 5755 36.563
U-NII 3 157 5785 16.543 157 5785 17.822 -- -- --
165 5825 16.543 165 5825 17.822 159 5795 36.643
Band 802.11ac(HT20) 802.11 ac(HT40) 802.11ac(HT80)
CH No. | Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)| CH No. |Freq(MHz) BW (MHz)
149 5745 17.877 151 5755 36.563 155 5775 76.720
U-NII 3 157 5785 17.822 -- -- -- -- -- --
165 5825 17.862 159 5795 36.643 -- -- --

TEST RESULTS: The unit does meet the requirements.
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Test plot as follows:
‘ 802.11 a ‘ Antenna A | Channel 149 ‘

(E e ©| =

Ref Level 25,00 dBm @ RBW 100 kHz

& Att 40 dB SWT 56.9 ps @ YBW 300 kHz Mode Auto FFT  Input 1 AC
(=]

O 1Pk Max

D3[1] -0.51 dB

16.5430 MHz
M1[1] -5.64 dBm
M2 5.7367280 GHz
¥

20 dem

10 dBm

0 dBm o |
D1 -5.060 dBm ¥

o]

-10 dBm

-20 dBm

-30 dBm

-40'dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function Function Result |
M1 1 5.736728 GHz -5.64 dBm
Mz 1 5.750954 GHz 0.94 dBm
D3| M1 1 16,543 MHz -0.51 dB

802.11 a ‘ Antenna A Channel 157

(Ea e | =

Ref Level 25,00 deém @ RBW 100 kHz

& Att 40 dBE  SWT 56.9 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
PS

O 1Pk Max

D3[1] 0.00 dB
16.5430 MHz

M1[1] -6.61 dBm
5.7767280 GHz

20 dBem

10 dBm

0 dem ¥
D1 -5.820 dBm =

4

-10 dBm

-20 dBm

-30 dBm

A0 R

-50 dBm

-60 dBm

-70 dBm

CF 5.785 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result |
M1 1 5776728 GHz -6.61 dBm
Mz 1 5.779406 GHz 0.18 dBm
D3| M1 1 16,543 MHz -0.00 dB
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‘ 802.11 a ‘ Antenna A | Channel 165 ‘

E. Spectrum @] [%]

Ref Level 25.00 dBm @ RBW 100 kHz

& ALt 40 dB SWT 50.9 ps @ ¥YBW 300 kHz Mode Auto FFT  Input 1 AC
PS

O 1Pk Max

Da[1] -0.45 dB
16.5430 MHz

M1[1] -6.73 dBm
5.8167280 GHz

20 dBm

10 dBm

2 |
0 dBm x }
D1 -5.940 dBm ¥

L35

-10 dBm

-20 dBm

-30 dBm

Rt e
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| Channel 149 ‘

=)

‘ 802.11 ac(VHT20) ‘ Antenna B

Spectrum

Ref Level 25.00 dBm
& ALt 40 dB
O 1Pk Max

@ RBW 100 kHz

SWT 50,9 ps @ ¥YBW 300 kHz  Mode Auto FFT  Input 1 AC

D3[1] -2.77dB
17.8770 MHz
-6.78 dBm

5.7360890 GHz

20 dem
M1[1]

10 dBm

0 dBm ¥

D1 -6.720 dBm ¥

.C

-10 dBm

-20 dBm

-30 dBm

AR

-50 dBm

-60 dBm

-70 dBm

CF 5.745 GHz
Marker
Type | Ref | Trc |

1001 pts Span 40.0 MHz

X-value | Y-value | Function | Function Result

M1 1
M2 1
D3 M1 1

5.736089 GHz
5.739605 GHz
17.877 MHz

-6.78 dBm
-0.72 dBm
-2.77 dB

802.11 ac(VHT20) ‘ Antenna B

Channel 157

Spectrum | In%:[
Ref Level 25.00 dBm
& Att 40 dB

O 1Pk Max

@ RBW 100 kHz

SWT 56.9 ps @ VBW 300 kHz  Mode Auto FFT  Input 1 AC

D3[1] 0.05dB
17.8220 MHz
-7.090 dBm

5.7760890 GHz

20 dBm

Mi[1
10 dBm (1

0 dBm »*

D1 -6.870dBm ¥
-10 dBm ' LY

-20 dBm

-30 dBm

-40,dBm =

-50 dBm

-60 dBm

-70 dBm

CF 5.785 GHz
Marker
Type | Ref | Trc |
M1 1
M2 1
D3| M1 1

1001 pts Span 40.0 MHz

¥-value | Function Function Result |
-7.09 dBm
-0.87 dBm

0.05 dB

X-value |
5.776089 GHz
5.779605 GHz

17,822 MHz
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‘ 802.11 ac(VHT20) ‘ Antenna B | Channel 165 ‘

Spectrum | IE%:[ I

Ref Level 25.00 dBm @ RBW 100 kHz
& Att 40 dB SWT 56.9 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

D3[1] -2.35dB

17.8620 MHz
M1[1] -7.42 dBm
10 dBm 5.8160890 GHz

20 dBm

0 dBm ¥

D1 -7.110 dBm ¥

w

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

CF 5.825 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result |
M1 1 5.816089 GHz -7.42 dBm
M2 1 5.819605 GHz -1.11 dBm
03| M1 1 17.862 MHz -2.35 dB

802.11 ac(VHT40) ‘ Antenna B Channel 151

Spectrum | IE%:[ I

Ref Level 25.00 dBm @ RBW 100 kHz
& Att 40 dB SWT 94.8 ps @ YBW 300 kHz  Mode Auto FFT  Input 1 AC
O 1Pk Max

D3[1] 0.22 dB

36.5630 MHz
M1[1] -12.34 dBm
10 dBm 5.7367380 GHz

20 dBm

0 dBm T

-10 dBrm—] M,

wHE

D1 -11.790 dBm

-20 dBm

-30 dBm

-40 dBm

s dsi

-60 dBm

-70 dBm

CF 5.755 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function Function Result |
M1 1 5.736738 GH=z -12.34 dBm
M2 1 5.758516 GHz -5.79 dBm
03| M1 1 36.563 MHz 0.22 d&
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| 802.11 ac(VHT40)

‘ Antenna B

| Channel 159

Spectrum

=)

Ref Level 25.00 dBm
& Att 40 dB

@ RBW 100 kHz

SWT 94.8 ps @ VYBW 300 kHz  Mode &ufo FFT

Input 1 AC

O 1Pk Max

D3[1]

20 dBm

M1[1]

10 dBm

-0.09 dB
36.6430 MHz
-13.28 dBm
5.7766980 GHz

0 dBm

-10 dBm

D1 -13.020

dBm

-20 dBm

-30 dBm

-40 dBm

-60 dBm

-70 dBm

CF 5.795 GHz

1001 pts

Span 80.0 MHz

Marker
Type | Ref | Trc |

X-value | ¥-value | Function

Function Result |

M1 1
12 1
D3| M1 1

5.776698 GHz
5.798516 GHz
36.643 MHz

-13.28 dBmn
-7.02 dBm
-0.09 dB

802.11 ac(VHTS80)

‘ Antenna B

Channel 155

Spectrum

=)

Ref Level 25.00 dBm
& Att 40 dB

@ RBW 100 kHz
SWT 170.7 ps @ YBW 300 kHz

Mode Auto FFT

Input 1 AC

O 1Pk Max

20 dBm

D3[1]

10 dBm

M1[1]

0 dBm

0.81dB
76.720 MHz
-20.58 dBm
5.736660 GHz

-10 dBm

A

ST gEm—IP1 -17.930

-30 dBm

11

dBrm—=¢

-40 dBm

%3]
[in]
L
]
B

-60 dBm

-70 dBm

CF 5.775 GHz

1001 pts

Span 160.0 MHz

Marker
Type | Ref | Trc |

X-value | Y-value |  Function |

Function Result

M1 1
M2 1
D2 M1 1

5.73666 GHz
5.79306 GHz
76,72 MHz

-20.58 dBm
-11.93 dBm
0.81 de
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7.7 Maximum Conducted output power

Test Setup:

connected

EUT cable Spectrum
{Antenna Port Analyzer

Test Procedure: Follow KDB 789033 D02V01 Section E/2/b)
a) Place the EUT on the table and set it in transmitting mode.

b) Remove the antenna from the EUT and then connect a low loss RF cable
from the antenna port to the spectrum.

c) Set the spectrum analyzer as RBW=1MHz, VBW=3* RBW,
Span=40/80MHz, Sweep=auto, Detector = RMS

d) Set the occur band to the entire emission 26dB bandwidth of the signal.

e) Trace average at least 100 traces in power averaging (i.e., RMS) mode.

f) Compute power by integrating the spectrum across the EBW (or,
alternatively, the entire 26dB occupied bandwidth) of the signal using the
instrument” s band power measurement function with band limits set
equal to the EBW (or occupied bandwidth) band edges.

g) Record the max. Power channel reading.

h) Repeat above procedures until all the frequency measured were complete.

Test Limit: Frequency
Band

EUT Category Limit

1W(30dBm)
The maximum e.i.r.p<125 mW(21 dBm)
at any elevation angle above 30
degrees as measured from the horizon.

[] Outdoor Access Point

U-NII-1 [] Fixed Point-to-point
Access Point 1W(30dBm)
] Indoor Access Point
X Mobile and Portable
client device
U-NII-2a Lesser of 250mW (24dBm) or 11dBm H
U-NIl-2¢ - 10log B*
U-NII-3 1W (30dBm)
Note: *Where B is the 26dB emission bandwidth in MHz.

Test Result: Pass

250mW (24dBm)
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Test Data:

a. Single Input Single Output mode:

: Conducted Power .
Test Mode Band CH No. (Il\:/lrli(z]) Reading (dBm) (dBm) ('a'gm) Result
Ant A Ant B Ant A Ant B
36 5180 | 10.07 | 11.72 | 10.57 12.22 Pass
U-NII 1 40 5200 | 10.67 | 943 | 11.17 9.93 Pass
48 5240 | 8.83 | 10.51 9.33 11.01 Pass
52 | 5260 | 9.84 | 11.24 | 10.34 11.74 Pass
UNI2A | 56 | 5280 | 7.88 | 8.87 8.38 9.37 Pass
64 | 5320 | 853 | 9.79 9.03 10.29 24 Pass
802.11a 100 | 5500 | 7.72 | 8.60 8.22 9.10 Pass
UNIl2c | 120 | 5600 | 9.79 | 10.36 | 1029 10.86 Pass
140 | 5700 | 10.90 | 13.13 | 11.40 13.63 Pass
144 | 5720 | 1126 | 11.69 | 11.76 12.19 Pass
149 | 5745 | 1127 | 11.34 | 11.77 11.84 Pass
UNI-3 | 157 | 5785 | 10.03 | 1053 | 10.53 11.03 30 Pass
165 | 5825 | 975 | 9.80 | 10.25 10.30 Pass
36 5180 | 10.13 | 11.48 | 10.63 11.98 Pass
U-NII 1 40 5200 | 10.64 | 12.00 | 11.14 12.50 Pass
48 5240 | 11.89 | 13.34 | 12.39 13.84 Pass
52 | 5260 | 12.38 | 14.08 | 12.88 14.58 Pass
UNI2A | 56 | 5280 | 12.88 | 14.28 | 13.38 14.78 Pass
64 5320 | 7.17 | 8.32 7.67 8.82 24 Pass
8(0H2T';(1);‘ 100 | 5500 | 638 | 717 | 688 7.67 Pass
UNIl oG 120 | 5600 | 9.57 | 10.20 | 10.07 10.70 Pass
140 | 5700 | 10.46 | 11.29 | 10.96 11.79 Pass
144 | 5720 | 1223 | 1232 | 12.73 12.82 Pass
149 | 5745 | 1130 | 11.13 | 11.80 11.63 Pass
UNI-3 | 157 | 5785 | 10.38 | 10.75 | 10.88 11.25 30 Pass
165 | 5825 | 11.00 | 9.91 11.50 10.41 Pass
N1 38 5190 | 13.09 | 10.36 | 13.59 10.86 Pass
46 5230 | 12.41 | 974 | 12.91 10.24 Pass
UNIl2a |54 | 5270 | 1110 | 1197 | 1160 12.47 Pass
62 5310 | 8.94 | 10.49 | 9.44 10.99 Pass
802.11n 102 | 5510 | 8.37 | 9.04 8.87 9.54 24 Pass
(HT40) U-NII 2C 118 5590 9.83 | 10.46 10.33 10.96 Pass
134 | 5670 | 10.70 | 11.18 | 11.20 11.68 Pass
142 | 5710 | 1150 | 12.45 | 12.00 12.95 Pass
UNig 151 | 5755 | 874 | 797 9.24 8.47 20 Pass
159 | 5795 | 849 | 850 8.99 9.00 Pass
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: Conducted Power
TestMode | Band | CH No. (Enrﬁg) Reading (dBm) (dBm) Limit (dBm)| Result
Ant A Ant B Ant A Ant B
36 5180 | 9.69 8.83 10.19 8.47 Pass
U-NII 1 40 5200 | 9.26 | 10.28 9.76 9.00 Pass
48 5240 | 9.69 | 10.90 | 10.19 10.41 Pass
52 5260 | 11.52 | 11.91 12.02 12.41 Pass
U-NII 2A 56 5280 | 8.86 9.21 9.36 9.71 Pass
64 | 5320 | 9.12 | 9.00 9.62 9.50 24 Pass
802.11ac
(VHT20) 100 5500 | 8.01 7.88 8.51 8.38 Pass
U-NIT 2G 120 5600 | 9.70 | 10.23 | 10.20 10.73 Pass
140 5700 | 12.08 | 12.75 | 12.58 13.25 Pass
144 5720 | 12.16 | 12.05 | 12.66 12.55 Pass
149 5745 | 11.67 | 1255 | 12.17 8.47 Pass
U-NII-3 157 5785 | 10.99 | 11.87 | 11.49 9.00 30 Pass
165 5825 | 10.80 | 10.59 | 11.30 10.41 Pass
U-NIIA 38 5190 | 8.72 9.81 9.22 10.86 Pass
46 5230 | 9.95 8.75 10.45 10.24 Pass
U-NIT 2A 54 5270 | 9.90 | 10.67 | 10.40 11.17 Pass
62 5310 | 8.96 9.80 9.46 10.30 Pass
802.11ac 102 | 5510 | 10.05 | 10.96 | 10.55 11.46 24 Pass
(VHT40) U-NIl 26 118 5590 | 10.29 | 9.81 10.79 10.31 Pass
134 5670 | 10.61 | 10.35 | 11.11 10.85 Pass
142 5710 | 11.24 | 11.64 | 11.74 12.14 Pass
151 5755 | 10.95 | 10.27 | 11.45 8.47 Pass
U-NII-3 30
159 5795 | 10.11 | 9.10 10.61 9.00 Pass
U-NII-1 42 5210 | 6.21 7.50 6.71 10.41 Pass
U-NII2A | 58 5290 | 7.04 8.05 7.54 8.55 Pass
802.11ac 106 5530 5.50 5.70 6.00 6.20 24 Pass
(VHT80) U-Nll2C | 122 5610 | 5.64 5.21 6.14 5.71 Pass
138 5690 | 5.47 5.75 5.97 6.25 Pass
U-NII-3 155 5775 | 5.43 6.57 5.93 7.07 30 Pass
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b. Spatial Diversity Multiplexing-MIMO function mode:

Test Freq Reading (dBm) Conducted Power (dBm) Limit
Mode | £and |CHNO- | \iiz) TAmA | AntB | AntA | AntB | MiMO | (dBm) |Tesult
36 | 5180 | 539 | 11.07 | 589 | 11.57 | 13.11 Pass
U-NII 1 40 | 5200 | 652 | 1033 | 7.02 | 10.83 | 12.84 Pass
48 | 5240 | 670 | 1096 | 7.20 | 11.46 | 13.34 Pass
52 | 5260 | 10.65 | 836 | 11.15 | 8.86 | 13.16 Pass
UNI2A | 56 | 5280 | 931 | 11.72 | 9.81 | 1222 | 14.19 Pass
64 | 5320 | 7.42 | 7.41 792 | 791 [ 1093 | 2% | Pass
?&%‘;g;‘ 100 | 5500 | 7.18 | 474 | 768 | 524 | 964 Pass
UNIl2G | 120 | 5600 | 1063 [ 7.13 | 1143 | 763 | 1273 Pass
140 | 5700 | 1025 | 741 | 1075 | 7.91 | 1257 Pass
144 | 5720 | 1081 | 976 | 11.31 | 1026 | 13.83 Pass
149 | 5745 | 840 | 7584 | 890 | 834 | 12.14 Pass
UNI-3 | 157 | 5785 | 836 | 675 | 886 | 725 | 11.64 | 30 | Pass
165 | 5825 | 758 | 583 | 808 | 6.33 | 10.80 Pass
LN 38 | 5190 | 577 | 896 | 627 | 946 | 11.66 Pass
46 | 5230 | 572 | 991 | 622 | 1041 | 12.31 Pass
UNIl2a |54 15270 | 612 [ 7.05 | 662 | 755 | 10.12 Pass
62 | 5310 | 527 | 6.47 | 577 | 697 | 9.42 Pass
802.11n 102 [ 5510 | 654 | 699 | 7.04 | 749 | 1028 | 24 | Pass
(HT40) U-NII 2G 118 | 5590 7.24 6.90 7.74 7.40 | 10.58 Pass
134 | 5670 | 7.75 | 1027 | 825 | 10.77 | 12.70 Pass
142 | 5710 | 802 | 844 | 852 | 894 | 11.75 Pass
LNl 151 | 5755 | 849 | 6.03 | 899 | 653 | 10.94 Pass
NI 5o [ 5795 | 699 | 587 | 749 | 637 | 9.98 80 oo
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Test Freq | Reading (dBm) Conducted Power (dBm) Limit
Mode | 2and |CHNO-| ) MAntA [ AntB | AntA | AntB | MIMO | (dBm) | oSyl
36 | 5180 | 6.60 | 5.31 7.10 5.81 9.51 Pass
U-NII 1 40 | 5200 | 6.76 | 7.31 7.26 7.81 10.55 Pass
48 | 5240 | 788 | 7.13 | 8.38 7.63 11.03 Pass
52 | 5260 | 11.16 | 1210 | 11.66 | 12.60 | 15.17 Pass
UNII2A | 56 | 5280 | 8.00 | 957 | 850 10.07 | 12.37 Pass
64 | 5320 | 7.63 | 9.21 8.13 9.71 12.00 | 24 | Pass
?SZH%S;: 100 | 5500 | 7.90 | 7.93 | 840 | 843 | 11.43 Pass
Uil oG | 120 | 5600 | 10.58 | 998 | 11.08 | 1048 | 13.80 Pass
140 | 5700 | 13.19 | 1270 | 13.69 | 13.20 | 16.46 Pass
144 | 5720 | 1232 | 1243 | 1282 | 1293 | 15.89 Pass
149 | 5745 | 760 | 922 | 8.10 9.72 12.00 Pass
UNI-3 | 157 | 5785 | 6.26 | 888 | 6.76 9.38 1127 | 30 | Pass
165 | 5825 | 5.41 | 827 | 5.91 8.77 10.58 Pass
LNl 38 | 5190 | 568 | 7.33 | 6.18 7.83 10.09 Pass
NIl 46 | 5230 | 8.18 | 7.11 8.68 7.61 11.19 Pass
UNioa |54 [ 5270 [ 1030 [ 814 | 10.80 8.64 12.86 Pass
62 | 5310 | 859 | 6.76 | 9.09 7.26 11.28 Pass
802.11ac 102 | 5510 | 10.19 | 552 | 10.69 6.02 11.96 | 24 | Pass
(VHT40) U-NIl 2C 118 | 5590 | 10.95 | 6.49 11.45 6.99 12.78 Pass
134 | 5670 | 11.77 | 7.82 | 1227 8.32 13.74 Pass
142 | 5710 | 11.77 | 9.04 | 1227 9.54 14.13 Pass
UNiLg |18 | 5755 [ 1021 [ 609 | 1071 6.59 1213 | | Pass
159 | 5795 | 3.85 | 7.06 | 4.35 7.56 9.26 Pass
U-NII-1 42 | 5210 | 140 | 298 | 1.90 3.48 5.77 Pass
UNII2A | 58 | 5200 | 352 | 723 | 4.02 7.73 9.27 Pass
802.11ac 106 | 5530 | 3.05 | 5.31 3.55 5.81 7.84 o4 | Pass
(VHT80) | U-NIl2C | 122 | 5610 | 2.37 | 6.74 2.87 7.24 8.59 Pass
138 | 5690 | 2.42 | 6.60 | 2.92 7.10 8.50 Pass
UNI-3 | 155 | 5775 | 456 | 3.13 | 5.06 3.63 7.41 30 | Pass

Remark:

1) Output Peak Power = Reading Power + Cable loss+ Duty Cycle Correction Factor

2) Cable loss= 0.5dB. Duty cycle of test signal is > 98%, duty factor is not required, reference Section 7.4

3) Per KDB 662911, the conducted powers at Antenna A and Antenna B were first measured separately
during MIMO transmission as shown in section above. The measured values were then summed in
linear power units then converted back to dBm.

Test plot refer to the < Appendix | >.
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7.8 Peak Power Spectral Density

Test Setup: connected

EUT cable Spectrum
{Antenna Port Analyzer

Test Procedure: Follow KDB 789033 D02V01 Section F

a) Remove the antenna from the EUT and then connect a low RF cable from
the antenna port to the spectrum.

b) Set span 40/80/160MHz; RBW =1 MHz; VBW = 3 MHz.

¢) Number of points in sweep = 2 Span / RBW; Sweep time = auto.

d) Detector = RMS, Trigger = Free run Record the marker level for the
particular mode.

e) Use the peak search function on the instrument to find the peak of the
spectrum and record its value.

f) Repeat these steps for other channel and device modes.

Test Limit: Frequency I
Band EUT Category Limit
] Outdoor Access Point 17dBm/MHz
[] Fixed Point-to-point Access Point
U-NII-1 11 dBm/MH
] Indoor Access Point m/inz
X Mobile and Portable client device 11 dBm/MHz
U-NII-2a
11 dBm/MH
U-NIl-2¢ - /iR
U-NII-3 30 dBm/MHz
Test Result: Pass
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Test Data:
a. Single Input Single Output mode:
Fre Reading (dBm) PPSD (dBm) _
Test Mode Band CH No. (MHg) ATLA AniB A A AntB Limit Result
36 5180 | -1.64 | 0.14 -1.14 0.64 Pass
U-NII 1 40 5200 | -2.96 | 0.06 -2.46 0.56 Pass
48 5240 | -1.87 | -0.03 -1.37 0.47 Pass
52 5260 | -0.03 | -1.22 0.47 -0.72 Pass
U-NII 2A 56 5280 | -3.36 | -4.14 -2.86 -3.64 » Pass
64 5320 | -2.35 | -3.00 -1.85 -2.50 Pass
802.11a 100 5500 | -2.61 | -2.82 -2.11 -2.32 Pass
U-NIT 2G 120 5600 | -0.50 | 0.24 0.00 0.74 Pass
140 5700 | 0.51 0.94 1.01 1.44 Pass
144 5720 1.01 0.53 1.51 1.03 Pass
149 5745 | -2.02 | -1.42 -1.52 -0.92 Pass
U-NII-3 157 5785 | -2.73 | -3.19 -2.23 -2.69 30 Pass
165 5825 | -2.57 | -3.98 -2.07 -3.48 Pass
36 5180 | 0.58 0.88 1.08 1.38 Pass
U-NII 1 40 5200 | 0.70 1.28 1.20 1.78 Pass
48 5240 | 1.51 2.50 2.01 3.00 Pass
52 5260 | -1.98 | 0.25 -1.48 0.75 Pass
U-NII 2A 56 5280 | -1.98 | -0.65 -1.48 -0.15 » Pass
64 5320 | -8.16 | -6.62 -7.66 -6.12 Pass
8(0H2T';(1);‘ 100 | 5500 | -7.41 | -6.60 | -6.91 610 Pass
U-NII 2C 120 5600 | -3.16 | -4.33 -2.66 -3.83 Pass
140 5700 | -3.24 | -4.05 -2.74 -3.55 Pass
144 5720 | -1.63 | -1.75 -1.13 -1.25 Pass
149 5745 | -1.22 | -1.76 -0.72 -1.26 Pass
U-NII-3 157 5785 | -1.87 | -3.02 -1.37 -2.52 30 Pass
165 5825 | -3.19 | -4.17 -2.69 -3.67 Pass
NI 38 5190 | -3.22 | -1.48 -2.72 -0.98 Pass
46 5230 | -2.99 | -1.48 -2.49 -0.98 Pass
U-NIl 2A 54 5270 | -7.04 | -6.43 -6.54 -5.93 Pass
62 5310 | -8.83 | -3.44 -8.33 -2.94 » Pass
802.11n 102 5510 | -8.16 | -6.52 -7.66 -6.02 Pass
(HT40) U-NIl 2C 118 5590 | -5.35 | -6.69 -4.85 -6.19 Pass
134 5670 | -5.98 | -7.99 -5.48 -7.49 Pass
142 5710 | -5.76 | -6.47 -5.26 -5.97 Pass
151 5755 | -7.12 | -7.84 -6.62 -7.34 Pass
U-NII-3 30
159 5795 | -7.07 | -8.10 -6.57 -7.60 Pass
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Test Mode Band CH No. (Il\:/lrl?lcz]) Eﬁf zlng (gsth) AnFt’PASD (dirzz B Limit Result
36 5180 | -2.95 | -2.33 -2.45 -1.83 Pass

U-NII 1 40 5200 | -1.80 | -1.10 -1.30 -0.60 Pass

48 5240 | -1.36 | -0.07 -0.86 0.43 Pass

52 5260 | -3.89 | -3.16 -3.39 -2.66 Pass

U-NII 2A 56 5280 | -6.57 | -5.69 -6.07 -5.19 » Pass

64 5320 | -7.37 | -5.85 -6.87 -5.35 Pass

?\9'2_'};8‘)3 100 | 5500 | -6.82 | -7.34 | -632 | -6.84 Pass
U-NIT 2G 120 5600 | -4.01 | -4.03 -3.51 -3.53 Pass

140 5700 | -1.67 | -1.69 -1.17 -1.19 Pass

144 5720 | -2.01 | -2.20 -1.51 -1.70 Pass

149 5745 | -0.80 | -1.55 -0.30 -1.05 Pass

U-NII-3 157 5785 | -0.80 | -2.48 -0.30 -1.98 30 Pass

165 5825 | -1.37 | -2.72 -0.87 -2.22 Pass

NI 38 5190 | -5.07 | -4.86 -4.57 -4.36 Pass

46 5230 | -3.79 | -3.13 -3.29 -2.63 Pass

U-NIl 2A 54 5270 | -8.32 | -7.31 -7.82 -6.81 Pass

62 5310 | -9.98 | -7.59 -9.48 -7.09 » Pass

802.11ac 102 5510 -7.54 -8.91 -7.04 -8.41 Pass
(VHT40) U-NIl 20 118 5590 | -6.85 | -6.98 -6.35 -6.48 Pass

134 5670 | -6.06 | -5.58 -5.56 -5.08 Pass

142 5710 | -6.35 | -3.81 -5.85 -3.31 Pass

U-NIL3 151 5755 | -5.49 | -6.83 -4.99 -6.33 30 Pass

159 5795 | -6.33 | -7.80 -5.83 -7.30 Pass

U-NII-1 42 5210 | -9.23 | -8.56 -8.73 -8.06 Pass

U-NII 2A 58 5290 | -13.55 | -12.24 | -13.05 -11.74 Pass

802.11ac 106 5530 | -13.57 | -13.13 | -13.07 | -12.63 11 Pass
(VHT80) U-Nll2C | 122 5610 | -12.83 | -12.27 | -12.33 -11.77 Pass

138 5690 |-10.28 | -11.55 | -9.78 -11.05 Pass

U-NII-3 155 5775 | -13.43 | -13.94 | -12.93 -13.44 30 Pass
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b. Spatial Diversity Multiplexing-MIMO function mode:

Test Fre Reading (dBm) PPSD (dBm) -
Mode il e (MHg) AntA | AntB | AntA | AmtB | mimo | Mt | Result
36 | 5180 | -5.35 | -1.30 | -4.85 | -0.80 0.64 Pass
UNII1 | 40 | 5200 | -427 | -026 | -3.77 | 0.24 1.69 Pass
48 | 5240 | 230 | 0.35 | -1.80 0.85 2.73 Pass
52 | 5260 | -1.33 | 1.48 | -0.83 1.98 3.81 Pass
UNII2A | 56 | 5280 | -1.82 | 0.11 | -1.32 0.61 2.76 y Pass
64 | 5320 | -7.71 | -6.30 | -7.21 -5.80 | -3.44 Pass
%OH%;S;‘ 100 | 5500 | -7.47 | -6.44 | -6.97 | -5.94 | -3.41 Pass
UNiloG |_120 | 5600 | 304 | -427 | -254 | -377 | -010 Pass
140 | 5700 | -3.01 | -4.19 | -2.51 -3.69 | -0.05 Pass
144 | 5720 | -1.46 | -156 | -096 | -1.06 2.00 Pass
149 | 5745 | 577 | 325 | 527 | 275 | -0.82 Pass
U-NI-3 | 157 | 5785 | -6.57 | -5.80 | -6.07 | -5.30 | -2.66 30 Pass
165 | 5825 | -8.01 | -5.39 | -7.51 -4.89 | -3.00 Pass
i 38 | 5190 | -5.33 | -3.30 | 483 | -2.80 | -0.69 Pass
U e 5230 | 736 | -4.16 | 6.86 | -3.66 | -1.96 Pass
UNioa |54 | 5270 | 657 | -557 | -607 | 507 | -253 Pass
62 | 5310 | -833 | -348 | -783 | 298 | -1.75 y Pass
802.11n 102 | 5510 | -8.30 | -5.71 | -7.80 | -5.21 -3.30 Pass
(HT40) U-NII 2G 118 | 5590 | -5.28 | -5.93 | -4.78 -5.43 -2.08 Pass
134 | 5670 | -468 | -6.91 | -4.18 | -6.41 2.14 Pass
142 | 5710 | -5.51 | -6.09 | -5.01 559 | -2.28 Pass
UNiLg L1581 | 5755 |-11.63 |-1086 | -11.13 | -10.36 | -7.72 20 Pass
159 | 5795 |-11.35 |-11.79 | -10.85 | -11.29 | -8.05 Pass
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Jﬁﬁte el (Hﬁ% RAi??Amg fgrirg) Ant A F>F)S,o‘[r)n(dBBm) MimMo | -mit | Result
3 | 5180 | -7.03 | -6.05 | -6.53 -5.55 -3.00 Pass
U-NII 1 40 | 5200 | -5.56 | -3.74 | -5.06 -3.24 -1.05 Pass
48 | 5240 | -5.11 | -2.48 | -4.61 -1.98 -0.09 Pass
52 | 5260 | -3.03 | -2.77 | -2.53 -2.27 0.61 Pass
U-NII2A | 56 | 5280 | -6.15 | -5.25 | -5.65 -4.75 -2.17 » Pass
64 | 5320 | -6.63 | -5.21 | -6.13 -4.71 -2.35 Pass
?SZH;;S;’ 100 | 5500 | -6.03 | -5.76 | -553 | -5.26 | -2.38 Pass
U-NIl 2C 120 | 5600 | -3.43 | -3.20 | -2.93 -2.70 0.20 Pass
140 | 5700 | -0.90 | -3.44 | -0.40 -2.94 1.52 Pass
144 | 5720 | -0.51 | 0.31 -0.01 0.81 3.43 Pass
149 | 5745 | -4.69 | -3.05 | -4.19 -2.55 -0.28 Pass
U-NII-3 | 157 | 5785 | -6.34 | -4.45 | -5.84 -3.95 -1.78 30 Pass
165 | 5825 | -5.59 | -5.44 | -5.09 -4.94 -2.00 Pass
U-NIIA 38 | 5190 [-10.58 | -6.77 | -10.08 | -6.27 -4.76 Pass
46 | 5230 | -8.78 | -5.52 | -8.28 -5.02 -3.34 Pass
U-NIl 2A 54 | 5270 | -8.41 | -6.83 | -7.91 -6.33 -4.04 Pass
62 | 5310 | -8.70 | -6.93 | -8.20 -6.43 -4.22 » Pass
802.11ac 102 | 5510 | -7.38 | -8.27 | -6.88 -7.77 -4.29 Pass
(VHT40) U-NIT 2C 118 | 5590 | -6.50 | -6.81 -6.00 -6.31 -3.14 Pass
134 | 5670 | -5.54 | -4.27 | -5.04 -3.77 -1.35 Pass
142 | 5710 | -5.12 | -2.99 | -4.62 -2.49 -0.42 Pass
UNILS 151 | 5755 | -9.15 | -9.79 | -8.65 -9.29 -5.95 30 Pass
159 | 5795 |-10.69 | -9.36 | -10.19 | -8.86 -6.46 Pass
U-NII-1 42 | 5210 [-13.30 |-10.24 | -12.80 | -9.74 -8.00 Pass
U-NII2A | 58 | 5290 |-13.11 | -9.88 | -12.61 | -9.38 -7.69 Pass
802.11ac 106 | 5530 |-12.77 |-13.61 | -12.27 | -13.11 | -9.66 11 Pass
(VHT80) | U-Nll2C | 122 | 5610 |-11.89 |-13.29 | -11.39 | -12.79 | -9.02 Pass
138 | 5690 |-12.51 |-11.08 | -12.01 | -10.58 | -8.23 Pass
U-NI-3 | 155 | 5775 |-12.70 |-17.28 | -12.20 | -16.78 | -10.90 30 Pass
Remark:

1) Peak Power Spectral Density = Reading + Cable loss+ Duty Cycle Correction Factor

2) Cable loss= 0.5dB. Duty cycle of test signal is > 98%, duty factor is not required, reference Section 7.4

3) Per KDB 662911, the conducted powers at Antenna A and Antenna B were first measured separately
during MIMO transmission as shown in section above. The measured values were then summed in
linear power units then converted back to dBm.

4) For operating in the bands U-NII-1, U-NIlI 2A, and U-NIl 2A, the unit of PPSD is dBm/MHz. For
operating in the bands U-NII-3, the unit of PPSD is dBm/500KHz.

Test plot refer to the < Appendix Il >.
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7.9 Radiated Spurious Emissions and Band-edge

Test site/setup: Measurement Distance: 3m (Semi-Anechoic Chamber)

Test instrumentation set-up:

Frequency Range(MHz) Detector RBW VBW
0.009-0.090 Peak 10kHz 30kHz
0.009-0.090 Average 10kHz 30kHz
0.090-0.110 Quasi-peak 10kHz 30kHz

0.110-0.490MHz Peak 10kHz 30kHz
0.110-0.490 Average 10kHz 30kHz
0.490 -30 Quasi-peak 10kHz 30kHz
30-1000 Quasi-peak 100kHz 300kHz
Above 1000 Peak RBW=1MHz | DW=RBW
Average VBW=10Hz
Sweep=Auto
15.209 Limit: Frequency(MHz) Limit (dBuV/m)
0.009-0.490 128.5 ~ 93.8
0.490-1.705 73.8 ~63.0
1.705-30 69.5
30-88 40.0
88-216 43.5
216-960 46.0
960-1000 54.0
Above 1000 54.0

Note: 15.35(b), Unless otherwise specified, the limit on peak radio
frequency emissions is 20dB above the maximum permitted average
emission limit applicable to the equipment under test. This peak limit
applies to the total peak emission level radiated by the device.

15.407 Limit: Operation Frequency EIRP Limit Equivalent Field
(MHz) (dBm/MHz) Strength (dBuV/m)
5150-5250
5250-5350 -27 68.3
5470-5725
1 *1
5725-5850 21 . 68.3 .
-17* 78.3*

Note: The following formula is used to convert the EIRP to field strength

E=M uV/m, where P is the EIRP (Watts).
Remark: *' Without 10MHz of band edge; *2\Within 10MHz of band edge

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions,
if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to thesample(s) tested and such sample(s) are retained for 90 days only



SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd.

Report No.: SHEM141200318001
Page: 113 of 151

Test Setup:
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Figure1. Below 30MHz radiated emissions test configuration
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Figure2. 30MHz to 1GHz radiated emissions test configuration
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Figure3. Above 1GHz radiated emissions test configuration
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Test Procedure: 1) The procedure used was ANSI Standard C63.10. When an emission was
found, the table was rotated to produce the maximum signal strength. An
initial pre-scan was performed for in peak detection mode using the receiver.
The EUT was measured for both the Horizontal and Vertical polarities and
performed a pre-test three orthogonal planes. For intentional radiators,
measurements of the variation of the input power or the radiated signal level
of the fundamental frequency component of the emission, as appropriate,
shall be performed with the supply voltage varied between 85% and 115% of
the nominal rated supply voltage. The worst case emissions were reported.

2) Low noise amplifier was used below 1GHz, High pass Filter and amplifier was
used above 3GHz. We did not use any amplifier or filter between 1G and
3GHz.

3) Test were performed for their spatial orthogonal(X, Y, Z), the worst test data
(X orthogonal) was submitted.

a) For this intentional radiator operates below 25 GHz. the spectrum shall be
investigated to the tenth harmonic of the highest fundamental frequency.
And above the third harmonic of this intentional radiator, the disturbance is
very low. So the test result only displays to 5rd harmonic.

b) As shown in Section, for frequencies above 1000MHz. the above field
strength limits are based on average limits. However, the peak field
strength of any emission shall not exceed the maximum permitted
average limits specified above by more than 20 dB under any condition of
modulation.

4) Radiated spurious emissions were investigated while operating in MIMO
mode, however, it was determined that single antenna operation produced
the worst emissions. Since the emissions produced from MIMO operation
were found to be more than 20 dB below the limit, the MIMO emissions are
not report.

5) Pretest under all modes during 30MHz to 1GHz; choose the worst case mode
(Middle channel of 802.11a on band 1) record on the report.

6) No spurious emissions were detected within 20dB of limit below 30MHz.

Test Result: Pass
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7.9.1 Radiated Spurious Emissions

30MHz-1GHz:
802.11 a Antenna A Channel: 44

Read | Antenna| Preamp | Cable| Result Limit Over N
e Freq. Level Factor Factor | Loss Level Line Limit Detector| Polarization

(Mark) | (MHz) | (@BuV)| @B/m) | (@B) | (dB) |(dBuv/m)|(@Buv/im)| (dB)
1 | 14535 | 39.01 | 12.04 | 2364 | 1.16 | 2857 | 4350 |-1493| QP | Horizontal

2 201.39 | 45.29 9.28 23.62 | 1.40 32.35 43.50 | -11.15 QP Horizontal
3 237.48 | 47.51 9.94 23.64 | 1.52 35.33 46.00 | -10.67 QP Horizontal
4 399.03 | 33.57 | 14.29 23.70 | 2.18 26.34 46.00 | -19.66 QP Horizontal
5 640.61 | 26.05 | 19.53 23.84 | 2.82 24.56 46.00 | -21.44 QP Horizontal
6 729.36 | 26.72 | 20.90 23.89 | 3.04 26.77 46.00 | -19.23 QP Horizontal
1 145.35 | 39.01 12.04 23.64 | 1.16 28.57 43.50 |-14.93 QP Vertical
2 40.70 | 29.34 | 13.10 23.70 | 0.27 19.01 40.00 | -20.99 QP Vertical
3 87.73 | 29.44 8.45 23.67 | 0.79 15.01 40.00 | -24.99 QP Vertical
4 207.12 | 31.74 9.15 23.62 | 1.43 18.70 43.50 | -24.80 QP Vertical
5 24423 | 34.18 | 10.18 23.64 | 1.54 22.26 46.00 | -23.74 QP Vertical
6 390.72 | 28.76 | 14.23 23.70 | 2.14 21.43 46.00 | -24.57 QP Vertical
802.11 a Antenna B Channel: 44
Item Freq. F;?/g? Ag;i?gra PFrzgtrgf ?_22': T_Z\S/lejllt Limit Line S\Iﬁ: Detector| Polarization

(Mark) | (MHz) | (@BuV)| @B/m) | (@B) | (dB) |(dBuv/m)|(@Buv/im)| (dB)

1 132.221 | 39.01 11.23 23.64 1.09 27.69 43.50 | -15.81 QP Horizontal
2 200.688 | 40.14 9.28 23.62 1.40 27.20 43.50 | -16.30 QP Horizontal
3 264.746 | 40.64 | 10.79 23.65 1.66 29.44 46.00 | -16.56 QP Horizontal
4 519.065 | 39.31 16.88 23.75 | 2.48 34.92 46.00 | -11.08 QP Horizontal
5 543.274 | 26.47 | 17.25 23.77 | 2.56 22.51 46.00 | -23.49 QP Horizontal
6 663.473 | 26.05 19.88 23.85 | 2.87 24.95 46.00 | -21.05 QP Horizontal
1 32.979 | 28.77 | 12.56 23.71 0.15 17.77 40.00 | -22.23 QP Vertical
2 264.746 | 40.20 10.79 23.65 1.66 29.00 46.00 | -17.00 QP Vertical
3 519.065 | 34.76 16.88 23.75 | 2.48 30.37 46.00 | -15.63 QP Vertical
4 543.274 | 34.49 17.25 23.77 | 2.56 30.53 46.00 | -15.47 QP Vertical
5 687.151 | 24.74 | 20.21 23.86 | 2.92 24.01 46.00 | -21.99 QP Vertical
6 711.673 | 22.35 | 20.55 23.88 | 2.99 22.01 46.00 | -23.99 QP Vertical

Remark: 1. Result Level = Read Level + Antenna Factor + Cable loss - Preamp Factor
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Below is the plot of worst case on antenna A:
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Above 1GHz
802.11a Antenna A Channel: 36
Frequency Reading Factor Emission Limit Over Limit -
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector | Polarization
1 6892 38.79 9.35 48.14 54 -5.86 peak Horizontal
2 9244 36.55 14.16 50.71 54 -3.29 peak Horizontal
3 10360 36.16 14.28 50.44 54 -3.56 peak Horizontal
4 8152 39.28 11.68 50.96 54 -3.04 peak Vertical
5 9100 36.48 13.91 50.39 54 -3.61 peak Vertical
6 10360 37.10 14.28 51.38 54 -2.62 peak Vertical
802.11a Antenna A Channel: 40
Frequency Reading Factor Emission Limit Over Limit -
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector | Polarization
1 6748 39.52 8.85 48.37 54 -5.63 peak Horizontal
2 8524 39.28 12.23 51.51 54 -2.49 peak Horizontal
3 10400 35.98 14.22 50.20 54 -3.80 peak Horizontal
4 8872 37.32 13.32 50.64 54 -3.36 peak Vertical
5 9364 36.95 14.36 51.31 54 -2.69 peak Vertical
6 10400 36.01 14.22 50.23 54 -3.77 peak Vertical
802.11a Antenna A Channel: 48
Frequency | Reading Factor Emission Limit Over Limit —
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector | Polarization
1 7180 38.14 10.52 48.66 54 -5.34 peak Horizontal
2 9244 36.55 14.16 50.71 54 -3.29 peak Horizontal
3 10480 36.65 14.08 50.73 54 -3.27 peak Horizontal
4 8872 37.32 13.32 50.64 54 -3.36 peak Vertical
5 10480 36.25 14.08 50.33 54 -3.67 peak Vertical
6 11200 37.65 14.25 51.90 54 -2.10 peak Vertical
802.11a Antenna A Channel: 52
Frequency Reading Factor Emission Limit Over Limit o
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector | Polarization
1 6892 38.79 9.35 48.14 54 -5.86 peak Horizontal
2 8128 39.46 11.73 51.19 54 -2.81 peak Horizontal
3 10520 36.90 14.04 50.94 54 -3.06 peak Horizontal
4 9616 37.32 14.38 51.70 54 -2.30 peak Vertical
5 10520 36.41 14.04 50.45 54 -3.55 peak Vertical
6 11200 37.65 14.25 51.90 54 -2.10 peak Vertical
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802.11a Antenna A Channel: 56

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7180 38.14 10.52 48.66 54 -5.34 peak Horizontal
2 8812 37.94 13.10 51.04 54 -2.96 peak Horizontal
3 10560 36.84 14.05 50.89 54 -3.11 peak Horizontal
4 8368 38.63 11.91 50.54 54 -3.46 peak Vertical
5 9100 36.48 13.91 50.39 54 -3.61 peak Vertical
6 10560 35.26 14.05 49.31 54 -4.69 peak Vertical

802.11a Antenna A Channel: 64

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 7180 38.14 10.52 48.66 54 -5.34 peak Horizontal
2 8260 39.52 11.70 51.22 54 -2.78 peak Horizontal
3 10640 37.14 14.13 51.27 54 -2.73 peak Horizontal
4 8800 36.21 13.07 49.28 54 -4.72 peak Vertical
5 9340 35.44 14.31 49.75 54 -4.25 peak Vertical
6 10640 34.91 14.13 49.04 54 -4.96 peak Vertical

802.11a Antenna A Channel: 100

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 6784 38.94 8.98 47.92 54 -6.08 peak Horizontal
2 8656 38.44 12.63 51.07 54 -2.93 peak Horizontal
3 11000 36.27 14.54 50.81 54 -3.19 peak Horizontal
4 9172 35.23 14.03 49.26 54 -4.74 peak Vertical
5 9940 37.24 14.41 51.65 54 -2.35 peak Vertical
6 11000 35.55 14.54 50.09 54 -3.91 peak Vertical

802.11a Antenna A Channel: 120

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7180 38.14 10.52 48.66 54 -5.34 peak Horizontal
2 9112 36.97 13.93 50.90 54 -3.10 peak Horizontal
3 11200 39.41 14.25 53.66 74 -20.34 peak Horizontal
4 8932 35.83 13.52 49.35 54 -4.65 peak Vertical
5 10708 36.13 14.25 50.38 54 -3.62 peak Vertical
6 11200 35.58 14.25 49.83 54 -4.17 peak Vertical
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802.11a Antenna A Channel: 140
Frequency | Reading Factor Emission Limit Over Limit —
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector |Polarization
1 8260 39.52 11.7 51.22 54 -2.78 peak Horizontal
2 8812 37.94 13.1 51.04 54 -2.96 peak Horizontal
3 11400 38.1 14.37 52.47 54 -1.53 peak Horizontal
4 10708 36.13 14.25 50.38 54 -3.62 peak Vertical
3 11400 34.59 14.37 48.96 54 -5.04 peak Vertical
6 12136 36.89 13.71 50.6 54 -34 peak Vertical
802.11a Antenna A Channel: 149
Frequency Reading Factor Emission Limit Over Limit -
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector |Polarization
1 7180 38.14 10.52 48.66 54 -5.34 peak Horizontal
2 8656 38.44 12.63 51.07 54 -2.93 peak Horizontal
3 11490 36.82 14.41 51.23 54 -2.77 peak Horizontal
4 8380 38.78 11.93 50.71 54 -3.29 peak Vertical
5 9172 36.64 14.03 50.67 54 -3.33 peak Vertical
6 11490 37.09 14.41 51.50 54 -2.50 peak Vertical
802.11a Antenna A Channel: 157
Frequency Reading Factor Emission Limit Over Limit -
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector |Polarization
1 8656 38.44 12.63 51.07 54 -2.93 peak Horizontal
2 9112 36.97 13.93 50.90 54 -3.10 peak Horizontal
3 11570 39.35 14.25 53.60 54 -0.40 peak Horizontal
4 9280 37.32 14.21 51.53 54 -2.47 peak Vertical
5 10288 37.09 14.38 51.47 54 -2.53 peak Vertical
6 11570 38.16 14.25 52.41 54 -1.59 peak Vertical
802.11a Antenna A Channel: 165
Frequency Reading Factor Emission Limit Over Limit .
Mark (MHz) (dBuV) (dB) (dBuV/m) | (dBuV/m) (dB) Detector |Polarization
1 8656 38.44 12.63 51.07 54 -2.93 peak Horizontal
2 9256 37.18 14.17 51.35 54 -2.65 peak Horizontal
3 11650 38.42 14.06 52.48 54 -1.52 peak Horizontal
4 7192 39.22 10.56 49.78 54 -4.22 peak Vertical
5 8800 38.55 13.07 51.62 54 -2.38 peak Vertical
6 11650 40.19 14.06 54.25 54 0.25 peak Vertical
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802.11 n(HT20) Antenna A Channel: 36
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7072 38.83 10.05 48.88 54 -5.12 peak Horizontal
2 9124 36.41 13.95 50.36 54 -3.64 peak Horizontal
3 10360 36.51 14.28 50.79 54 -3.21 peak Horizontal
4 8932 38.93 13.52 52.45 54 -1.55 peak Vertical
5 10360 37.12 14.28 51.40 54 -2.60 peak Vertical
6 11200 38.78 14.25 53.03 54 -0.97 peak Vertical
802.11 n(HT20) Antenna A Channel: 40
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8320 38.88 11.81 50.69 54 -3.31 peak Horizontal
2 9124 36.41 13.95 50.36 54 -3.64 peak Horizontal
3 10400 35.77 14.22 49.99 54 -4.01 peak Horizontal
4 6988 40.13 9.68 49.81 54 -4.19 peak Vertical
5 8416 39.83 12.00 51.83 54 -2.17 peak Vertical
6 10400 37.80 14.22 52.02 54 -1.98 peak Vertical
802.11 n(HT20) Antenna A Channel: 48
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 7168 38.18 10.46 48.64 54 -5.36 peak Horizontal
2 9040 36.82 13.81 50.63 54 -3.37 peak Horizontal
3 10480 36.74 14.08 50.82 54 -3.18 peak Horizontal
4 8416 39.83 12.00 51.83 54 -2.17 peak Vertical
5 10480 38.15 14.08 52.23 54 -1.77 peak Vertical
6 10792 38.47 14.41 52.88 54 -1.12 peak Vertical
802.11 n(HT20) Antenna A Channel: 52
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7072 38.83 10.05 48.88 54 -5.12 peak Horizontal
2 9040 36.82 13.81 50.63 54 -3.37 peak Horizontal
3 10520 37.48 14.04 51.52 54 -2.48 peak Horizontal
4 8932 38.93 13.52 52.45 54 -1.55 peak Vertical
5 10520 37.94 14.04 51.98 54 -2.02 peak Vertical
6 12220 39.23 13.87 53.10 54 -0.90 peak Vertical
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802.11 n(HT20) Antenna A Channel: 56

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8320 38.88 11.81 50.69 54 -3.31 peak Horizontal
2 9040 36.82 13.81 50.63 54 -3.37 peak Horizontal
3 10560 35.79 14.05 49.84 54 -4.16 peak Horizontal
4 8452 38.58 12.06 50.64 54 -3.36 peak Vertical
5 8944 37.57 13.55 51.12 54 -2.88 peak Vertical
6 10560 36.09 14.05 50.14 54 -3.86 peak Vertical

802.11 n(HT20) Antenna A Channel: 64

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8464 38.93 12.09 51.02 54 -2.98 peak Horizontal
2 9184 36.52 14.06 50.58 54 -3.42 peak Horizontal
3 10640 36.36 14.13 50.49 54 -3.51 peak Horizontal
4 8692 37.42 12.74 50.16 54 -3.84 peak Vertical
5 9988 36.70 14.42 51.12 54 -2.88 peak Vertical
6 10640 35.80 14.13 49.93 54 -4.07 peak Vertical

802.11 n(HT20) Antenna A Channel: 100

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8668 37.86 12.66 50.52 54 -3.48 peak Horizontal
2 9184 36.52 14.06 50.58 54 -3.42 peak Horizontal
3 11000 36.97 14.54 51.51 54 -2.49 peak Horizontal
4 8452 38.58 12.06 50.64 54 -3.36 peak Vertical
5 9220 35.57 14.12 49.69 54 -4.31 peak Vertical
6 11000 36.52 14.54 51.06 54 -2.94 peak Vertical

802.11 n(HT20) Antenna A Channel: 120

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8464 38.93 12.09 51.02 54 -2.98 peak Horizontal
2 9124 36.41 13.95 50.36 54 -3.64 peak Horizontal
3 11200 37.36 14.25 51.61 54 -2.39 peak Horizontal
4 8692 37.42 12.74 50.16 54 -3.84 peak Vertical
5 9988 36.70 14.42 51.12 54 -2.88 peak Vertical
6 11200 37.52 14.25 51.77 54 -2.23 peak Vertical
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802.11 n(HT20) Antenna A Channel: 140
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7072 38.83 10.05 48.88 54 -5.12 peak Horizontal
2 8944 37.55 13.55 51.10 54 -2.90 peak Horizontal
3 11400 37.88 14.37 52.25 54 -1.75 peak Horizontal
4 7312 38.26 11.09 49.35 54 -4.65 peak Vertical
5 8692 37.42 12.74 50.16 54 -3.84 peak Vertical
6 11400 36.35 14.37 50.72 54 -3.28 peak Vertical
802.11 n(HT20) Antenna A Channel: 149
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8944 37.55 13.55 51.10 54 -2.90 peak Horizontal
2 10420 37.06 14.17 51.23 54 -2.77 peak Horizontal
3 11490 37.29 14.41 51.70 54 -2.30 peak Horizontal
4 8932 36.00 13.52 49.52 54 -4.48 peak Vertical
5 9892 37.46 14.39 51.85 54 -2.15 peak Vertical
6 11490 36.87 14.41 51.28 54 -2.72 peak Vertical
802.11 n(HT20) Antenna A Channel: 157
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8428 38.85 12.03 50.88 54 -3.12 peak Horizontal
2 9040 36.82 13.81 50.63 54 -3.37 peak Horizontal
3 11570 37.52 14.25 51.77 54 -2.23 peak Horizontal
4 9100 35.35 13.91 49.26 54 -4.74 peak Vertical
5 10372 35.96 14.26 50.22 54 -3.78 peak Vertical
6 11570 35.77 14.25 50.02 54 -3.98 peak Vertical
802.11 n(HT20) Antenna A Channel: 165
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9040 36.82 13.81 50.63 54 -3.37 peak Horizontal
2 9976 37.02 14.42 51.44 54 -2.56 peak Horizontal
3 11650 37.36 14.06 51.42 74 -22.58 peak Horizontal
4 8236 38.41 11.65 50.06 54 -3.94 peak Vertical
5 8932 36.00 13.52 49.52 54 -4.48 peak Vertical
6 11650 36.87 14.06 50.93 54 -3.07 peak Vertical
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802.11 n(HT40) Antenna A Channel: 38
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 8656 37.28 12.63 49.91 54 -4.09 peak Horizontal
2 9232 37.39 14.14 51.53 54 -2.47 peak Horizontal
3 10380 36.27 14.25 50.52 54 -3.48 peak Horizontal
4 6357 42.99 7.90 50.89 54 -3.11 peak Vertical
5 8689 37.70 12.74 50.44 54 -3.56 peak Vertical
6 10380 35.91 14.25 50.16 54 -3.84 peak Vertical
802.11 n(HT40) Antenna A Channel: 46
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector | Polarization
1 8740 37.28 12.89 50.17 54 -3.83 peak Horizontal
2 9160 36.54 14.02 50.56 54 -3.44 peak Horizontal
3 10460 36.96 14.11 51.07 54 -2.93 peak Horizontal
4 6412 42.41 8.11 50.52 54 -3.48 peak Vertical
5 8502 38.43 12.16 50.59 54 -3.41 peak Vertical
6 10460 35.24 14.11 49.35 54 -4.65 peak Vertical
802.11 n(HT40) Antenna A Channel: 54
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector | Polarization
1 8584 37.15 12.42 49.57 54 -4.43 peak Horizontal
2 9064 36.93 13.86 50.79 54 -3.21 peak Horizontal
3 10540 36.96 14.05 51.01 54 -2.99 peak Horizontal
4 6423 42.66 8.16 50.82 54 -3.18 peak Vertical
5 9008 36.78 13.76 50.54 54 -3.46 peak Vertical
6 10540 36.34 14.05 50.39 54 -3.61 peak Vertical
802.11 n(HT40) Antenna A Channel: 62
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 8584 37.15 12.42 49.57 54 -4.43 peak Horizontal
2 9160 36.54 14.02 50.56 54 -3.44 peak Horizontal
3 10620 36.91 14.08 50.99 54 -3.01 peak Horizontal
4 6335 42.70 7.82 50.52 54 -3.48 peak Vertical
5 9349 37.57 14.33 51.90 54 -2.10 peak Vertical
6 10620 36.08 14.08 50.16 54 -3.84 peak Vertical
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802.11 n(HT40) Antenna A Channel: 102
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8284 39.92 11.74 51.66 54 -2.34 peak Horizontal
2 8932 37.29 13.52 50.81 54 -3.19 peak Horizontal
3 11020 36.17 14.52 50.69 54 -3.31 peak Horizontal
4 6412 43.15 8.11 51.26 54 -2.74 peak Vertical
5 8865 38.56 13.29 51.85 54 -2.15 peak Vertical
6 11020 35.82 14.52 50.34 54 -3.66 peak Vertical
802.11 n(HT40) Antenna A Channel: 118
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8932 37.29 13.52 50.81 54 -3.19 peak Horizontal
2 10108 37.50 14.41 51.91 54 -2.09 peak Horizontal
3 11180 38.16 14.29 52.45 54 -1.55 peak Horizontal
4 6401 43.69 8.08 51.77 54 -2.23 peak Vertical
5 8920 38.54 13.48 52.02 54 -1.98 peak Vertical
6 11180 37.87 14.29 52.16 54 -1.84 peak Vertical
802.11 n(HT40) Antenna A Channel: 134
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8932 37.29 13.52 50.81 54 -3.19 peak Horizontal
2 10528 38.12 14.05 52.17 54 -1.83 peak Horizontal
3 11340 36.81 14.33 51.14 54 -2.86 peak Horizontal
4 8865 37.83 13.29 51.12 54 -2.88 peak Vertical
5 10504 37.99 14.05 52.04 54 -1.96 peak Vertical
6 11340 36.17 14.33 50.50 54 -3.50 peak Vertical
802.11 n(HT40) Antenna A Channel: 151
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8284 39.92 11.74 51.66 54 -2.34 peak Horizontal
2 8932 37.29 13.52 50.81 54 -3.19 peak Horizontal
3 11510 38.09 14.4 52.49 54 -1.51 peak Horizontal
4 7512 38.78 11.92 50.70 54 -3.30 peak Vertical
5 8755 36.87 12.94 49.81 54 -4.19 peak Vertical
6 11510 35.19 14.40 49.59 54 -4.41 peak Vertical
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802.11 n(HT40) Antenna A Channel: 159
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 8536 39.11 12.27 51.38 54 -2.62 peak Horizontal
2 10384 38.36 14.23 52.59 54 -1.41 peak Horizontal
3 11590 38.12 14.2 52.32 54 -1.68 peak Horizontal
4 8755 36.87 12.94 49.81 54 -4.19 peak Vertical
5 10152 36.75 14.40 51.15 54 -2.85 peak Vertical
6 11590 36.31 14.20 50.51 54 -3.49 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 36
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector | Polarization
1 8680 36.85 12.71 49.56 54 -4.44 peak Horizontal
2 9088 36.2 13.89 50.09 54 -3.91 peak Horizontal
3 10360 35.91 14.28 50.19 54 -3.81 peak Horizontal
4 9016 35.82 13.77 49.59 54 -4.41 peak Vertical
5 10360 35.06 14.28 49.34 54 -4.66 peak Vertical
6 10660 37.68 14.17 51.85 54 -2.15 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 40
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector | Polarization
1 8680 36.85 12.71 49.56 54 -4.44 peak Horizontal
2 9160 36.56 14.02 50.58 54 -3.42 peak Horizontal
3 10400 37.63 14.22 51.85 54 -2.15 peak Horizontal
4 8368 38.01 11.91 49.92 54 -4.08 peak Vertical
5 9124 36.45 13.95 50.40 54 -3.60 peak Vertical
6 10400 35.51 14.22 49.73 54 -4.27 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 48
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 7168 38.12 10.46 48.58 54 -5.42 peak Horizontal
2 8236 38.51 11.65 50.16 54 -3.84 peak Horizontal
3 10480 36.82 14.08 50.90 54 -3.10 peak Horizontal
4 8812 37.72 13.10 50.82 54 -3.18 peak Vertical
5 10024 37.19 14.41 51.60 54 -2.40 peak Vertical
6 10480 36.51 14.08 50.59 54 -3.41 peak Vertical
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802.11 ac(VHT20) Antenna A Channel: 52
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 6880 37.65 9.31 46.96 54 -7.04 peak Horizontal
2 8680 36.85 12.71 49.56 54 -4.44 peak Horizontal
3 10520 36.92 14.04 50.96 54 -3.04 peak Horizontal
4 7072 38.41 10.05 48.46 54 -5.54 peak Vertical
5 9892 36.91 14.39 51.30 54 -2.70 peak Vertical
6 10480 36.39 14.08 50.47 54 -3.53 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 56
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8416 39.01 12.00 51.01 54 -2.99 peak Horizontal
2 8944 37.23 13.55 50.78 54 -3.22 peak Horizontal
3 10560 35.82 14.05 49.87 54 -4.13 peak Horizontal
4 8368 38.01 11.91 49.92 54 -4.08 peak Vertical
5 9124 36.45 13.95 50.40 54 -3.60 peak Vertical
6 10560 35.68 14.05 49.73 54 -4.27 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 64
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 9160 36.56 14.02 50.58 54 -3.42 peak Horizontal
2 9796 36.97 14.37 51.34 54 -2.66 peak Horizontal
3 10640 37.79 1413 51.92 54 -2.08 peak Horizontal
4 9592 37.81 14.38 52.19 54 -1.81 peak Vertical
5 10204 37.37 14.39 51.76 54 -2.24 peak Vertical
6 10640 37.22 1413 51.35 54 -2.65 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 100
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7060 37.96 9.99 47.95 54 -6.05 peak Horizontal
2 9088 36.20 13.89 50.09 54 -3.91 peak Horizontal
3 11000 36.25 14.54 50.79 54 -3.21 peak Horizontal
4 9136 37.14 13.97 51.11 54 -2.89 peak Vertical
5 10336 37.43 14.32 51.75 54 -2.25 peak Vertical
6 11000 37.21 14.54 51.75 54 -2.25 peak Vertical
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802.11 ac(VHT20) Antenna A Channel: 120
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9160 36.56 14.02 50.58 54 -3.42 peak Horizontal
2 9964 37.22 14.41 51.63 54 -2.37 peak Horizontal
3 11200 37.99 14.25 52.24 54 -1.76 peak Horizontal
4 9268 36.71 14.19 50.90 54 -3.10 peak Vertical
5 10336 37.43 14.32 51.75 54 -2.25 peak Vertical
6 11200 37.77 14.25 52.02 54 -1.98 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 140
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 7060 37.96 9.99 47.95 54 -6.05 peak Horizontal
2 8680 36.85 12.71 49.56 54 -4.44 peak Horizontal
3 11400 36.56 14.37 50.93 54 -3.07 peak Horizontal
4 9268 36.71 14.19 50.90 54 -3.10 peak Vertical
5 10336 37.43 14.32 51.75 54 -2.25 peak Vertical
6 11400 38.03 14.37 52.40 54 -1.60 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 149
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8236 38.51 11.65 50.16 54 -3.84 peak Horizontal
2 9088 36.20 13.89 50.09 54 -3.91 peak Horizontal
3 11490 37.21 14.41 51.62 54 -2.38 peak Horizontal
4 10216 37.12 14.40 51.52 54 -2.48 peak Vertical
5 11490 38.65 14.41 53.06 54 -0.94 peak Vertical
6 12340 38.36 14.08 52.44 54 -1.56 peak Vertical
802.11 ac(VHT20) Antenna A Channel: 157
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9160 36.56 14.02 50.58 54 -3.42 peak Horizontal
2 10036 37.89 14.42 52.31 54 -1.69 peak Horizontal
3 11570 36.55 14.25 50.80 54 -3.20 peak Horizontal
4 9364 37.83 14.36 52.19 54 -1.81 peak Vertical
5 10144 37.84 14.40 52.24 54 -1.76 peak Vertical
6 11570 38.19 14.25 52.44 54 -1.56 peak Vertical
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802.11 ac(VHT20) Antenna A Channel: 165

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8752 36.88 12.92 49.80 54 -4.20 peak Horizontal
2 9220 37.08 14.12 51.20 54 -2.80 peak Horizontal
3 11650 38.09 14.06 52.15 54 -1.85 peak Horizontal
4 8752 37.99 12.92 50.91 54 -3.09 peak Vertical
5 9136 37.14 13.97 51.11 54 -2.89 peak Vertical
6 11650 37.59 14.06 51.65 54 -2.35 peak Vertical

802.11 ac(VHT40) Antenna A Channel: 38

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 5896 38.20 6.61 44 .81 54 -9.19 peak Horizontal
2 8536 38.03 12.27 50.30 54 -3.70 peak Horizontal
3 10380 35.92 14.25 50.17 54 -3.83 peak Horizontal
4 7380 40.32 11.38 51.70 54 -2.30 peak Vertical
5 8953 36.39 13.58 49.97 54 -4.03 peak Vertical
6 10380 35.41 14.25 49.66 54 -4.34 peak Vertical

802.11 ac(VHT40) Antenna A Channel: 46

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8116 38.63 11.75 50.38 54 -3.62 peak Horizontal
2 8944 37.71 13.55 51.26 54 -2.74 peak Horizontal
3 10460 37.01 14.11 51.12 54 -2.88 peak Horizontal
4 6401 43.27 8.08 51.35 54 -2.65 peak Vertical
5 8645 38.59 12.60 51.19 54 -2.81 peak Vertical
6 10460 36.49 14.11 50.60 54 -3.40 peak Vertical

802.11 ac(VHTA40) Antenna A Channel: 54

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8500 38.79 12.16 50.95 54 -3.05 peak Horizontal
2 8932 38.25 13.52 51.77 54 -2.23 peak Horizontal
3 10540 36.99 14.05 51.04 54 -2.96 peak Horizontal
4 6412 44.39 8.11 52.50 54 -1.50 peak Vertical
5 8689 39.36 12.74 52.10 54 -1.90 peak Vertical
6 10540 37.33 14.05 51.38 54 -2.62 peak Vertical
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802.11 ac(VHT40) Antenna A Channel: 62

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8116 38.63 11.75 50.38 54 -3.62 peak Horizontal
2 8944 37.71 13.55 51.26 54 -2.74 peak Horizontal
3 10620 35.68 14.08 49.76 54 49.76 peak Horizontal
4 6434 42.84 8.19 51.03 54 -2.97 peak Vertical
5 8689 38.48 12.74 51.22 54 -2.78 peak Vertical
6 10620 37.58 14.08 51.66 54 -2.34 peak Vertical

802.11 ac(VHT40) Antenna A Channel: 102

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8536 38.03 12.27 50.3 54 -3.70 peak Horizontal
2 9100 36.13 13.91 50.04 54 -3.96 peak Horizontal
3 11020 36.52 14.52 51.04 54 -2.96 peak Horizontal
4 6346 4413 7.86 51.99 54 -2.01 peak Vertical
5 8887 38.13 13.36 51.49 54 -2.51 peak Vertical
6 11020 36.29 14.52 50.81 54 -3.19 peak Vertical

802.11 ac(VHT40) Antenna A Channel: 118

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8944 37.71 13.55 51.26 54 -2.74 peak Horizontal
2 10168 37.66 14.4 52.06 54 -1.94 peak Horizontal
3 11180 38.35 14.29 52.64 54 -1.36 peak Horizontal
4 9360 36.88 14.35 51.23 54 -2.77 peak Vertical
5 10130 36.84 14.40 51.24 54 -2.76 peak Vertical
6 11180 35.14 14.29 49.43 54 -4.57 peak Vertical

802.11 ac(VHT40) Antenna A Channel: 134

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8536 38.03 12.27 50.30 54 -3.70 peak Horizontal
2 9364 37.61 14.36 51.97 54 -2.03 peak Horizontal
3 11340 35.74 14.33 50.07 54 -3.93 peak Horizontal
4 8931 37.06 13.52 50.58 54 -3.42 peak Vertical
5 10130 36.84 14.40 51.24 54 -2.76 peak Vertical
6 11340 36.12 14.33 50.45 54 -3.55 peak Vertical

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions,
if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to thesample(s) tested and such sample(s) are retained for 90 days only



SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd.

Report No.: SHEM141200318001
Page: 130 of 151

802.11 ac(VHT40) Antenna A Channel: 151

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8116 39.76 11.75 51.51 54 -2.49 peak Horizontal
2 9172 36.82 14.03 50.85 54 -3.15 peak Horizontal
3 11510 37.43 14.40 51.83 54 -2.17 peak Horizontal
4 7380 40.74 11.38 52.12 54 -1.88 peak Vertical
5 8414 39.38 11.99 51.37 54 -2.63 peak Vertical
6 11510 37.28 14.40 51.68 54 -2.32 peak Vertical

802.11 ac(VHT40) Antenna A Channel: 159

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8944 37.71 13.55 51.26 54 -2.74 peak Horizontal
2 10168 37.66 14.40 52.06 54 -1.94 peak Horizontal
3 11590 36.66 14.20 50.86 54 -3.14 peak Horizontal
4 8843 38.22 13.22 51.44 54 -2.56 peak Vertical
5 10515 37.35 14.04 51.39 54 -2.61 peak Vertical
6 11590 35.84 14.20 50.04 54 -3.96 peak Vertical

802.11 ac(VHT80) Antenna A Channel:42

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 6976 40.26 9.65 49.91 54 -4.09 peak Horizontal
2 8812 38.13 13.10 51.23 54 -2.77 peak Horizontal
3 10420 36.97 14.17 51.14 54 -2.86 peak Horizontal
4 8164 39.00 11.66 50.66 54 -3.34 peak Vertical
5 8668 38.08 12.66 50.74 54 -3.26 peak Vertical
6 10420 37.24 14.17 51.41 54 -2.59 peak Vertical

802.11 ac(VHT80) Antenna A Channel: 58

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 6976 40.26 9.65 49.91 54 -4.09 peak Horizontal
2 8800 38.13 13.07 51.20 54 -2.80 peak Horizontal
3 10580 37.20 14.05 51.25 54 -2.75 peak Horizontal
4 8668 38.08 12.66 50.74 54 -3.26 peak Vertical
5 9316 37.14 14.27 51.41 54 -2.59 peak Vertical
6 10580 37.05 14.05 51.10 54 -2.90 peak Vertical
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802.11 ac(VHT80) Antenna A Channel: 106
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8140 39.78 11.70 51.48 54 -2.52 peak Horizontal
2 8932 38.25 13.52 51.77 54 -2.23 peak Horizontal
3 11060 36.77 14.46 51.23 54 -2.77 peak Horizontal
4 9316 37.14 14.27 51.41 54 -2.59 peak Vertical
5 10252 36.94 14.38 51.32 54 -2.68 peak Vertical
6 11060 37.65 14.46 52.11 54 -1.89 peak Vertical
802.11 ac(VHT80) Antenna A Channel: 122
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8500 38.79 12.16 50.95 54 -3.05 peak Horizontal
2 9256 37.10 14.17 51.27 54 -2.73 peak Horizontal
3 11220 38.00 14.26 52.26 54 -1.74 peak Horizontal
4 9172 36.95 14.03 50.98 54 -3.02 peak Vertical
5 9964 36.99 14.41 51.40 54 -2.60 peak Vertical
6 11220 36.88 14.26 51.14 54 -2.86 peak Vertical
802.11 ac(VHT80) Antenna A Channel: 155
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 9172 36.82 14.03 50.85 54 -3.15 peak Horizontal
2 10672 38.27 14.18 52.45 54 -1.55 peak Horizontal
3 11550 37.05 14.30 51.35 54 -2.65 peak Horizontal
4 8164 39.00 11.66 50.66 54 -3.34 peak Vertical
5 11200 37.92 14.25 52.17 54 -1.83 peak Vertical
6 11550 37.24 14.30 51.54 54 -2.46 peak Vertical
802.11a Antenna B Channel: 36
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8416 37.22 12.00 49.22 54 -4.78 peak Horizontal
2 9412 36.53 14.42 50.95 54 -3.05 peak Horizontal
3 10360 34.00 14.28 48.28 54 -5.72 peak Horizontal
4 8469 38.79 12.10 50.89 54 -3.11 peak Vertical
5 9063 37.62 13.86 51.48 54 -2.52 peak Vertical
6 10360 37.06 14.28 51.34 54 -2.66 peak Vertical
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802.11a Antenna B Channel: 40
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8968 36.00 13.64 49.64 54 -4.36 peak Horizontal
2 10400 34.72 14.22 48.94 54 -5.06 peak Horizontal
3 11836 38.26 13.74 52.00 54 -2.00 peak Horizontal
4 7842 40.21 12.34 52.55 54 -1.45 peak Vertical
5 8843 38.33 13.22 51.55 54 -2.45 peak Vertical
6 10400 36.77 14.22 50.99 54 -3.01 peak Vertical
802.11a Antenna B Channel: 48
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 6892 38.18 9.35 47.53 54 -6.47 peak Horizontal
2 8764 36.12 12.96 49.08 54 -4.92 peak Horizontal
3 10480 35.69 14.08 49.77 54 -4.23 peak Horizontal
4 6973 40.59 9.64 50.23 54 -3.77 peak Vertical
5 9789 38.74 14.36 53.10 54 -0.90 peak Vertical
6 10480 37.87 14.08 51.95 54 -2.05 peak Vertical
802.11a Antenna B Channel: 52
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 9904 37.46 14.39 51.85 54 -2.15 peak Horizontal
2 10520 35.62 14.04 49.66 54 -4.34 peak Horizontal
3 11200 36.43 14.25 50.68 54 -3.32 peak Horizontal
4 8535 37.51 12.27 49.78 54 -4.22 peak Vertical
5 9129 36.85 13.96 50.81 54 -3.19 peak Vertical
6 10520 36.51 14.04 50.55 54 -3.45 peak Vertical
802.11a Antenna B Channel: 56
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9304 35.82 14.25 50.07 54 -3.93 peak Horizontal
2 10560 33.82 14.05 47.87 54 -6.13 peak Horizontal
3 11572 37.81 14.25 52.06 54 -1.94 peak Horizontal
4 7545 40.31 11.94 52.25 54 -1.75 peak Vertical
5 9580 38.00 14.39 52.39 54 -1.61 peak Vertical
6 10560 35.59 14.05 49.64 54 -4.36 peak Vertical
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802.11a Antenna B Channel: 64

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8800 36.76 13.07 49.83 54 -4.17 peak Horizontal
2 9868 37.09 14.39 51.48 54 -2.52 peak Horizontal
3 10640 35.18 14.13 49.31 54 -4.69 peak Horizontal
4 8535 37.51 12.27 49.78 54 -4.22 peak Vertical
5 9767 38.26 14.36 52.62 54 -1.38 peak Vertical
6 10640 36.18 14.13 50.31 54 -3.69 peak Vertical

802.11a Antenna B Channel: 100

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8428 37.77 12.03 49.80 54 -4.20 peak Horizontal
2 9892 37.01 14.39 51.40 54 -2.60 peak Horizontal
3 11000 35.42 14.54 49.96 54 -4.04 peak Horizontal
4 8942 36.74 13.55 50.29 54 -3.71 peak Vertical
5 9965 36.50 14.41 50.91 54 -3.09 peak Vertical
6 11000 35.38 14.54 49.92 54 -4.08 peak Vertical

802.11a Antenna B Channel: 120

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 9112 36.16 13.93 50.09 54 -3.91 peak Horizontal
2 10732 37.02 14.30 51.32 54 -2.68 peak Horizontal
3 11200 37.26 14.25 51.51 54 -2.49 peak Horizontal
4 6401 42.20 8.08 50.28 54 -3.72 peak Vertical
5 7479 39.54 11.82 51.36 54 -2.64 peak Vertical
6 11200 34.75 14.25 49.00 54 -5.00 peak Vertical

802.11a Antenna B Channel: 140

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8884 37.34 13.36 50.70 54 -3.30 peak Horizontal
2 10444 37.75 14.13 51.88 54 -2.12 peak Horizontal
3 11400 36.19 14.37 50.56 54 -3.44 peak Horizontal
4 8425 37.28 12.01 49.29 54 -4.71 peak Vertical
5 9888 36.49 14.39 50.88 54 -3.12 peak Vertical
6 11400 36.43 14.37 50.80 54 -3.20 peak Vertical
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802.11a Antenna B Channel: 149
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8668 37.24 12.66 49.90 54 -4.10 peak Horizontal
2 9652 37.77 14.35 52.12 54 -1.88 peak Horizontal
3 11490 35.17 14.41 49.58 54 -4.42 peak Horizontal
4 7479 40.10 11.82 51.92 54 -2.08 peak Vertical
5 8854 37.06 13.25 50.31 54 -3.69 peak Vertical
6 11490 35.87 14.41 50.28 54 -3.72 peak Vertical
802.11a Antenna B Channel: 157
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 9496 37.30 14.42 51.72 54 -2.28 peak Horizontal
2 10048 37.62 14.42 52.04 54 -1.96 peak Horizontal
3 11570 36.72 14.25 50.97 54 -3.03 peak Horizontal
4 6962 38.77 9.60 48.37 54 -5.63 peak Vertical
5 9096 35.06 13.91 48.97 54 -5.03 peak Vertical
6 11570 37.48 14.25 51.73 54 -2.27 peak Vertical
802.11a Antenna B Channel: 165
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8032 38.71 11.93 50.64 54 -3.36 peak Horizontal
2 9760 36.84 14.35 51.19 54 -2.81 peak Horizontal
3 11650 36.55 14.06 50.61 54 -3.39 peak Horizontal
4 8524 37.32 12.23 49.55 54 -4.45 peak Vertical
5 10922 36.39 14.59 50.98 54 -3.02 peak Vertical
6 11650 35.84 14.06 49.90 54 -4.10 peak Vertical
802.11 n(HT20) Antenna B Channel: 36
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8764 37.7 12.96 50.66 54 -3.34 peak Horizontal
2 10360 36.66 14.28 50.94 54 -3.06 peak Horizontal
3 11200 38.15 14.25 52.40 54 -1.60 peak Horizontal
4 8029 39.76 11.94 51.70 54 -2.30 peak Vertical
5 8766 38.74 12.97 51.71 54 -2.29 peak Vertical
6 10360 37.41 14.28 51.69 54 -2.31 peak Vertical
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802.11 n(HT20) Antenna B Channel: 40

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8764 37.70 12.96 50.66 54 -3.34 peak Horizontal
2 10132 37.58 14.40 51.98 54 -2.02 peak Horizontal
3 10400 36.27 14.22 50.49 54 -3.51 peak Horizontal
4 6401 43.84 8.08 51.92 54 -2.08 peak Vertical
5 8535 38.99 12.27 51.26 54 -2.74 peak Vertical
6 10400 36.92 14.22 51.14 54 51.14 peak Vertical

802.11 n(HT20) Antenna B Channel: 48

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 10480 37.43 14.08 51.51 54 -2.49 peak Horizontal
2 10936 37.69 14.58 52.27 54 -1.73 peak Horizontal
3 12472 38.50 13.98 52.48 54 -1.52 peak Horizontal
4 7072 40.47 10.05 50.52 54 -3.48 peak Vertical
5 8414 40.06 11.99 52.05 54 -1.95 peak Vertical
6 10480 37.52 14.08 51.60 54 -2.40 peak Vertical

802.11 n(HT20) Antenna B Channel: 52

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 9100 37.18 13.91 51.09 54 -2.91 peak Horizontal
2 9976 37.26 14.42 51.68 54 -2.32 peak Horizontal
3 10520 36.50 14.04 50.54 54 -3.46 peak Horizontal
4 7369 41.20 11.33 52.53 54 -1.47 peak Vertical
5 8535 38.84 12.27 51.11 54 -2.89 peak Vertical
6 10520 37.00 14.04 51.04 54 -2.96 peak Vertical

802.11 n(HT20) Antenna B Channel: 56

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 10168 37.01 14.4 51.41 54 -2.59 peak Horizontal
2 10560 35.86 14.05 49.91 54 -4.09 peak Horizontal
3 11092 37.18 14.41 51.59 54 -2.41 peak Horizontal
4 9041 36.95 13.81 50.76 54 -3.24 peak Vertical
5 10042 37.75 14.42 52.17 54 -1.83 peak Vertical
6 10560 37.61 14.05 51.66 54 -2.34 peak Vertical
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802.11 n(HT20) Antenna B Channel: 64

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 6808 38.66 9.07 47.73 54 -6.27 peak Horizontal
2 9172 36.61 14.03 50.64 54 -3.36 peak Horizontal
3 10640 36.28 14.13 50.41 54 -3.59 peak Horizontal
4 8799 37.66 13.07 50.73 54 -3.27 peak Vertical
5 9932 36.72 14.4 51.12 54 -2.88 peak Vertical
6 10640 36.11 14.13 50.24 54 -3.76 peak Vertical

802.11 n(HT20) Antenna B Channel: 100

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector | Polarization
1 9100 37.18 13.91 51.09 54 -2.91 peak Horizontal
2 10168 37.01 14.4 51.41 54 -2.59 peak Horizontal
3 11000 35.51 14.54 50.05 54 -3.95 peak Horizontal
4 6313 42.07 7.73 49.80 54 -4.20 peak Vertical
5 8425 39.14 12.01 51.15 54 -2.85 peak Vertical
6 11000 35.64 14.54 50.18 54 -3.82 peak Vertical

802.11 n(HT20) Antenna B Channel: 120

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector | Polarization
1 9172 36.61 14.03 50.64 54 -3.36 peak Horizontal
2 10168 37.01 14.40 51.41 54 -2.59 peak Horizontal
3 11200 36.93 14.25 51.18 54 -2.82 peak Horizontal
4 6181 43.40 7.19 50.59 54 -3.41 peak Vertical
5 8425 39.14 12.01 51.15 54 -2.85 peak Vertical
6 11200 35.51 14.25 49.76 54 -4.24 peak Vertical

802.11 n(HT20) Antenna B Channel: 140

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 8260 38.29 11.70 49.99 54 -4.01 peak Horizontal
2 9100 37.18 13.91 51.09 54 -2.91 peak Horizontal
3 11400 37.99 14.37 52.36 54 -1.64 peak Horizontal
4 8502 39.52 12.16 51.68 54 -2.32 peak Vertical
5 10284 38.04 14.38 52.42 54 -1.58 peak Vertical
6 11400 38.46 14.37 52.83 54 -1.17 peak Vertical
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802.11 n(HT20) Antenna B Channel: 149
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8092 37.83 11.81 49.64 54 -4.36 peak Horizontal
2 8944 36.12 13.55 49.67 54 -4.33 peak Horizontal
3 11490 35.22 14.41 49.63 54 -4.37 peak Horizontal
4 6280 43.49 7.60 51.09 54 -2.91 peak Vertical
5 8634 37.50 12.57 50.07 54 -3.93 peak Vertical
6 11490 35.29 14.41 49.70 54 -4.30 peak Vertical
802.11 n(HT20) Antenna B Channel: 157
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 9784 37.40 14.35 51.75 54 -2.25 peak Horizontal
2 10528 37.48 14.05 51.53 54 -2.47 peak Horizontal
3 11570 37.10 14.25 51.35 54 -2.65 peak Horizontal
4 8942 37.56 13.55 51.11 54 -2.89 peak Vertical
5 10383 38.28 14.23 52.51 54 -1.49 peak Vertical
6 11490 37.85 14.41 52.26 54 -1.74 peak Vertical
802.11 n(HT20) Antenna B Channel: 165
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 9280 36.04 14.21 50.25 54 -3.75 peak Horizontal
2 10708 37.56 14.25 51.81 54 -2.19 peak Horizontal
3 11650 37.70 14.06 51.76 54 -2.24 peak Horizontal
4 6973 40.12 9.64 49.76 54 -4.24 peak Vertical
5 8777 37.41 13.00 50.41 54 -3.59 peak Vertical
6 11650 37.93 14.06 51.99 54 -2.01 peak Vertical
802.11 n(HT40) Antenna B Channel: 38
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7072 38.06 10.05 48.11 54 -5.89 peak Horizontal
2 8920 37.38 13.48 50.86 54 -3.14 peak Horizontal
3 10380 36.65 14.25 50.90 54 -3.10 peak Horizontal
4 6973 39.58 9.64 49.22 54 -4.78 peak Vertical
5 8931 37.44 13.52 50.96 54 -3.04 peak Vertical
6 10380 36.86 14.25 51.11 54 -2.89 peak Vertical
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802.11 n(HT40) Antenna B Channel: 46
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7312 39.83 11.09 50.92 54 -3.08 peak Horizontal
2 8800 38.40 138.07 51.47 54 -2.53 peak Horizontal
3 10460 36.12 14.11 50.23 54 -3.77 peak Horizontal
4 8436 37.05 12.04 49.09 54 -4.91 peak Vertical
5 10141 36.30 14.40 50.70 54 -3.30 peak Vertical
6 10460 33.96 14.11 48.07 54 -5.93 peak Vertical
802.11 n(HT40) Antenna B Channel: 54
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 7540 39.54 11.93 51.47 54 -2.53 peak Horizontal
2 9352 37.06 14.34 51.40 54 -2.60 peak Horizontal
3 10540 36.69 14.05 50.74 54 -3.26 peak Horizontal
4 6995 37.57 9.72 47.29 54 -6.71 peak Vertical
5 8986 35.23 13.70 48.93 54 -5.07 peak Vertical
6 10540 34.07 14.05 48.12 54 -5.88 peak Vertical
802.11 n(HT40) Antenna B Channel: 62
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 7924 39.61 12.33 51.94 54 -2.06 peak Horizontal
2 9136 36.45 13.97 50.42 54 -3.58 peak Horizontal
3 10620 37.68 14.08 51.76 54 -2.24 peak Horizontal
4 8029 37.14 11.94 49.08 54 -4.92 peak Vertical
5 8964 36.56 13.63 50.19 54 -3.81 peak Vertical
6 10620 33.64 14.08 47.72 54 -6.28 peak Vertical
802.11 n(HT40) Antenna B Channel: 102
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 7300 39.22 11.04 50.26 54 -3.74 peak Horizontal
2 9136 36.45 13.97 50.42 54 -3.58 peak Horizontal
3 11020 36.03 14.52 50.55 54 -3.45 peak Horizontal
4 9184 35.19 14.06 49.25 54 -4.75 peak Vertical
5 10449 35.93 14.13 50.06 54 -3.94 peak Vertical
6 11020 33.72 14.52 48.24 54 -5.76 peak Vertical
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802.11 n(HT40) Antenna B Channel: 118
Mark Frt(alallr_'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9136 36.45 13.97 50.42 54 -3.58 peak Horizontal
2 9796 37.80 14.37 52.17 54 -1.83 peak Horizontal
3 11180 38.27 14.29 52.56 54 -1.44 peak Horizontal
4 6423 41.05 8.16 49.21 54 -4.79 peak Vertical
5 7314 37.89 11.10 48.99 54 -5.01 peak Vertical
6 11180 35.13 14.29 49.42 54 -4.58 peak Vertical
802.11 n(HT40) Antenna B Channel: 134
Mark Fr?&mezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 7300 39.22 11.04 50.26 54 -3.74 peak Horizontal
2 9892 37.27 14.39 51.66 54 -2.34 peak Horizontal
3 11340 35.66 14.33 49.99 54 -4.01 peak Horizontal
4 8755 35.80 12.94 48.74 54 -5.26 peak Vertical
5 10130 36.30 14.40 50.70 54 -3.30 peak Vertical
6 11340 34.14 14.33 48.47 54 -5.53 peak Vertical
7 11340 34.14 14.33 48.47 54 -5.53 peak Vertical
802.11 n(HT40) Antenna B Channel: 151
Mark Frt(alallr_'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 10180 37.39 14.40 51.79 54 -2.21 peak Horizontal
2 10936 37.27 14.58 51.85 54 -2.15 peak Horizontal
3 11510 36.65 14.40 51.05 54 -2.95 peak Horizontal
4 8909 37.49 13.44 50.93 54 -3.07 peak Vertical
5 10647 37.86 14.14 52.00 54 -2.00 peak Vertical
6 11510 37.02 14.40 51.42 54 -2.58 peak Vertical
802.11 n(HT40) Antenna B Channel: 159
Mark Fr?&mezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLT/I}m) Ovﬁéé‘;m't Detector | Polarization
1 7072 38.06 10.05 48.11 54 -5.89 peak Horizontal
2 8236 38.39 11.65 50.04 54 -3.96 peak Horizontal
3 11590 36.25 14.20 50.45 54 -3.55 peak Horizontal
4 7050 39.70 9.95 49.65 54 -4.35 peak Vertical
5 7622 39.73 12.01 51.74 54 -2.26 peak Vertical
6 11590 37.83 14.20 52.03 54 -1.97 peak Vertical
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802.11 ac(VHT20) Antenna B Channel: 36
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8392 38.58 11.95 50.53 54 -3.47 peak Horizontal
2 10048 37.54 14.42 51.96 54 -2.04 peak Horizontal
3 10360 35.87 14.28 50.15 54 -3.85 peak Horizontal
4 7050 40.19 9.95 50.14 54 -3.86 peak Vertical
5 8953 37.82 13.58 51.40 54 -2.60 peak Vertical
6 10360 37.36 14.28 51.64 54 -2.36 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 40
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 9736 38.00 14.35 52.35 54 -1.65 peak Horizontal
2 10400 35.37 14.22 49.59 54 -4.41 peak Horizontal
3 11500 37.25 14.42 51.67 54 -2.33 peak Horizontal
4 7919 39.96 12.34 52.30 54 -1.70 peak Vertical
5 8502 39.51 12.16 51.67 54 -2.33 peak Vertical
6 10400 37.19 14.22 51.41 74 -22.59 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 48
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8392 38.58 11.95 50.53 54 -3.47 peak Horizontal
2 9340 37.10 14.31 51.41 54 -2.59 peak Horizontal
3 10480 35.75 14.08 49.83 54 -4.17 peak Horizontal
4 8128 40.04 11.73 51.77 54 -2.23 peak Vertical
5 9041 38.01 13.81 51.82 54 -2.18 peak Vertical
6 10480 37.70 14.08 51.78 54 -2.22 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 52
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9340 37.10 14.31 51.41 54 -2.59 peak Horizontal
2 10048 37.54 14.42 51.96 54 -2.04 peak Horizontal
3 10520 36.64 14.04 50.68 54 -3.32 peak Horizontal
4 8436 39.56 12.04 51.60 54 -2.40 peak Vertical
5 9107 37.40 13.92 51.32 54 -2.68 peak Vertical
6 10520 38.13 14.04 52.17 74 -21.83 peak Vertical
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802.11 ac(VHT20) Antenna B Channel: 56
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9244 36.11 14.16 50.27 54 -3.73 peak Horizontal
2 9796 37.37 14.37 51.74 54 -2.26 peak Horizontal
3 10560 35.40 14.05 49.45 54 -4.55 peak Horizontal
4 8029 38.82 11.94 50.76 54 -3.24 peak Vertical
5 8942 37.68 13.55 51.23 54 -2.77 peak Vertical
6 10560 36.18 14.05 50.23 54 -3.77 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 64
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8860 37.84 13.27 51.11 54 -2.89 peak Horizontal
2 10640 36.28 14.13 50.41 54 -3.59 peak Horizontal
3 11320 38.11 14.32 52.43 54 -1.57 peak Horizontal
4 8700 37.20 12.77 49.97 54 -4.03 peak Vertical
5 9855 37.28 14.38 51.66 54 -2.34 peak Vertical
6 10640 36.51 14.13 50.64 54 -3.36 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 100
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8128 40.03 11.73 51.76 54 -2.24 peak Horizontal
2 10468 37.09 14.10 51.19 54 -2.81 peak Horizontal
3 11000 36.80 14.54 51.34 54 -2.66 peak Horizontal
4 8128 38.62 11.73 50.35 54 -3.65 peak Vertical
5 8766 37.17 12.97 50.14 54 -3.86 peak Vertical
6 11000 35.12 14.54 49.66 54 -4.34 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 120
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 8860 37.84 13.27 51.11 54 -2.89 peak Horizontal
2 10468 37.09 14.10 51.19 54 -2.81 peak Horizontal
3 11200 37.88 14.25 52.13 54 -1.87 peak Horizontal
4 8326 39.06 11.83 50.89 54 -3.11 peak Vertical
5 8898 37.84 13.40 51.24 54 -2.76 peak Vertical
6 11200 38.23 14.25 52.48 54 -1.52 peak Vertical
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802.11 ac(VHT20) Antenna B Channel: 140
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 8860 37.84 13.27 51.11 54 -2.89 peak Horizontal
2 10696 37.35 14.23 51.58 54 -2.42 peak Horizontal
3 11400 36.66 14.37 51.03 54 -2.97 peak Horizontal
4 6346 43.99 7.86 51.85 54 -2.15 peak Vertical
5 8744 38.04 12.90 50.94 54 -3.06 peak Vertical
6 11400 37.93 14.37 52.30 54 -1.70 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 149
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector | Polarization
1 8428 38.79 12.03 50.82 54 -3.18 peak Horizontal
2 9496 37.95 14.42 52.37 54 -1.63 peak Horizontal
3 11490 36.46 14.41 50.87 54 -3.13 peak Horizontal
4 8898 38.11 13.40 51.51 54 -2.49 peak Vertical
5 10438 38.09 14.15 52.24 54 -1.76 peak Vertical
6 11490 36.70 14.41 51.11 54 -2.89 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 157
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector | Polarization
1 8800 38.24 13.07 51.31 54 -2.69 peak Horizontal
2 10216 37.72 14.4 52.12 54 -1.88 peak Horizontal
3 11570 37.84 14.25 52.09 54 -1.91 peak Horizontal
4 8810 37.7 13.10 50.8 54 -3.20 peak Vertical
5 10273 36.85 14.38 51.23 54 -2.77 peak Vertical
6 11570 37.4 14.25 51.65 54 -2.35 peak Vertical
802.11 ac(VHT20) Antenna B Channel: 165
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 8800 38.24 13.07 51.31 54 -2.69 peak Horizontal
2 9580 38.77 14.39 53.16 54 -0.84 peak Horizontal
3 11650 37.42 14.06 51.48 54 -2.52 peak Horizontal
4 8315 39.03 11.81 50.84 54 -3.16 peak Vertical
5 8964 37.21 13.63 50.84 54 -3.16 peak Vertical
6 11650 38.86 14.06 52.92 54 -1.08 peak Vertical
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802.11 ac(VHTA40) Antenna B Channel: 38
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9268 36.39 14.19 50.58 54 -3.42 peak Horizontal
2 9892 37.86 14.39 52.25 54 -1.75 peak Horizontal
3 10380 35.90 14.25 50.15 54 -3.85 peak Horizontal
4 8326 39.52 11.83 51.35 54 -2.65 peak Vertical
5 8799 38.33 13.07 51.40 54 -2.60 peak Vertical
6 10380 36.86 14.25 51.11 54 -2.89 peak Vertical
802.11 ac(VHT40) Antenna B Channel: 46
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 10460 36.85 14.11 50.96 54 -3.04 peak Horizontal
2 11164 37.41 14.31 51.72 54 -2.28 peak Horizontal
3 12268 39.33 13.96 53.29 54 -0.71 peak Horizontal
4 6478 42.67 8.35 51.02 54 -2.98 peak Vertical
5 8799 38.33 13.07 51.40 54 -2.60 peak Vertical
6 10460 38.13 14.11 52.24 54 -1.76 peak Vertical
802.11 ac(VHT40) Antenna B Channel: 54
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 8128 39.47 11.73 51.20 54 -2.80 peak Horizontal
2 9100 36.72 13.91 50.63 54 -3.37 peak Horizontal
3 10540 36.00 14.05 50.05 54 -3.95 peak Horizontal
4 8865 37.51 13.29 50.80 54 -3.20 peak Vertical
5 9899 37.87 14.39 52.26 54 -1.74 peak Vertical
6 10540 36.60 14.05 50.65 54 -3.35 peak Vertical
802.11 ac(VHT40) Antenna B Channel: 62
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 6976 38.91 9.65 48.56 54 -5.44 peak Horizontal
2 8476 37.32 12.12 49.44 54 -4.56 peak Horizontal
3 10620 36.23 14.08 50.31 54 -3.69 peak Horizontal
4 8810 37.85 13.10 50.95 54 -3.05 peak Vertical
5 10119 36.77 14.40 51.17 54 -2.83 peak Vertical
6 10620 35.41 14.08 49.49 54 -4.51 peak Vertical
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802.11 ac(VHT40) Antenna B Channel: 102

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 10252 37.59 14.38 51.97 54 -2.03 peak Horizontal
2 11020 36.90 14.52 51.42 54 -2.58 peak Horizontal
3 11584 38.69 14.22 52.91 54 -1.09 peak Horizontal
4 6401 42.65 8.08 50.73 54 -3.27 peak Vertical
5 7754 38.58 12.21 50.79 54 -3.21 peak Vertical
6 11020 35.61 14.52 50.13 54 -3.87 peak Vertical

802.11 ac(VHT40) Antenna B Channel: 118

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8320 38.94 11.81 50.75 54 -3.25 peak Horizontal
2 9508 37.98 14.42 52.40 54 -1.60 peak Horizontal
3 11180 36.51 14.29 50.80 54 -3.20 peak Horizontal
4 8953 36.72 13.58 50.3 54 -3.70 peak Vertical
5 10537 37.65 14.05 51.70 54 -2.30 peak Vertical
6 11180 37.62 14.29 51.91 54 -2.09 peak Vertical

802.11 ac(VHT40) Antenna B Channel: 134

Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector |Polarization
1 9112 35.78 13.93 49.71 54 -4.29 peak Horizontal
2 9928 36.65 14.40 51.05 54 -2.95 peak Horizontal
3 11340 34.79 14.33 49.12 54 -4.88 peak Horizontal
4 8469 38.76 12.10 50.86 54 -3.14 peak Vertical
5 8953 36.72 13.58 50.30 54 -3.70 peak Vertical
6 11340 35.88 14.33 50.21 54 -3.79 peak Vertical

802.11 ac(VHT40) Antenna B Channel: 151

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9112 35.78 13.93 49.71 54 -4.29 peak Horizontal
2 9928 36.65 14.4 51.05 54 -2.95 peak Horizontal
3 11510 36.26 14.4 50.66 54 -3.34 peak Horizontal
4 7611 40.57 11.99 52.56 54 -1.44 peak Vertical
5 8788 37.56 13.04 50.6 54 -3.40 peak Vertical
6 11510 36.77 14.40 51.17 54 -2.83 peak Vertical
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802.11 ac(VHTA40) Antenna B Channel: 159
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 10408 36.90 14.20 51.10 54 -2.90 peak Horizontal
2 11590 35.33 14.20 49.53 54 -4.47 peak Horizontal
3 12460 37.80 14.00 51.80 54 -2.20 peak Horizontal
4 7369 40.04 11.33 51.37 54 -2.63 peak Vertical
5 10119 37.62 14.40 52.02 54 -1.98 peak Vertical
6 11590 38.24 14.20 52.44 54 -1.56 peak Vertical
802.11 ac(VHT80) Antenna B Channel:42
Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector | Polarization
1 8116 38.49 11.75 50.24 54 -3.76 peak Horizontal
2 9112 36.29 13.93 50.22 54 -3.78 peak Horizontal
3 10420 35.83 1417 50.00 54 -4.00 peak Horizontal
4 8810 36.71 13.10 49.81 54 -4.19 peak Vertical
5 10075 36.6 14.42 51.02 54 -2.98 peak Vertical
6 10420 34.27 14.17 48.44 54 -5.56 peak Vertical
802.11 ac(VHT80) Antenna B Channel: 58
Mark Frt(a&tﬁezr;cy F(%ggﬂl\r;)g Fécé;)r 5@53}%'; ( déLT/I}m) Ovﬁéé‘;m't Detector | Polarization
1 7192 38.65 10.56 49.21 54 -4.79 peak Horizontal
2 8968 36.86 13.64 50.50 54 -3.50 peak Horizontal
3 10580 35.78 14.05 49.83 54 -4.17 peak Horizontal
4 6291 41.87 7.63 49.50 54 -4.50 peak Vertical
5 7886 39.07 12.40 51.47 54 -2.53 peak Vertical
6 10580 35.65 14.05 49.70 54 -4.30 peak Vertical
802.11 ac(VHT80) Antenna B Channel: 106
Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector | Polarization
1 8535 38.79 12.27 51.06 54 -2.94 peak Horizontal
2 9107 36.34 13.92 50.26 54 -3.74 peak Horizontal
3 11060 36.03 14.46 50.49 54 -3.51 peak Horizontal
4 7457 39.27 11.72 50.99 54 -3.01 peak Vertical
5 8887 36.82 13.36 50.18 54 -3.82 peak Vertical
6 11060 35.84 14.46 50.30 54 -3.70 peak Vertical
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802.11 ac(VHT80) Antenna B Channel: 122

Mark Frt(alall;'ezr;cy F(%ggﬂl\r;)g ngcé?r E;SLS\?}?“% ( déLrT\};[m) Ovﬁéé‘;m't Detector |Polarization
1 9112 36.29 13.93 50.22 54 -3.78 peak Horizontal
2 10156 37.39 14.40 51.79 54 -2.21 peak Horizontal
3 11220 36.45 14.26 50.71 54 -3.29 peak Horizontal
4 7512 39.48 11.92 51.40 54 -2.60 peak Vertical
5 10526 37.16 14.05 51.21 54 -2.79 peak Vertical
6 11220 37.19 14.26 51.45 54 -2.55 peak Vertical

802.11 ac(VHT80) Antenna B Channel: 155

Mark Frt(a&tﬁezr;cy F(%gggl\r;)g ngcé;)r ggfé}?nr; ( déLTll}m) Ovﬁéé‘;m't Detector |Polarization
1 8236 38.10 11.65 49.75 54 -4.25 peak Horizontal
2 9376 36.65 14.38 51.03 54 -2.97 peak Horizontal
3 11550 36.66 14.30 50.96 54 -3.04 peak Horizontal
4 9173 36.77 14.03 50.80 54 -3.20 peak Vertical
5 10504 38.16 14.05 52.21 54 -1.79 peak Vertical
6 11550 37.48 14.30 51.78 54 -2.22 peak Vertical

Remark: 1. Test Level =Receiver Reading + Antenna Factor + Cable Loss —Preamplifier Factor.

2. No any other emissions level which are attenuated less than 20dB below the limit. According
to 15.31(0), the amplitude of spurious emissions from intentional radiators and emissions from
unintentional radiators which are attenuated more than 20 dB below the permissible value
need not be reported unless specifically required elsewhere in this Part. Hence there no other
emissions have been reported.

3. If the Peak value below the AV Limit, the AV test doesn’t perform for this submission.
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7.9.2 Radiated Band-edge

Test Result: Pass, Test data refer to the < Appendix Il >.
All frequencies within the “Restricted bands” have been evaluated to compliance. Section 15.205
Restricted bands of operation.

Only spurious emissions are permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 45-5.15
'0.495 - 0.505 16.69475 - 16.69525 608 - 614 5.35-5.46
2.1735 - 2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5 - 25.67 1300 - 1427 8.025 - 8.5
417725 - 417775 37.5-38.25 1435 - 1626.5 9.0-9.2
4.20725 - 4.20775 73-74.6 1645.5 - 1646.5 9.3-9.5
6.215-6.218 74.8 - 75.2 1660 - 1710 10.5-12.7
6.26775 - 6.26825 108 - 121.94 1718.8 - 1722.2 13.25- 134
6.31175 - 6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-21.4
8.37625 - 8.38675 156.7 - 156.9 2655 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 167.72-173.2 3332 - 3339 31.2-31.8
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 - 335.4 3600 - 4400
13.36 - 13.41
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7.10 Transmission in the Absence of Data

7.10.1 Standard Applicable

The device shall automatically discontinue transmission in case of either absence of information to transmit
or operational failure. These provisions are not intended to preclude the transmission of control or
signalling information or the use of repetitive codes used by certain digital technologies to complete frame
or burst intervals. Applicants shall include in their application for equipment authorization a description of
how this requirement is met.

7.10.2 Test Result
While the EUT is not transmitting any information, the EUT can automatically discontinue transmission and
become standby mode for power saving. The EUT can detect the controlling signal of ACK message

transmitting from remote device and verify whether it shall resend or discontinue transmission.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at

www.sgs.com/terms and conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at

www.sgs.com/terms e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this
document is advised that information contained hereon reflects the Company’s findings at the time of its intervention only and within the limits of Client’s instructions,
if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise
stated the results shown in this test report refer only to thesample(s) tested and such sample(s) are retained for 90 days only



SGS-CSTC Standards Technical Services
(Shanghai) Co., Ltd.

Report No.: SHEM141200318001
Page: 149 of 151

7.11 Frequency stability
Test setup:

EUT b——— Power Supply

Spectrum Analyser

Chamber

Test Procedure: a) The EUT was place in the temperature chamber, the DC leads and RF
output cable exited the chamber though an opening made for that purpose.

b) After operate the equipment in standby conditions for 15 minutes before
proceeding. The temperature was varied from -20°C to +55°C at intervals of
not more than 10°C The frequency stability was read from the spectrum
analyzer at 20°C the input voltage was varied from DC4.5V to DC 5.5V, the
frequency stability and input voltage was record.

Test Limit: The frequency of carrier signal shall be maintained within the band of operation
Test Data:
Band Test Conditions Operation  [Test Frequency|Freqg. Dev.|  Limit Result
Volt (V DC) Temp (C) |Frequency(MHz) (MHz) (MHz) (GHz)
Extreme(-20) 5179.9771 0.0229 Pass
Extreme(-10) 5179.9752 0.0248 Pass
Extreme(0) 5179.9725 0.0275 Pass
Ext 10 5179.9748 0.0252 P
Normal(5.0) xtreme(+10) ass
Band Extreme(+20) 5180 5179.9731 0.0269 5 15.5.05 Pass
U-NII 1 Extreme(+30) 5179.9780 0.022 R Pass
Extreme(+40) 5179.9752 0.0248 Pass
Extreme(+55) 5179.9733 0.0267 Pass
Extreme(4.5) 5179.9789 0.0211 Pass
Norma(+20)
Extreme(5.5) 5179.9971 0.0029 Pass
Extreme(-20) 5319.9741 0.0259 Pass
Extreme(-10) 5319.9713 0.0287 Pass
Extreme(0) 5319.9755 0.0245 Pass
Extreme(+10) 5319.9761 0.0239 Pass
Normal(12)
Band Extreme(+20) 5320 5319.9778 0.0222 5.95.5 35 Pass
U-NII 2A Extreme(+30) 5319.9789 0.0211 ' ' Pass
Extreme(+40) 5319.9732 0.0268 Pass
Extreme(+55) 5319.9735 0.0265 Pass
Extreme(4.5) 5319.9778 0.0222 Pass
Norma(20)
Extreme(5.5) 5319.9973 0.0027 Pass
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Band Test Conditions Operation ~ [Test Frequency|Freq. Dev.|  Limit | o .
Volt (V DC) Temp (C) |Frequency(MHz) (MHz) (Hz) (GHz)
Extreme(-20) 5549.9771 0.0229 Pass
Extreme(-10) 5549.9755 0.0245 Pass
Extreme(0) 5549.9732 0.0268 Pass
Extreme(+10) 5549.9748 0.0252 Pass
Normal(5.0)
Band Extreme(+20) 5550 5549.9731 0.0269 5.47.5.795 Pass
U-NII 2C Extreme(+30) 5549.9780 0.0220 | Pass
Extreme(+40) 5549.9712 0.0288 Pass
Extreme(+55) 5549.9783 0.0217 Pass
Extreme(4.5) 5549.9789 0.0211 Pass
Norma(+20)
Extreme(5.5) 5549.9971 0.0029 Pass
Extreme(-20) 5824.9741 0.0259 Pass
Extreme(-10) 5824.9752 0.0248 Pass
Extreme(0) 5824.9772 0.0228 Pass
Extreme(+10) 5824.9761 0.0239 Pass
Normal(12)
Band Extreme(+20) 5824.9778 0.0222 Pass
5825 5.725-5.85
U-NII 3 Extreme(+30) 5824.9721 0.0279 Pass
Extreme(+40) 5824.9756 0.0244 Pass
Extreme(+55) 5824.9735 0.0265 Pass
Extreme(4.5) 5824.9778 0.0222 Pass
Norma(20)
Extreme(5.5) 5824.9973 0.0027 Pass

Remark: Based on the results of the frequency stability test shown above the frequency deviation results
measured are very small. As such it is determined that the channels at the band edge would
remain in-band when the maximum measured frequency deviation noted during the frequency
stability tests is applied. Therefore the device is determined to remain operating in band over the
temperature and voltage range as tested.
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8 Test Setup Photographs
Refer to the < WC18R2211 _Test Setup photos-FCCs.

9 EUT Constructional Details

Refer to the < WC18R2211 _External Photos-FCC > & < WC18R2211 _Internal Photos-FCC>.

10 Appendix I: Test Plot of Maximum Conducted Output Power
11 Appendix Ill: Test Plot of Peak Power Spectral Density
12 Appendix lll: Test Data of Radiated Band-edge

--End of the Report--
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